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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description

0 May 16, 2023 Initial Release

This test results were applied only to the test methods required by the standard.

The above Test Report is not related to the accredited test result by (KS Q) ISO/IEC 17025 and
KOLAS (Korea Laboratory Accreditation Scheme), which signed the ILAC-MRA.
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1. Test Regulations

FCC RF Exposure evaluation of U-NII 6 -7 6Hz Band of this device were measured by referring to
the interim procedures in TCB Workshop document of Oct 2020, IEC/IEEE 62209-1528:2020 and
also the Application Note of SPEAG, the manufacturer of measuring equipment.

SAR Testing was performed using 6.5 6z SAR Probe calibration factor according to FCC TCBC
Document.

November 2017, October 2018, April 2019, November 2019, October 2020, April 2021 TCBC
Workshop Notes.

SPEAG DASY6 System Handbook

SPEAG DASY6 Application Note (Interim Procedures for Operating at 6 -10 GHz) (June 2021)
IEEE 1528-2013

IEC TR 63170:2018

IEC 62479:2010

FCC KDB Publication 865664 D02 SAR Reporting v01r02

FCC KDB Publication 616217 D04 SAR Tablets v01r02

FCC KDB Publication 248227 D01 802.11 Wi-Fi SAR v02r02

FCC KDB Publication 447498 D04 Interim General RF Exposure Guidance vO1

FCC KDB Publication 865664 D01 SAR measurement 100 iz to 6 GHz vO1r04

FCC KDB 648474 D04 Handset SAR v01r03
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2. Test Location

2.1 Test Laboratory

HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,
Gyeonggi-do, 17383 KOREA

031-645-6300
031-645-6401

2.2 Test Facilities

Our laboratories are accredited and approved by the following approval agencies
according to ISO/IEC 17025.

National Radio Research Agency (Designation No. KR0032)

KOLAS (Tesing No. KT197)
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FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

3. Information of the EUT

3.1 General Information of the EUT

Model Name

Equipment Type

FCCID

Application Type
Applicant

SM-X810

Tablet

A3LSMX810

Certification

SAMSUNG Electronics Co., Ltd.

4. Device Under Test Description

4.1 DUT specification

Band &Mode ' Operating Mode ' Tx Frequency |
U-NII-5 Data 5935 Wiz — 6 415 MH:
U-NII-6 Data 6435 Wiz — 6 525 MHz
U-NII-7 Data 6 535 Wiz — 6 875 MHz
U-NII-8 Data 6875 Mz —7 115 MH:

F-TP22-03 (Rev.00)
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4.2 Nominal and Maximum Output Power Specifications

SAR values were scaled to the maximum allowed power to determine compliance per KDB
publication 447498 D04v01.

4.2.1 Maximum 6 Giz WIFI output power () : power for 6E dual client.

MIMO
802 11a | 802.11 ax(SU)

Nominal Maximum Nominal Maximum
U-NII 6-7 6z (20 iz BW) 12.0 (12.0) 13 (13.0)
U-NII 6-7 Ghiz (40 Wz BW) | 12.0 (12.0) 13 (13.0)
U-NII 6-7 Ghiz (80 Wz BW) | 12.0 (12.0) 13 (13.0)
U-NII 6-7 GHz (160 Mz BW) ‘ 12.0 (12.0) 13 (13.0)
(Upper Tolerance: target ~ +1.0 dB)

4.2.2 Reduced Power 6 6z WIFI output power - Grip Active.

MIMO
Mode 802.11a 802.11 Ax(SU)
Nominal Maximum Nominal Maximum

U-NII 6-7 Gz (20 Mz BW) 1.0 120
U-NII 6-7 GHz (40 Wiz BW) 10.5 11.5
U-NII 6-7 GHz (80 Miz BW) 10.5 11.5
U-NII 6-7 GHz (160 Mz BW) 10.5 11.5

(Upper Tolerance: target ~ +1.0 dB)
4.2.3 Reduced Power 6 Glz WIFI output power - RSDB Active.

MIMO
802.11a 802.11 Ax(SU)
Nominal Maximum Nominal Maximum
U-NII6-7 Gz (0Mz BW) | 90 | 100 | 9
U-NII 6-7 GHz (40 Miz BW) 8.5 9.5
U-NII 6-7 GHz (80 Miz BW) 8.5 9.5
U-NII 6-7 GHz (160 Mz BW) 85 9.5

(Upper Tolerance: target ~ +1.0 dB)
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4.2.4 Maximum 6 Gz 802.11ax RU Power

Tones MIMO
6G/20 Miz 6G/40 Miz 6G/80 Miz 6G/160 Miz
! (13;00) 3.0 3.0 3.0
2ch:0(0) (12.0) (12.0) (12.0)
- (1%00) 6.0 6.0 6.0
2ch:3.0 (3.0) (12.0) (12.0) (12.0)
106T 9.0 oo oo s
(12.0) - : .
2ch:5.0 (5.0) (12.0) (12.0) (12.0)
. (iig) 115 115 115
2ch: 8.0 (8.0) (12.0) (12.0) (12.0)
484T 15 s e
(12.0) (12.0) (12.0)
996T 115 11.5
(12.0) (12.0)
996T*2 c
(12.0)

(Upper Tolerance: target ~ +1.0 dB)

4.2.5 Reduced Power 6 6z 802.11ax RU Power- Grip Active.

Tones NIMG
6G/20 Miz \ 6G/40 Miz 6G/80 Miz 6G/160 Miz

26T 3.0 3.0 3.0 3.0
52T 6.0 6.0 6.0 6.0
106T 9.0 9.0 9.0 9.0
242T 11.0 10.5 10.5 10.5
10.5 10.5 10.5
10.5 10.5
996T*2 10.5

(Upper Tolerance: target ~ +1.0 dB)

4.2.6 Reduced Power 6 Gz 802.11ax RU Power- RSDB Active.

Tones NIMG
6G/20 Miz 6G/40 Hiz 6G/80 Mz 6G/160 Hiz

26T 3.0 3.0 3.0 3.0
52T 6.0 6.0 6.0 6.0
106T 9.0 8.5 8.5 8.5
242T 9.0 8.5 8.5 8.5
8.5 8.5 8.5

8.5 8.5

8.5

996T*2

(Upper Tolerance: target ~ +1.0 dB)
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4.3 DUT Antenna Locations

The dimensions and separation distances of this model are shown in the Technical Descriptions.
5 eparation Distance Device Configurations 1o
eqd a owe
Anto » d AR Te 0

dBm | mW | Rear | Top | Left | Right | Bottom | Rear | Top | Left | Right | Bottom

WIFI 1 Ant WIFI6G | 7115 | 13.0 | 20.0 0 0 132 0 271 Yes | Yes | No Yes No
WIFI 2 Ant WIFI6G | 7115 | 13.0 | 20.0 0 0 0 132 271 Yes | Yes | Yes No No

The distance between the transmit antennas and the edges of the device are included in the filing.
- Note: All test configurations are based on front view position.

4.4 Test Considerations

SAR was performed using 6.5 Gz SAR Probe calibration factors. FCC KDB 616217 D04 v01r02
and KDB 248227 D01 v02r02 were followed for test positions, distances, and modes.

Per Oct. 2020 and April 2021 TCBC Workshop notes:

Portable devices transmitting at frequencies > 6 GHz, including U-NII 6-7 GHz band, are subject to
MPE incident power density (PD, or IPD) limits

MPE limit is 1 mW/cm? (10 W/m?) plane-wave-equivalent PD, averaged over 4 cm2, evaluation
distance emulating normal use conditions

1. SAR testing
The Probe Factor for SAR Testing were used 6.5 (Hz SAR Probe calibration factor

For the SAR measurement test, five channels were selected according to the criteria of FCC KDB
248227 according to the notes of FCC Oct, 2020 TCBC Workshop.

Absorbed Power density(APD) using a 4cm?2 Averaging area is reported based on SAR
measurements.

2. Power density measurement

Incident PD

Incident Power density is evaluated at 2mm ensuring that the resolution is sufficient such that
integrated Power density(iPD) ratio between d=2 and d=A/5 is =-1dB per equipment manufacture
guidance.

Power density results are scaled up for uncertainty above 30%.

3. Simultaneous transmission analysis
6 GHz WIFI SAR results are used for simultaneous transmission analysis with the other transmitters
and total exposure ratio(TER)

WLAN Note
1. WIFI 6 GHz operations are limited to MIMO operations only. Per FCC KDB publication 248227

D01v02r02, SAR for MIMO was evaluated by following the simultaneous SAR provisions from
KDB publication 447498 D04v01 by making a SAR measurement with both antennas transmitting
simultaneously.
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5. Additional Test Positions due to Proximity Conditions

This device uses a sensor to reduce output powers in extremity use conditions.

When the sensor detects a user is touching the device on or near to the antenna the device
reduces the maximum allowed output power However, the proximity sensor is not active when
the device is moved beyond the sensor triggering distance and the maximum output power is no
longer limited. Therefore, an additional exposure condition is needed in the vicinity of the
triggering distance to ensure SAR is compliant when the device is allowed to operate at a non-
reduced output power level.

FCC KDB 616217 D04 v01r02 Section 6 was used as a guideline for selecting SAR test distances
for this device at these additional exposure conditions. The smallest separation distance
determined by the sensor triggering and sensor coverage for each applicable edge, minus 1 mm.
was used as the test separation distance for SAR testing. Sensor triggering distance summary
data is included in below table.

§6.2 Worst case
. . o . . §6.3 §6.4 :

Wireless technologies Position Triggering Coverage Tilt Anale distance for
Distance 9 9 Body SAR

Rear 20 mm N/A N/A 19 mm

Top 18 mm N/A N/A 17 mm

6 Gz WIF MIMO
Right Side 10 mm N/A N/A 9 mm
Left Side 10 mm N/A N/A 9 mm

In the MIMO operation state of the 6 iz WIFI mode, the SAR was measured by applying the worst
case separation distance.
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6. Limits

RF Exposure Limits for Frequencies Below 6 Gl

UNCONTROLLED CONTROLLED
ENVIRONMENT ENVIRONMENT
General Population Occupational
(W/kg) (W/kg)

HUMAN EXPOSURE

SPATIAL PEAK SAR *
(Partial Body) 16 8.0
SPATIAL AVERAGE SAR **
(Whole Body) 0.08 0.4
SPATIAL PEAK SAR ***
(Hands / Feet / Ankle / Wrist) 4.0 20.0

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue
volume in the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a
tissue volume in the shape of a cube) and over the appropriate averaging time.

RF Exposure Limits for Frequencies Above 6 Gz

Per 81.1310 (d)(3), the MPE limits are applied for frequencies above 6 GHz. Power Density is exp
ressed in units of mW/m’ or mW/m’.

Peak Spatially Averaged Power Density was evaluated over a circular area of 4 an’ per interim
FCC Guidance for near-field power density evaluations per October 2018 TCB Workshop notes.

AN DrpoSURE T Fr onons L For Goner Fouitr
Frequency Range[MHz] 1,500 — 100,000 1,500 — 100,000
Power Density[mWi/cr] 5.0 1.0

Average Time[Minutes] 6 30

NOTES: 1.0 mW/mr is 10 W/m’
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7. RF Conducted Powers
7.1 IEEE 802.11a (6 GHz) Maximum Conducted Power

IEEE 802.11a (20 Miz BW)

Frequency [Mif] Channel (6 Glz) Average RF Conducted Power [dBm]
WIFI Ant 1 \ WIFI Ant 2 WIFI MIMO
5935 2 8.92 8.63 11.79
6 075 25 8.23 8.62 11.44
6175 45 9.74 8.79 12.30
6 275 65 9.67 9.28 12.49
6 415 93 9.74 9.34 12.55
6 435 97 9.18 9.09 12.14
6475 105 9.22 9.23 12.23
6 515 113 9.49 9.38 12.44
6 535 117 9.37 9.30 12.34
6 675 145 9.52 8.94 12.25
6 695 149 9.13 8.98 12.06
6 875 185 9.16 9.15 12.16
6 895 189 8.93 9.10 12.02
6 995 209 9.43 9.39 12.42
7115 233 8.68 9.11 11.91

7.2 IEEE 802.11a (6 @) Reduced Conducted Power_Grip

IEEE 802.11a (20 Miz BW)

Frequency [Mi] Channel (6 @) Average RF Conducted Power [dBm]
WIFI Ant 1 \ WIFI Ant 2 WIFI MIMO
5935 2 7.90 8.02 10.97
6 075 25 8.29 8.69 11.50
6 175 45 8.41 8.17 11.30
6 275 65 9.02 8.25 11.66
6 415 93 8.18 8.36 11.28
6 435 97 8.13 7.60 10.88
6475 105 8.21 7.85 11.04
6 515 113 8.56 8.13 11.36
6 535 117 8.45 8.15 11.31
6 675 145 8.47 8.32 11.40
6 695 149 8.33 8.27 11.31
6 875 185 8.23 8.24 11.24
6 895 189 8.02 8.22 11.13
6 995 209 8.71 8.33 11.53
7115 233 7.77 7.89 10.84
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7.3 IEEE 802.11a (6 GH) Reduced Conducted Power RSDB

IEEE 802.11a (20 Miz BW)

Frequency [Mif] Channel (6 Glz) Average RF Conducted Power [dBm]
WIFI Ant 1 \ WIFI Ant 2 WIFI MIMO
5935 2 6.51 6.17 9.35
6 075 25 6.91 6.86 9.89
6175 45 6.98 6.73 9.87
6 275 65 6.72 6.53 9.63
6415 93 6.25 6.46 9.37
6 435 97 6.13 5.87 9.01
6475 105 6.24 6.09 9.17
6 515 113 6.57 6.29 9.44
6 535 117 6.50 6.24 9.38
6 675 145 6.55 6.45 9.51
6 695 149 6.37 6.44 9.41
6 875 185 5.91 6.53 9.24
6 895 189 5.73 6.47 9.12
6 995 209 6.81 6.44 9.64
7115 233 6.14 6.34 9.25

7.4 |IEEE 802.11ax (6 GHz) Maximum Conducted Power

IEEE 802.11ax (6 Glz) B0OMHz RF Conducted Power [dBm]

Frequency [Mi] | Channel

WIFI Ant 1 | WIFI Ant 2 WIFI MIMO
5985 7 8.69 9.52 12.14
6065 23 9.25 9.71 12.50
6145 39 9.99 9.17 12.61
6305 71 9.22 9.57 12.41
6385 87 9.37 9.46 12.43
6465 103 9.27 8.92 12.11
6545 119 9.71 8.88 12.33
6705 151 8.75 8.89 11.83
6785 167 9.24 8.97 12.12
6865 183 8.98 8.63 11.82
6945 199 8.88 8.65 11.78
7025 215 8.91 8.90 11.92
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7.5 |IEEE 802.11ax (6 @) Reduced Conducted Power_Grip

IEEE 802.11ax (6 GHz) 20MHz RF Conducted Power [dBm]

Frequency [Mz] Channel

WIFI Ant 1 | WIFI Ant 2 WIFI MIMO
5935 2 8.00 8.05 11.04
6 075 25 8.34 8.61 11.49
6175 45 8.50 8.24 11.38
6 275 65 8.97 8.30 11.66
6415 93 8.20 8.43 11.33
6435 97 8.12 7.71 10.93
6475 105 8.18 7.89 11.05
6 515 113 8.52 8.20 11.38
6 535 117 8.42 8.21 11.33
6 675 145 8.43 8.40 11.43
6 695 149 8.30 8.26 11.29
6875 185 8.19 8.16 11.19
6 895 189 8.02 8.14 11.09
6 995 209 8.71 8.19 11.47
7115 233 7.77 7.76 10.78

7.6 IEEE 802.11ax (6 GHz) Reduced Conducted Power_RSDB

IEEE 802.11ax (6 6Hz) 20MHz RF Conducted Power [dBm]

Frequency [Mz] Channel

WIFI Ant 1 | WIFI Ant 2 WIFI MIMO
5935 2 6.42 6.21 9.33
6 075 25 6.35 6.44 9.41
6175 45 6.53 6.38 9.47
6275 65 6.71 6.44 9.59
6415 93 6.24 6.42 9.34
6435 97 6.07 5.85 8.97
6475 105 6.20 6.04 9.13
6 515 113 6.52 6.32 9.43
6 535 117 6.45 6.26 9.37
6 675 145 6.53 6.42 9.49
6 695 149 6.34 6.41 9.39
6 875 185 5.85 6.43 9.16
6 895 189 5.67 6.38 9.05
6 995 209 6.82 6.30 9.58
7115 233 6.93 6.67 9.81
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Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

= Power measurements were performed for the transmission mode configuration with the highest
maximum output power specified for production units.

= For transmission mode with the same maximum output power specification, powers were
measured for the largest channel bandwidth, lowest order modulation and lowest data rate.

= For transmission modes with identical maximum specified output power, channel bandwidth,
modulation and data rates, power measurements were required for all identical configurations.

= For each transmission mode configuration, powers were measured for the highest and lowest
channels; and at the mid-band channel(s) when there were at least 3 channels supported. For
configurations with multiple mid-band channels, due to an even number of channels, both
channels were measured.

Test Configuration

EUT Spectrum Analyzer
Coax Cable
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8. System Verification

8.1 Tissue Verification

The Head simulating material is calibrated by HCT using the DAKS 3.5 to determine the
conductivity and permittivity.

Table for Head Tissue Verification

Tests p. Tvpe (MHZC)I' Conductivity Dielectric |Conductivity Dielectric % dev o % dev €
» o (S/m) Constant,e| o (S/m) Constant, €

6000 5.387 34.894 5.480 35.100 -1.70 -0.59

6065 5.490 34.910 5.557 35.022 -1.21 -0.32

6305 5.788 34.460 5.840 34.734 -0.89 -0.79

6485 6.033 34.439 6.052 34.518 -0.31 -0.23

6.5 Gz | 6500 6.040 34.400 6.070 34.500 -0.49 -0.29

04/13/2023 | 210 Head 6545 6.066 34.174 6.122 34.446 -0.91 -0.79
6785 6.416 33.854 6.400 34.158 0.25 -0.89

7000 6.628 33.393 6.650 33.900 -0.33 -1.50

7025 6.666 33.376 6.680 33.870 -0.21 -1.46

7500 7.250 32.857 7.240 33.300 0.14 -1.33

The above measured tissue parameters were used in the DASY software. The DASY software was used
to perform interpolation to determine the dielectric parameters at the SAR test device frequencies(per KDB
publication IEC/IEEE 62209-1528). The tissue parameters listed in the SAR test plots may slightly differ
from the table above due to significant digit rounding in the software.

The SAR measurement system have implemented the SAR error compensation algorithms documented in
IEC 62209-2 to automatically compensate the measured SAR results for deviations between the measured
and required tissue dielectric parameters for all frequencies. The test lab has verified that the required
SAR error compensation algorithm has been correctly applied to only scale up the measured SAR, not
downward.
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8.2 System Verification Procedure

For SAR Measurement

SAR measurement was prior to assessment, the system is verified to the £ 10 % of the

specifications at each frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should
be within 10 % of the target reference value.

- The results are normalized to 1 W input power.

Note;

SAR Verification was performed according to the FCC KDB 865664 D01v01r04.

For Power Density Measurement

The system was verified to be within £0.66 dB of the power density targets on the calibration
certificate according to the test system specification in the user's manual and calibration facility
recommendation. The 0.66 dB deviation threshold represents the expanded uncertainty for
system performance checks using SPEAG’s mmWave verification sources. The same spatial
resolution and measurement region used in the source calibration was applied during the system
check.

The measured power density distribution of verification source was also confirmed through visual
inspection to have no noticeable differences, both spatially(shape) and numerically (level) from
the distribution provided by the manufacturer, per November 2017 TCBC Workshop Notes.

8.2.1.SAR System Verification for 6.5 (Hz
Input Power: 10 mW

1 W Target 10mwW 1w
SARy Measured Normalized  Deviation
(SPEAG) SARy, SARy, [%]
[Wikg] [Wikg] [Wikg]

6500 04/13/2023 | 7654 | 1012 |Head| 21.1 | 21.0 289 3.11 311 7.61 +10

Amb. Liquid
Liquid | Temp. | Temp.
[°C] [°C]

Probe Dipole

(SIN)  (SIN)

8.2.2 Power Density Verification for 10 GHz
Input Power: 10 mW

Normal psPD Total psPD

‘ Deviation Deviation

el Dlgel (W/m2 over 4 cm?) (W/m2 over 4 cm?)
SN SN Measured ’ Target ’ (dB) Measured ‘ Target ‘ (dB)
10 04/24/2023 | 9528 1027 5.24 48.8 +0.31 5.26 48.8 +0.33
10 04/25/2023 | 9528 4.75 48.8 -0.12 4.83 48.8 -0.04
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9. SAR Test Data Summary

9.1 SAR Measurement Results
6 Gz WLAN Body SAR

Frequency Tune-

Band Data Meas. | Power . : Scalin
Wi cn, Mo wn mae PP o TS M ouyoue Ppe MEmSAR Sm e fonm Do

(MNz (Mbps) (dBm) (dBm) | (dB) (Duty)
6065 | 23 [802.11ax| 80 |MCSO0|13.0|12.50 | -0.01 Rear MIMO 99.7 19 0.008 1.189 1.003 0.010 -
6065 | 23 [802.11ax| 80 |MCSO|13.0|12.50 | 0.06 Left MIMO 99.7 9 0.042 1.189 1.003 0.050 -
6065 | 23 [802.11ax| 80 [MCSO0|13.0|12.50 | -0.16 Right MIMO 99.7 9 0.036 1.189 1.003 0.043 -
6065 | 23 [802.11ax| 80 |MCSO0|13.0|12.50 | -0.15 Top MIMO 99.7 17 0.004 1.189 1.003 0.005 -
6275 | 65 [802.1lax| 20 |MCS0|12.0| 11.66 | 0.14 Rear MIMO | 99.7 0 0.764 1.175 1.003 0.900 1
6275 | 65 [802.11ax| 20 |MCSO0|12.0|11.66 | 0.02 Left MIMO 99.7 0 0.290 1.175 1.003 0.342 -
6275 | 65 [802.11lax| 20 |MCS0|12.0| 11.66 | 0.06 Right MIMO | 99.7 0 0.212 1.175 1.003 0.250 -
6275 | 65 [802.11ax| 20 [MCSO0|12.0|11.66 | -0.16 Top MIMO 99.7 0 0.023 1.175 1.003 0.027 -
6075 | 25 |802.11ax| 20 |MCSO0|12.0|11.49 | 0.11 Rear MIMO 99.7 0 0.635 1.164 1.003 0.741 -
6475 | 105 [802.11ax| 20 [MCS0|12.0|11.05 | -0.12 Rear MIMO 99.7 0 0.535 1.291 1.003 0.693 -
6675 | 145 [802.11ax| 20 [MCS0|12.0|11.43 | -0.10 Rear MIMO 99.7 0 0.204 1.148 1.003 0.235 -
6995 | 209 [802.11ax| 20 [MCSO0|12.0|11.47 | -0.19 Rear MIMO 99.7 0 0.345 1.205 1.003 0.417 -

ANSI/ IEEE C95.1 - 2005— Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram

6 Gz WLAN Body SAR - RSDB

Ban D Meas. Power : li
g dia cas owe Test Distance |Meas. SAR Scaling ?:(;act'zg Reported  Plot

(mm) (W/kg) Factor (Duty) SAR (W/kg) No.

Frequency

width | Rate Power Drift o Ant Config. Duty Cycle
MHz Ch. MMz (Mbps) (dBm) (@) Position

6 275. | 65 |802.11ax| 20 |MCS0|10.0| 9.59 0.10 Rear MIMO 99.7 0 0.463 1.138 1.003 0.528 2
6 275. | 65 [802.11ax| 20 |MCSO [10.0| 9.59 -0.16 Left MIMO 99.7 0 0.164 1.138 1.003 0.187
6 275. | 65 [802.11ax| 20 |MCSO [10.0| 9.59 0.11 Right MIMO 99.7 0 0.109 1.138 1.003 0.124
6 275. | 65 [802.11ax| 20 |MCSO [10.0| 9.59 0.09 Top MIMO 99.7 0 0.010 1.138 1.003 0.011
6075 | 25 (802.11ax| 20 |MCS0|10.0| 9.41 -0.11 Rear MIMO 99.7 0 0.369 1.161 1.003 0.430
6 475 | 105 (802.11ax| 20 |MCS0|10.0| 9.13 -0.13 Rear MIMO 99.7 0 0.351 1.247 1.003 0.439
6675 | 145 (802.11lax| 20 |MCS0|10.0| 9.49 | -0.14 Rear MIMO 99.7 0 0.187 1.143 1.003 0.214
6995 | 209 [802.11ax| 20 |MCS0|10.0| 9.58 -0.04 Rear MIMO 99.7 0 0.226 1.175 1.003 0.266
ANSI/ IEEE C95.1 - 2005— Safety Limit Body
Spatial Peak 1.6 W/kg
Uncontrolled Exposure/ General Population Averaged over 1 gram
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9.2 Absorbed Power Density Results
6 Gz WLAN Absorbed Power Density Body

Frequency
Wi cn | Mode  wan ae uplmn powe PO TS ooy ooy | DS Mews ARD gy,
(MNz | (Mbps) | (dBm) | (dBm)
6065 | 23 | 802.1lax | 80 |MCSO| 13.0 |12.50 | -0.01 Rear MIMO 99.7 19 0.0076 -
6065 | 23 | 802.1lax | 80 |MCSO| 13.0 |12.50 | 0.06 Left MIMO 99.7 0.0351 -
6065 | 23 | 802.1lax | 80 |MCSO| 13.0 |12.50 | -0.16 Right MIMO 99.7 9 0.0298 -
6065 | 23 | 802.1lax | 80 |MCSO| 13.0 |12.50 | -0.15 Top MIMO 99.7 17 0.0034 -
6475 |105| 802.11ax 20 |MCSO| 12.0 |11.66| 0.14 Rear MIMO 99.7 0 0.363 -
6475 |105| 802.1lax | 20 |MCSO| 12.0 |11.66| 0.02 Left MIMO 99.7 0 0.157 -
6475 |105| 802.1lax | 20 |MCSO| 12.0 |11.66| 0.06 Right MIMO 99.7 0 0.115 -
6475 |105| 802.1lax 20 |MCSO| 12.0 |11.66 | -0.16 Top MIMO 99.7 0 0.0093 -
6 075 25 | 802.1lax 20 |MCSO| 12.0 |11.49| 0.11 Rear MIMO 99.7 0 0.322 -
6275 | 65 | 802.1lax | 20 |MCSO| 12.0 |11.05| -0.12 Rear MIMO 99.7 0 0.258 -
6675 |145| 802.1lax | 20 |MCSO| 12.0 |11.43| -0.10 Rear MIMO 99.7 0 0.0882 .
6995 |209| 802.1lax | 20 |MCSO| 12.0 |11.47| -0.19 Rear MIMO 99.7 0 0.157 -
6 6z WLAN Absorbed Power Density - RSDB
Frequency
A Py EZE: UT;JUCifnit g;;:, PW(’S;)Drift Pgseitsign Ant Config. Duty Cycle Di(sr:]ar:;e m'\\;'ve/?;' &Pg :
(Mbps) | (dBm) | (dBm)

6275 | 65 | 802.1lax | 29 [MCSO| 100 | 959 | 0.10 Rear MIMO 99.7 0 0.223 -
6275 | 65 | 802.1lax | 20 |MCSO| 10.0 | 9.59 | -0.16 Left MIMO 99.7 0 0.0868 -
6275. | 65 | 802.1lax | pp |MCSO| 10.0 | 959 | 0.11 Right MIMO 99.7 0 0.0607 -
6275. | 65 | 802.1lax | o |MCSO| 10.0 | 959 | 0.09 Top MIMO 99.7 0 0.0024 ,
6075 | 25 | 802.1lax | 20 |MCSO| 10.0 | 941 | -0.11 Rear MIMO 99.7 0 0.188 -
6475 |105| 802.1lax | 20 |MCSO| 10.0 | 9.13 | -0.13 Rear MIMO 99.7 0 0.167 -
6675 |145| 802.1lax | 20 |MCSO| 10.0 | 949 | -0.14 Rear MIMO 99.7 0 0.0841 -
6995 |209| 8021lax | 20 |MCSO| 10.0 | 958 | -0.04 Rear MIMO 99.7 0 0.0972 -
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9.3 Power Density Results
6 Giz WLAN Power Density Grip

Scaling Factor for Scaled Normal ,
Frequency Band Tune- Meas. Power Reported 4 cri

_ DataRate o _ PeakDistance  Test Ant Duty  Grid Step Ipd Measurement  Normal psPD psPD Total psPD Plot
Mode  width (Mbps) Up Limit Power Drift (mm) Posit — n (mW/ar) (W) (mW/ar) (mW/ar) psPD N
S| No. | (mm osition  Config. mW/an’)  Uncertainty per  (mW/an’ mW/m mW/an’ 0.
MHz Ch. o 0 @em | @em) | (@) 2 o 6241; (mW/ar)

6 275| 65 [802.11ax| 20 | MCSO | 12.0 11.66 | 0.10 | 2 2 Rear | MIMO | 99.7 | 0.05 7.63 1.554 0.330 0.513 0.342 0.531 3
6 275| 65 [802.11ax| 20 | MCSO | 12.0 1166 | 0.17 | 2 2 Left MIMO | 99.7 | 0.05 N/A 1.554 0.0909 0.141 0.103 0.160 -
6 275| 65 [802.11ax| 20 | MCSO | 12.0 1166 |-0.12| 2 2 Right | MIMO | 99.7 | 0.05 N/A 1.554 0.0756 0.117 0.0834 0.130 -
6 275| 65 [802.11ax| 20 | MCSO | 12.0 11.66 [ 0.10 | 2 2 Top MIMO | 99.7 | 0.05 N/A 1.554 0.105 0.163 0.106 0.165 -
6 275| 65 [802.11ax| 20 | MCSO | 12.0 11.66 [-0.19| 1 2 Rear | MIMO | 99.7 | 0.05 N/A 1.554 0.119 0.185 0.122 0.190 -
6 275| 65 [802.11ax| 20 | MCSO | 12.0 1166 [ 0.18 | 1 2 Top MIMO | 99.7 | 0.05 N/A 1.554 0.042 0.065 0.0426 0.066 -
6 075| 25 [802.11ax| 20 | MCSO | 12.0 11.49 [ 0.10 | 2 2 Rear | MIMO | 99.7 | 0.05 N/A 1.554 0.239 0.371 0.249 0.387 -
6 475|105802.11ax| 20 | MCSO | 12.0 | 11.05 |-0.05| 2 2 Rear | MIMO | 99.7 | 0.05 N/A 1.554 0.268 0.416 0.280 0.435 -
6 675|145802.11ax| 20 | MCSO | 12.0 | 11.43 |-0.17| 2 2 Rear | MIMO | 99.7 | 0.05 N/A 1.554 0.186 0.289 0.191 0.297 -
6 995(209(802.11ax| 20 | MCSO | 12.0 11.47 |-0.111] 2 2 Rear | MIMO | 99.7 | 0.05 N/A 1.554 0.207 0.322 0.219 0.340 -
6 275| 65 [802.11ax| 20 | MCSO | 12.0 11.66 |-0.10| 2 | 956 | Rear | MIMO | 99.7 | 0.05 6.39 1.554 0.187 0.291 0.190 0.295 -
47 CFR §1.1310 — Safety Limit Power Density
Spatial Average 1 mW/mr
Uncontrolled Exposure/ General Population Averaged over 4 ci

6 Gz WLAN Power Density RSDB

Scaling Factor

Band Tune- Power . . Scaled Reported 4 cif
. Data Rate - . Peak Distance Test Ant Duty Grid Step ~ for Measurement Normal psPD Total psPD
width Up Limit Drift o . . Normal psPD psPD Plot No.
(Mbps) No. | (mm) Position = Config. Cycle M Uncertainty per IEC (mW/a’) . (mW/a’) .
(MNz (dBm) (dB) (mW/an) (mW/an?)
62479
6 275| 65 |802.11ax| 20 | MCSO 10.0 9.59 014 | 2 2 Rear MIMO | 99.7 0.05 1.554 0.142 0.221 0.147 0.228 -
6275| 65 (802.11ax| 20 | MCSO | 10.0 9.59 |-0.08| 2 2 Left MIMO | 99.7 | 0.05 1.554 0.0731 0.114 0.0771 0.120 -
6 275| 65 (802.11ax| 20 | MCSO 10.0 9.59 0.19 | 2 2 Right MIMO | 99.7 0.05 1.554 0.0545 0.085 0.0609 0.095 -
6 275| 65 (802.11ax| 20 | MCSO 10.0 9.59 0.16 | 2 2 Top MIMO | 99.7 0.05 1.554 0.0476 0.074 0.0497 0.077 -
6 275| 65 (802.11ax| 20 | MCSO 10.0 9.59 018 | 1 2 Rear MIMO | 99.7 0.05 1.554 0.137 0.213 0.138 0.214 -
6275| 65 (802.11ax| 20 | MCSO | 10.0 959 |-011| 1 2 Top MIMO | 99.7 | 0.05 1.554 0.0913 0.142 0.0918 0.143 -
6 075]| 25 |802.11ax| 20 | MCSO 10.0 941 |-013]| 2 2 Rear MIMO | 99.7 0.05 1.554 0.194 0.301 0.198 0.308 -
6 475|105|802.11ax| 20 | MCSO 10.0 9.13 0.03 | 2 2 Rear MIMO | 99.7 0.05 1.554 0.173 0.269 0.177 0.275 -
6 675|145|802.11ax| 20 | MCSO 10.0 949 |-014]| 2 2 Rear MIMO | 99.7 0.05 1.554 0.183 0.284 0.187 0.291 -
6995209 (802.11ax| 20 | MCSO | 10.0 958 |-0.16| 2 2 Rear | MIMO | 99.7 | 0.05 1.554 0.235 0.365 0.247 0.384 4
47 CFR §1.1310 — Safety Limit Power Density
Spatial Average 1 mW/m
Uncontrolled Exposure/ General Population Averaged over 4 cri
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9.4 SAR and Absorbed Power Density Test Notes
General Notes:

1. The test data reported are the worst-case SAR values according to test procedures
specified in IEEE 1528-2013, FCC KDB Publication 447498 D04v01.

2. Batteries are fully charged at the beginning of the SAR measurements. A standard
battery was used for all SAR measurements.

3. Liquid tissue depth was at least 15.0 cm for all frequencies.

4. The manufacturer has confirmed that the device(s) tested have the same physical,
mechanical and thermal characteristics and are within operational tolerances expected
for production units.

5. SAR results were scaled to the maximum allowed power to demonstrate compliance per
FCC KDB 447498 D04v01.

6. This device utilizes power reduction for some wireless mode and technologies, as
outlined in sec. 4.2 The maximum output power allowed for each transmitter and
exposure condition was evaluated for SAR compliance based on expected use
conditions and simultaneous scenarios.

7. FCC KDB Publication 616217 D04v01r02 Section 4.3, SAR tests are required for the
back surface and edges of the tablet with the tablet touching the phantom. The SAR
Exclusion Threshold in FCC KDB 447498 D04v01 was applied to determine SAR test
exclusion for adjacent edge configurations.

8. Per FCC guidance SAR was performed using 6.5 6z SAR probe calibration factors. Per
October 2020 TCB Workshop notes, 5 channels were tested. Absorbed power
density(APD) using a 4 (" averaging area is reported based on SAR measurements.

9. For Simultaneous transmission analysis including WLANGE, is shown in the section
14 of SAR Report.

WLAN Notes:

1. WIFI6 GHz operations are limited to MIMO operations only (does not support stand-alone
mode). Per KDB Publication 248227 D01v02r02, SAR for MIMO was evaluated by
following the simultaneous SAR provisions from KDB Publication 447498 D04v01 by
making a SAR measurement with both antennas transmitting simultaneously.

2. The device was configured to transmit continuously at the required data rated, channel
bandwidth and signal modulation, using the highest transmission duty factor supported
by the test mode tools. The reported SAR was scaled to the 100% transmission duty
factor to determine compliance. Procedures used to measure the duty factor are identical
to that in the associated WLAN test reports.
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9.5 Power Density General Notes

1. The manufacturer has confirmed that the device tested have the same physical, mechanical
and thermal characteristics and are within operational tolerances expected for production units.

2. Batteries are fully charged at the beginning of the measurements. The DUT was connected to
a wall charger for some measurements due to the test duration. It was confirmed that the
charger plugged into this DUT did not impact the near-field PD test results.

3. Power density was calculated by repeated E-field measurements on two measurement planes
separated by A/4.

4. The device was configured to transmit continuously at the required data rate, channel
bandwidth and signal modulation, using the highest transmission duty factor supported by the test
mode tools.

5. Per FCC guidance and equipment manufacturer guidance, power density results were scaled
according to IEC 62479:2010 for the portion of the measurement uncertainty >30%. Total
expanded uncertainty of 2.68 dB(85.4%) was used to determine the psPD measurement scaling
factor.

6. Per equipment manufacturer guidance, power density was measured at d=2 mm and d= A
/5mm using the same grid size and grid step size for some frequencies and surfaces. The
integrated power density (iPD) was calculated based on these measurements. Since iPD ratio
between the two distances is <1 dB, the grid step was sufficient for determining compliance at
d=2 mm.

7.WIF16 GHz operations are limited to MIMO operations only (does not support stand-alone mode).

psPD for MIMO was evaluated by making a measurement with both antennas transmitting
simultaneously.
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10. Measurement Uncertainty

.For SAR Measurements

Measurement Uncertainty for handset SAR test
According to IEC/IEEE 62209-1528
(6-10 GHzrange)
a b ¢ d € f 9 c :f_/ e c ><I g_/ e K
Source of uncertainty Description [Uncertainty | Probability Div. Ci Ci Standard Standard Vi or veff
+ % distribution Uncertainty [Uncertainty
19 (109) * % + %
(19 (109)
Measurement system
Probe calibration CF 18.60 N 2 1 1 9.30 9.30 o
Probe Calibration Drift CFdrift 1.70 R 1.73 1.00 1.00 0.98 0.98 o
Probe Linearity LIN 4.70 R 1.73 1.00 1.00 2.71 2.71 o
Broadband Signal BBS 2.80 R 1.73 1 1 1.62 1.62 oo
Probe Isotropy 1ISO 7.60 R 1.73 1 1 4.39 4.39 o
Data Acquisition DAE 0.30 N 1.00 1 1 0.30 0.30 o
RF Ambient AMB 1.80 N 1.00 1 1 1.80 1.80 o
Probe Positioning Asys 0.01 N 1 0.5 0.5 0.25 0.25 oo
Data Processing DAT 3.50 N 1 1 1 3.50 3.50 o
Phantom and Device Errors
Conductivity (meas.)DAK LIQ(o) 2.50 N 1.00 0.78 0.71 1.95 1.78 o
Conductivity (temp.)BB LIQ(To) 2.40 R 1.73 0.78 0.71 1.08 0.98 oo
Phantom Permittivity EPS 14.00 R 1.73 0.5 0.5 4.04 4.04 o
Distance DUT - TSL DIS 2.00 N 1.00 2 2 4.00 4.00 o
Device Positioning Dxyz 1.00 N 1.00 1 1 1.00 1.00 o
Device Holder H 3.60 N 1.00 1 1 3.60 3.60 o
DUT Modulation MOD 2.40 R 1.73 1 1 1.39 1.39 47
Time-average SAR TAS 0.00 R 1.73 1 1 0.00 0.00 5
DUT drift RFdrift 2.50 N 1.00 1 1 2.50 2.50 o
Val Antenna Unc.val VAL 0.00 N 1.00 1 1 0.00 0.00 o
Unc. Input Powerval RFin 0.00 N 1.00 1 1 0.00 0.00 oo
Correction to the SAR results
Phantom uDeviation to Target C(g, 0) 1.90 N 1.00 1 0.84 1.90 1.60 oo
SAR scalingp C(R) 0.00 R 1 1 1 0.00 0.00 oo
Combined Uncertainty U(ASAR) RSS 13.98 13.91 0
(55% confdance mterval) k=2 2796 | 2782
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For Power Density Measurements:

Measurement Uncertainty for CDASY6 Power density module
f=
a b c d e bxe/sd g
Uncertainty Standard
Value Probability Uncertainty
Source of uncertainty . . . Div. Ci Vi
distribution (£ dB)
(= dB)
Probe calibration 0.49 N 1 1 0.49 =53
Probe correction 0.00 R 1.73 1 0.00 o
Frequency Response(BW = 1GHz) 0.20 R 1.73 1 0.12 o
Sensor cross coupling 0.00 R 1.73 1 0.00 oo
Istropy 0.50 R 1.73 1 0.29 o
Linearity 0.20 R 1.73 1 0.12 oo
Probe scattering 0.00 R 1.73 1 0.00 o
Probe positioning offset 0.30 R 1.73 1 0.17 o
Probe positioning Repeatability 0.04 R 1.73 1 0.02 oo
Probe spatial Resolution 0.00 R 1.73 1 0.00 o
Field Impedence Dependence 0.00 R 1.73 1 0.00 o
Sensor Mechanical Offset 0.00 R 1.73 1 0.00 o
Amplitude and Phase drift 0.00 R 1.73 1 0.00 o
Amplitude and Phase noise 0.04 R 1.73 1 0.02 o
Measurement area truncation 0.00 R 1.73 1 0.00 =53
System Detection Limit 0.04 R 1.73 1 0.02 o
Data acquisition 0.03 N 1 1 0.03 o
Field Reconstruction 2.00 R 1.73 1 1.15 o
Forward Transformation 0.00 R 1.73 1 0.00 =53
Power density Scailing 0.00 R 1.73 1 0.00 oo
Spatial Averaging 0.10 R 1.73 1 0.06 o
System Detection Limit 0.04 R 1.73 1 0.02 o
Test sample and Environmental Factors
Probe coupling with DUT 0.00 R 1.73 1 0.00 oo
Modulation Response 0.40 R 1.73 1 0.23 oo
Integration time 0.00 R 1.73 1 0.00 o
Response time 0.00 R 1.73 1 0.00 o
Device holder influence 0.10 R 1.73 1 0.06 o
DUT alignment 0.00 R 1.73 1 0.00 o
RF Ambient Conditions 0.04 R 1.73 1 0.02 o
RF ambient - reflections 0.04 R 1.73 1 0.02 =53
Immunity/Secondary Reception 0.00 R 1.73 1 0.00 o
Power Drif of DUT 0.21 R 1.73 1 0.12 o
Combined standard uncertainty (k = 1) RSS 1.34 o
Expanded uncertainty
. k=2 2.

(95% confidence level) 68
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11. SAR Test Equipment

Manufacturer Type / Model Calib. Date  Calib.Interval|  Calib.Due
SPEAG ELI Phantom - N/A N/A N/A
SPEAG cDASY6 5G Module Phantom N/A N/A N/A

HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 F17/ 59CHA1/ C/ 01 N/A N/A N/A
Staubli CS8Cspeag-TX60 F/20/0018446/C/001 N/A N/A N/A
Staubli TX90 XLspeag F17/ 59CHA1/ A/ 01 N/A N/A N/A
Staubli TX60 Lspeag F/20/0018446/A/001 N/A N/A N/A
Staubli Teach Pendant (Joystick) 010963 N/A N/A N/A
Staubli Teach Pendant (Joystick) 020885 N/A N/A N/A
SPEAG DAE4 1254 06/15/2022 Annual 06/15/2023
SPEAG DAE4 868 09/21/2022 Annual 09/21/2023
SPEAG E-Field Probe EX3DV4 7654 05/31/2022 Annual 05/31/2023
SPEAG E-Field Probe EUmmWV4 9528 03/21/2023 Annual 03/21/2024
SPEAG Dipole D6.5 Gz V2 1012 09/20/2022 Annual 09/20/2023
SPEAG 5G Verification source 10 GH 1027 07/18/2022 Annual 07/18/2023
TESTO 175-H1/Thermometer 44606559906 03/27/2023 Annual 03/27/2024
TESTO 175-H1/Thermometer 40331915309 12/29/2022 Annua 12/29/2023
Agilent Power Meter E4419B MY41291386 09/27/2022 Annual 09/27/2023
Agilent Power Meter N1911A MY45101406 06/27/2022 Annual 06/27/2023
Agilent Power Sensor 8481A SG1091286 09/27/2022 Annual 09/27/2023
Agilent Power Sensor 8481A MY41090675 09/27/2022 Annual 09/27/2023

HP Attenuator (3dB) 33340A 02427 08/25/2022 Annual 08/25/2023

HP Attenuator (20dB) 8493C 09271 08/25/2022 Annual 08/25/2023
Agilent Directional Bridge 86205A 3140A04581 05/26/2022 Annual 05/26/2023
SPEAG DAKS 3.5 1038 01/25/2023 Annual 01/25/2024
SPEAG Vector Reflectometer 00141013 02/13/2023 Annual 02/13/2024

ROADE&SCHW! signal Generator SMB100A 177633 07/05/2022 Annual 07/05/2023
Agilent MXA Signal Analyzer N9020A MY50510407 06/07/2022 Annual 06/07/2023

* The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification
measurement is performed by HCT Lab. before each test. The brain/body simulating material is calibrated
by HCT using the DAKS 3.5 to determine the conductivity and permittivity (dielectric constant) of the
brain/body-equivalent material.
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12. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of
the ANSI/ IEEE C95.1 - 2005.

These measurements were taken to simulate the RF effects exposure under worst-case
conditions. Precise laboratory measures were taken to assure repeatability of the tests. The
results and statements relate only to the item(s) tested.

Please note that the abortion and distribution of electromagnetic energy in the body are very
complex phenomena the depend on the mass, shape, and size of the body, the orientation of the
body with respect to the field vectors, and the electrical properties of both the body and the
environment. Other variables that may play a substantial role in possible biological effects are
those that characterize the environment (e.g. ambient temperature, air velocity, relative humidity,
and body insulation) and those that characterize the individual (e.g. age, gender, activity level,
debilitation, or disease). Because various factors may interact with one another to vary the
specific biological outcome of an exposure to electromagnetic fields, any protection guide should
consider maximal amplification of biological effects as a result of field-body interactions,
environmental conditions, and physiological variables.
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Appendix A. — DUT Ant. Information & SETUP PHOTO

Please refer to test DUT Ant. Information &setup photo file no. as follows:

Report No.
HCT-SR-2305-FC009-P
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Appendix B. — SAR Test Plots
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FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

Test Laboratory:

EUT Type:

Liquid Temperature:
Ambient Temperature:
Test Date:

Plot No.:

HCT CO., LTD
Tablet

21.0 °C

211 °C
04/13/2023

1

Measurement Report for Device, BACK, U-NII-5, IEEE 802.11ax (20MHz, MCSO0, 99pc duty cycle), Channel 65

(6275.0 MHz)

Device Under Test Properties

Model, Manufacturer
Device,

Exposure Conditions

Phantom Position, Test Frequency [MHZz],

Section, TSL  Distance [mm] Band Group, UID Channel Number
U-NIl- WLAN,

Flat, HSL BACK, 0.00 5 10683-AAC 6275.0, 65

Hardware Setup

Phantom

ELI V6.0 (20deg probe tilt)

Scans Setup

Grid Extents [mm]
Grid Steps [mm)]
Graded Grid

Grading Ratio
Measurement Results

psSAR1g [W/Kg]
psSAR10g [W/Kg]

psAPD (1.0cm2, sq) [W/m2]
psAPD (4.0cm2, sq) [W/m2]
Power Drift [dB]

F-TP22-03 (Rev.00)

Dimensions [mm]
285.0x185.0x6.0

Probe, Calibration Date

EX3DV4 - SN7654, 2022-05-31

IMEI DUT Type
Tablet
Conversion TSL Conductivity TSL
Factor [S/m] Permittivity
6.0 5.72 345

DAE, Calibration Date

DAE4 Sn1254, 2022-06-15

Area Scan Zoom Scan
221.0x 85.0 22.0x22.0x22.0
8.5x8.5 22x22x1.2
n/a Yes
n/a 1.2
Area Scan Zoom Scan
0.572 0.764
0.128 0.148
7.64
3.63
0.14
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FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

Test Laboratory:

EUT Type:

Liquid Temperature:
Ambient Temperature:
Test Date:

Plot No.:

HCT CO,, LTD
Tablet

21.0 °C

21.1 °C
04/13/2023

2

Measurement Report for Device, BACK, U-NII-5, IEEE 802.11ax (20MHz, MCSO0, 99pc duty cycle), Channel 65

(6275.0 MHz)
Device Under Test Properties

Model, Manufacturer
Device,
Exposure Conditions

Dimensions [mm]
285.0x185.0x6.0

Phantom Position, Test Frequency [MHZ],

Section, TSL  Distance [mm]

Flat, HSL BACK, 0.00

Hardware Setup
Phantom

Band  Group, UID Channel Number

U-NII- WLAN,

5 10683-AAC 6275.0, 65

Probe, Calibration Date

ELI V6.0 (20deg probe tilt) - xxxx EX3DV4 - SN7654, 2022-05-31

Scans Setup

Grid Extents [mm]
Grid Steps [mm)]
Graded Grid

Grading Ratio
Measurement Results

psSAR1g [W/Kg]
psSAR10g [W/Kg]

psAPD (1.0cm2, sq) [W/m2]
psAPD (4.0cm2, sq) [W/m2]
Power Drift [dB]

F-TP22-03 (Rev.00)

IMEI DUT Type
Tablet

Conversion  TSL Conductivity TSL
Factor [S/m] Permittivity

6.0 5.72 34.5

DAE, Calibration Date
DAE4 Sn1254, 2022-06-15

Area Scan Zoom Scan
221.0x 85.0 22.0x22.0x22.0
8.5x8.5 22x22x1.2
n/a Yes
n/a 1.2
Area Scan Zoom Scan
0.346 0.463
0.073 0.091
4.63
2.23
0.07 0.10
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Test Laboratory: HCT CO., LTD

EUT Type: Tablet

Ambient Temperature: 19.6 °C

Test Date: 04/24/2023

Plot No.: 3

Measurement Report for Device, BACK, U-NII-5, IEEE 802.11ax (20MHz, MCSO0, 99pc duty cycle), Channel 65 (6275.0
MHz)

Device Under Test Properties

Model, Manufacturer Dimensions [mm] IMEI DUT Type

Device, 285.0 x 185.0 x 6.0 Tablet

Exposure Conditions

Frequency [MHz], Channel

Phantom Section Position, Test Distance [mm] Band Group, UID Conversion Factor

Number
5G BACK, 2.00 U-NII-5 WLAN, 10683-AAC 6275.0, 65 1.0
Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
mmWWave - xxxx EUmmWV4 - SN9528 F1-55GHz, 2023-03-21 DAE4 Sn868, 2022-09-21
Scans Setup
Scan Type 5G Scan
Grid Extents [mm] 90.0 x 90.0
Grid Steps [lambda] 0.05 x 0.05
Sensor Surface [mm] 2.0
Measurement Results
Scan Type 5G Scan
Avg. Area [cm2] 4.00
psPDn+ [W/m2] 3.30
psPDtot+ [W/m2] 3.42
psPDmod+ [W/m2] 3.58
Emax [V/m] 49 .4
Power Drift [dB] 0.10
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FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

Test Laboratory: HCT CO., LTD

EUT Type: Tablet

Ambient Temperature: 20.1 °C

Test Date: 04/25/2023

Plot No.: 4

Measurement Report for Device, BACK, U-NII-8, IEEE 802.11ax (20MHz, MCSO0, 99pc duty cycle), Channel 209(6995.0

MHz)

Device Under Test Properties

Model, Manufacturer Dimensions [mm] IMEI DUT Type

Device, 285.0 x 185.0 x 6.0 Tablet

Exposure Conditions

Phar.1tom Position, Test Distance Band Group, UID Frequency [MHz], Channel Conversion

Section [mm] Number Factor
U-NII- WLAN, 10683-

5G BACK, 2.00 8 AAC 6995.0, 209 1.0

Hardware Setup

Phantom Probe, Calibration Date DAE, Calibration Date

mmWWave - xxxx EUmmWV4 - SN9528 F1-55GHz, 2023-03-21

Scans Setup

Scan Type

Grid Extents [mm]
Grid Steps [lambda]
Sensor Surface [mm]
Measurement Results
Scan Type

Avg. Area [cm2]
psPDn+ [W/m2]
psPDtot+ [W/m2]
psPDmod+ [W/m2]
Emax [V/m]

Power Drift [dB]

DAE4 Sn868, 2022-09-21

5G Scan
90.0 x 90.0
0.05x0.05
2.0

5G Scan
4.00
2.35
247
2.68
456
-0.16

F-TP22-03 (Rev.00)
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Appendix C. — Dipole Verification Plots
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B Verification Data (6 500 Miz )

Test Laboratory: HCT CO., LTD
Input Power 10 mW

Liquid Temp: 21.0°C

Test Date: 04/13/2023

Measurement Report for Device, , , CW, Channel 0 (6500.0 MHz)

Exposure Conditions
TSL

Phantom Position, Test Band Group, Frequency [MHz], Conversion Conductivit TSL
Section, TSL Distance [mm] uib Channel Number  Factor [S/m] Y Permittivity
Flat, HSL , Cw, 0-- 6500.0, 0 6.0 6.04 34.4
Hardware Setup

Phantom Probe, Calibration Date DAE, Calibration Date

ELI V6.0 (20deg probe tilt) - xxxx EX3DV4 - SN7654, 2022-05-31 DAE4 Sn1254, 2022-06-15
Scans Setup

Area Scan Zoom Scan

Grid Extents [mm] 51.0 x 85.0 22.0x22.0x22.0

Grid Steps [mm] 8.5x8.5 34x34x14

Graded Grid n/a Yes

Grading Ratio n/a 14
Measurement Results

Area Scan Zoom Scan

psSAR1g [W/Kg] 2.35 3.11

psSAR10g [W/Kg] 0.494 0.576

Power Drift [dB] 0.07 -0.03

F-TP22-03 (Rev.00)
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B Verification Data (10 000 MHz)

Test Laboratory: HCT CO., LTD
Input Power 10 mW
Ambient Temp: 19.6°C

Test Date: 04/24/2023

Measurement Report for Device, FRONT, Validation band, CW, Channel 10000 (10000.0 MHz)

Device Under Test Properties

Exposure Conditions

Phantom Position, Test Distance Band Group, Frequency [MHz], Channel Conversion
Section [mm] uID Number Factor
5G FRONT, 10.00 L’:::gat'on CW, 0--  10000.0, 10000 1.0

Hardware Setup
Phantom Probe, Calibration Date DAE, Calibration Date
mmWave - xxxx EUmmWV4 - SN9528 F1-55GHz, 2023-03-21 DAE4 Sn868, 2022-09-21

Scans Setup

Scan Type 5G Scan

Grid Extents [mm] 120.0 x 120.0
Grid Steps [lambda] 0.25x0.25
Measurement Results

Scan Type 5G Scan
Avg. Area [cm?] 4.00
psPDn+ [W/m?] 5.24
psPDtot+ [W/m?] 5.26
psPDmod+ [W/m?] 5.29
Emax [V/M] 47.3
Power Drift [dB] -0.17
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B Verification Data (10 000 MHz)

Test Laboratory: HCT CO., LTD
Input Power 10 mW
Ambient Temp: 20.1°C

Test Date: 04/25/2023

Measurement Report for Device, FRONT, Validation band, CW, Channel 10000 (10000.0 MHz)

Exposure Conditions

Phar_]tom Position, Test Distance Band Group, Frequency [MHz], Channel Conversion
Section [mm] uiD Number Factor

5G FRONT, 10.00 L’:::gat'on CW, 0~ 10000.0, 10000 1.0
Hardware Setup

Phantom Probe, Calibration Date DAE, Calibration Date
mmWave - XXxX EUmMmWV4 - SN9528 F1-55GHz, 2023-03-21 DAE4 Sn868, 2022-09-21
Scans Setup

Scan Type 5G Scan

Grid Extents [mm] 120.0 x 120.0

Grid Steps [lambda] 0.25x 0.25

Measurement Results

Scan Type 5G Scan

Avg. Area [cm?] 4.00

psPDn+ [W/m?] 4.75

psPDtot+ [W/m?] 4.83

psPDmod+ [W/m?] 4.92

Emax [V/M] 46.4

Power Dirift [dB] 0.19
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Appendix D. — Probe Calibration Data
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W, Schweizerischer Kallbrierdienst
Callbflﬂon Laboratory of r \t/:} P
Schmid & Partner Servizio svizzero di taratura
Engineering AG 2‘{//—;’__\\"\5 Swiss Cadibration Sarvice
Zoughsusatrssse 43, 8004 Zurich, Switzerand LT
Accrecized by the Swiss Accreditation Senice (SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service is one of the signatories to the EA
Multitateral Agresment for the recognition of calibration certiticates
cient | HCT (Dymstec) | comncmeno | EX-7654 May22 |

avl‘&‘tf "‘Q{\'
e Ve 'b‘k‘.}!

Calbralion procedunais)

Calivragson dale

This calbraton certiticale dacumants the traceatility 1o satonal standards, which realize the physical units of measuremants sh.
The w5 and the uncertaintes with conflidenss p ity are given on the lillowing pages and are part of the certificate,

All calbrations have been conducted in 1he cosed laboratary taciity: environment 1emparaturg {22+ 3] °C and humidity « 70%

Cafibration Equipment used (MATE critical for calibeatian)

Primary Standards [5] Cal Date (Gerttoate No,) Scheduled Galbimson
Fower matar NAP SNCT087IE 04-Apr-22 (Na, 217 0a52503524) | Apr23
“Power sensor NAP-Z91 “1032a4 Qd-Apr-22 (Na. 217-00524) Aar-28
OCP DAK-3.5 {wegived) SN 1249 20-0c1-21 (OCP-DAK3.5-1245_0ci21) Oct-22
TOCEDAK 2 SN 1016 20-Oct-21 (OCP-DAK12-1016_0cka1] ol 22
Holaronao 20 48 Aflenualor | BN. L2552 (20X) 04-Apr-22 (Ne 217-03527) Apr-23 q
DAES TTTTTTSNI 680 13-0ct-21 (No. DAES86l_ Octat) Ocl-22 |
Relerance Frobe ES30V2 | SN: 5014 Z7-Dec-21 (No. ES3-3013_Decal) "Dec-22 1
Secardary Starda«ds D Check Date (in houss) Schadulod Chack
Power meter £44198 SN GB41203874 | 06-Apr- 16 (in hause check Jun-20) In hOuES check: Jun-22 |
Powar zansar E4412A | SN MY41498087 06-Apr-16 (in house cheds &in-20) in house chedh: Jun-22
Power saneor 44 124 SN: 000110270 O6-A0(-16 [In Mausa check Jaun. 20) “In house check: Jun-22
AF geceralor HP S6460 aN; US3642001 700 Gd-Aug-B8 (in houge chack Jun-20) in house chock: Jun22 |
Nelwork Analyzer EBISBA | 9N USA1080477 31 -Mar 14 fin house chads Oci-20) in hotgs chedc Oct-22
Name Function Signature
kb s — e

Esued. June B, 2022
Thes calibeation cortificate shall not ba reproduced except in full without wetten apperoval of the fabaratary,

Cortificate No: EX-7654_May22 Page 1 of 22
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O Izarischer Kalibri
Calibration Laboratory of S8 puiflosrscpsinse?
Schmid & Partner M C  Sarvizio svizzero di tarstura
Engineering AG T S Swiss Calibration Service
Zoughaussirasse 43, 8004 Zurich, Switzerland AN
Accredited by 1he Swiss Accreditalion Service (SAS) Accreditation No,: SCS 0108
The Swiss Accroditation Service is one of the signatories to the EA
Multilateral Ag for the gnition of calibration certificaies
Glossary
TSL tissue simulating liquid
NORMx,y,z sensitivity in free space
ConvF sengdivity in TSL / NORMx,y.z
DCcP diode comprassion point
CF crest factor (1/duty_cycle) of the RF signal
A.B.C.D modulation dependant inearization parameters
Polarization ¢ o rotation arcund probe axis
Polarization & @ rotation around an axis that is in the plane narmal to probe axis (41 measurement center}, Le., =015

normal to probe axis
Connector Angle  information used in DASY system 1o align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

8) [EC/EE 62208-1528, "Moasurement Procedurs for the Assessment of Specific Absorption Rate of Human Exposure 1o
Radio Frequency Fields from Hand-Helkd and Body-Worn Wireless Communication Devices — Part 1528: Human Modeats,
Instrumantation and Procedurses (Frequancy Range ol 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, “SAR Measuroment Requirements for 100 MHz 1o 6 GHx"

Methods Applied and Interpretation of Parameters:

« NOAMx.y,z: Assessed lor E-Tield polarization ¢ = O (f = S00MHz in TEM-cell; f> 1800 MHz: R22 waveguide), NORNMx,y.z
are only intermedizte values, i, the uncertainties of NORMx.y,z doss not atfect the E2-fiald uncertainty Inside TSL {see
beiow ConvF)

NORM(Ix. )z = NORMx.y.2 * requency_rasponse (ses Frequency Response Chart), This nearization is smplemented in
DASY4 solware versions later than 4.2, The uncertainty of the frequency response is included in the stated uncertainty of
CoovF.

DCPx.y,z. DCP are numerical linearization parameters assessed based on the data of power swee with CW signal. DCP
doas not depend on frequency nor media.

PAR: PAR is the Peak to Average Ratio that 15 not calibrated but determined basad on the signal charactenstics

Ax,y.2: Bx.y.2; Cx. .z Dx.y.z; VRxy.z: A, B, C, D are numerical linearization parametars assessed based on the data of
power sweep for spacitic modiudation signal. The parameters do net depend on frequency nor madia, VR is the maximum
calibration range expressoed in AMS voltage across the diode.

ConvF and Boundary Effect Parameters: Assessed in Nat phantom using E-field (or Temperature Transter Standard for

f = 80OMHz) and inslde waveguide using analytical field distributions based on power measurements for { > B00MHz, The
same setups are used for assessment of the parameters applied for boundary compansation (alpha, depth) of which typical
uncartainty values are given. These parametars are used in DASY4 software to improve probe accuracy close 1o the
boundary. The sansitivity in TSL comesponds to NORMx, .z * Comd™ whereby the uncertanly correspands o that given for
ConvF. A frequency dependant ConvF is used in DASY version 4.4 and higher which atows extending the validity from
450 MHz to £100 MHz.

Spherical isotropy (30 deviation from isotrapy); in & field of low gradients realized using a fial phantorn exposed by & patch
antenns,

Sansor Offset: The sensor offset corresponds to the offset of virlual measurement center from the probe tip (on probe x0s),
No tolerance required.

Connacfor Angle: The angle is assessed using the information gained by datermining the NORMx (no uncertainty required).

.

Certificate No: EX-7654_May22 Page 2 of 22
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EX3DV4 - SN:7654 Nay 31, 2022

Parameters of Probe: EX3DV4 - SN:7654

Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k =2) q
Norm (uV/(vim)®) A 0.63 0.59 0,54 +10.1%
DCP (mV) B 107.6 103.6 106.3 =4.7%

Calibration Results for Modulation Response

['Ub Cammunication System Name A B c (4} VAR | Max | Max
dB | dB /v d8 | mv | dev. | Unc®
k=2
0 (7] 0.00 0.00 100 | 000 | 139.8 | =3.3% | +4.7%
0.00 0.00 1,00 137.0
0.00 0.00 100 1450
10352 | Pulse Wavelorm (200Hz. 1095) 155 | 60.76 623 | 10.00 | 60.0 | 0.7% | =0.6%
1.37 6000 | 602 | 600 |
160 | 61,08 6.63 60.0
10353 | Pulse Wavelorm (200Hz, 20%) 20.00 74.00 900 | 609 | 800 | 0.4% | £9.6%
. 74,00 9.00 860
0.851 60,00 493 TE00
10354 | Pulse Wavelorm (200Hz, 40%) 0.00 | 12291 G40 | 3908 | 950 | =0.6% | £9.6% |
014 | 13742 0.30 | 850 |
0.00 | 123.24 025 | 85.0
10355 | Pulse Wavelorm (200Hz, 60%) 0.02 | 15846 | 057 | 2.22 | 120.0 | 40.7% | £0.6% |
1022 | 13841 | 7.86 | 120.0
280 | 160.00 374 120.0

10387 | QPSK Wavelorm, 1 MHz 0.63 6282 | 1147 | 1.00
0 6540 | 12985 |
045 61.85 | 10.78
1.47 6568 | 13.94 | 0.00
147 66.29 | 14.23
120 64,43 | 1298 |
1.66 6406 | 1571 | a0

1500 | +0.8% | +9.6%
1500
150.0
B
150.0
; 150.0
176 | 6520 | 16,30 150.0
1500 |
150.0
150.0
150.0
150.0
“150.0 |
150.0

10388 | QPSK Wavelarm, 10 MHz =0.8% | +9.6%

10396 | 64-QOAM Wavalorm, 100 kHz =0.7% | #9.6%

183 €15 | 1584

< | N < 3 N <] <] ] < <] 5 ] ] <! < N <] > v <) ¢ N <

10399 | 64-QAM Waveform, 40 MHz 295 66.20 | 15.02 | 0.00 £0.7% | +0.6%
294 | @851 | 1521
268 €553 | 14.63

10414 | WLAN CCOF, 64-GAM, 40 MHz 4.04 6580 | 15.25 .00 +0.7% | £9.6%
399 | ©6.10 | 1539 |
383 | 6602 | 1523

Note: For detalls on UID paramaters see Appendix

The reparted uncertainty of maasurement is stated as the standard uncertainty of measuremant multiplied by the coverage
factor k=2, which for a normal distriution carresponds 1o & coverage probability of approximately 85%.

A The uncorarting of Norm X.Y.2 da nol atkect the EL54kd wenrtnmnty insido TSL (s00 Pages 5 and 6).
B Linmacisntion p for fokd -
F Uncastainty & delerminad using the mnx. devistion om inoas applyng

guior cisrtasion and iz exprossac e The sguirn of thi flekd vake.,
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Report No: HCT-SR-2305-FC009

F-TP22-03 (Rev.00)

EX30VA - SN:7654 May 31, 2022
Parameters of Probe: EX3DV4 - SN:7654

Sensor Model Parameters

[— ci c2 Ta T ‘ T2 13 T4 ki T6

| F F v! msV? | msv' ms V3 v-!

x 13.2 96.16 33980 3.79 - 0.00 4.80 0.51 0.00 1.00
[y 1.3 §2.43 33.67 348 | 000 4.80 0.47 000 | 1.00
Lz 10.0 7325 | 3396 336 0.00° 492 0.34 001 1.00
Other Probe Parameters

Sensor Arrangement Trangular
.—(.:,‘7“"”"' Angle ) '.59::"1;
Mechanical Surtace Detection Modae enabied
Optical Surface Detection Mode disabied
Proba Overal Length 337 mm
I Probe Body Diametar 10mm
Tip Length amm
TA'oiDiamnw 25mm
Probe Tip to Sensor X Galibraton Point 1mm
| Prabe 'ﬁb o Sensor Y Callbration Point 1mm
m Te toﬂSsnsor Z C;fbmﬁ;n Pount _Amm |

| Recommaended Measurement Distance from Surtace 1. Amm

Note: Measuremenn dutunce rom selacs can be incraased 1o 34 mm for an Area Scan job

Cartificate No: EX. 7654 _May22
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H_a- FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX30V4 - SN:76854 May 31, 2022

Parameters of Probe: EX3DV4 - SN:7654
Calibration Parameter Determined in Head Tissue Simulating Media

|t (MH2)° Relative | Conductivity” | ConvF X | ConvFY | ConvFZ | Alpha® | Depth® | Unc
Permittivity™ (S/m) (mm) k=2)
750 419 0.89 1067 | 1067 | 1067 0.47 084 | +120%
s a5 0.90 1048 | 1048 | 1048 0.54 080 | =120%
900 s 0.97 1043 | 1043 | 1043 0.48 080 | =120%
V750 401 137 9.48 9.48 9.48 0.31 080 | =12.0%
1900 40.0 1.40 9.0 9.09 9.09 0.34 080 | +12.0%
2300 395 167 8.62 £.82 .82 0.34 080 | +12.0%
2450 392 1.80 8.59 859 8.5 0.38 082 | +120%
2600 3.0 1.96 832 8.32 842 0.40 080 | &120%
3300 8.2 2n 7.83 7.83 7.8 0.30 138 | £131%
3500 379 291 7.75 7.75 7.75 0.30 135 | =13.1%
3700 7.7 312 7.60 7.60 7.60 0.30 135 | +131%
3800 375 332 722 7.22 7.22 0.40 160 | +13.1%
A100 372 353 7.00 7.00 7.00 0.40 1.60 +13.1%
4400 36.9 384 683 8.83 683 0.40 170 | +130%
4600 367 404 6.76 6.76 6.78 0.40 170 | +13.4%
4800 36.4 425 6.75 6.75 675 0.40 180 | +13.1% |
4950 36.3 4.40 6.55 855 6.55 0.40 180 | =13.1%
5250 359 4 6.18 6.18 6.18 040 1.80 =13.1%
5800 355 5.07 543 543 543 0.40 180 | #13.1%
5750 as4 522 5.40 5.40 5.40 0.40 180 | =131%
| 5800 35.3 5.27 535 | 535 | 535 | 040 | 180 | =13.1% |

CMnmmmmmsmmw’mmw«amm(mwm wlee It is restnciod to +50 M-z The uncenanty i the
ASS of e ConvF y & y ¥or the frequency band. Froquancy valkity below 300 MHz » 410, 35,
40, SOnMTDM'MCo'uFWdSO 64, 13! twmmmwm Vakdity of ComF ssaessed at 6 MH2 s 4-0MHz, and Come&
mmwmso—wm Abows § GiHY fraquansy validly can be axlended 10 + 110 M-z

F Al roquencies below 3GHz, tha validty of issuo parameters (¢ and o) can be relmed 1o + 10% ¥ liquid compensston formuls is sppied 10 measwed SAR
values. Al lrequencies sbown 3 Gz, the vakdity of lissus parsemetecs (e 0d o) & restiicled 10 25%. The uncerseinly & the RSS of the CorwF uncoriainty for
INSCHIg (RrOM Fssus DM RMEtns.

G AlhwDapih wre during SPEAG nat e due 1o the: b y ettnct uhwr comp on |5 ways Inst
han 1 1% Yor Inequencies bolow 3 GHz and hoiow +2% lor frequoncies botwooen 3-0 GHe at ary distance lerger thar hall the probe Tp diameter rom the
beundary.
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H_a- FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX30V4 - SNI7654 May 31, 2022

Parameters of Probe: EX3DV4 - SN:7654
Calibration Parameter Determined in Head Tissue Simulating Media

{MHE | Relative | Conductivity” | ConvF X | ConvF Y | ConvFZ | Alpha® | Depth® | unc
| Parmittivity™ (S'm) (mm) (k=2)

" 8500 345 6.07 600 | 800 600 | 025 250 | +18.6%
7000 | 339 .65 .90 5.90 5.90 0.30 270 | =18.6%
8000 327 7.84 5.70 570 5.70 0.50 230 | =18.6%
9000 | 316 9.08 | ses 565 1 5.65 050 2.40‘] 21B.6%

C Fraguency validty at 8.5 GiHz s ~B00/ « 700 MMz, and = 700 MMz al or above 7 GHz The urcerianty i the RSS of the CowF rcertarty al ceibiason
Irequancy and the uncernty ke the indicatad tréguency tand

" AL frequencias 8-10 GHz. the valoity of Sssue parsmeses (¢ and o) can be relxeed 1o +10% il fould componsation jormuly i npeled 10 maasurod SAR
vatses. The uncertuinty in ha RSE ot he ComvF uncertainty fir ndGcased saqat tissoe pa

a Alpha/Depth ara detormened dunng calbrason SPEAG warmrants thal the rersineg deviadon due to the bouncary et ullw compansation s akvarys wes
than + 1% ki frequancis Dlow 3 GHz: below =2% for Seguences batween 3-8 GHE; and bafow 24% ke Irequencies botwoon 6-10 GHz ot wrvy dintance
Tirer than hatt the probe e diarmwin [rom e boundary,

Certificate No: EX-7654_ May22 Page 6 of 22
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Ha— FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX30V4 - SN;7654 May 31, 2022

Frequency Response of E-Field
(TEM-Cell:Hi110 EXX, Waveguide:R22)
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07|
06|
nsl i 1 -
4 200 400 800 800 1000 1200 1400 1600 1800 2000 2200 2400 2600 2800 3000 3200
f [MHz]
TEM R22
Uncenainty ol Frequency Response ol E-lialg: £6.3% (k=2)
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Ha— FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX3DV4 - SN:7654 May 31, 2022

Receiving Pattern (¢), 7 =0°

1=600 MMz, TEM, O I~1B00 MHz, R22, OF
90 90
S — = x |
135 45 Y 135 3 45" | Y
i Z , ' z
g » ‘ Tot | / L Tot
{ % “ f = \
( . | f ' ~ o .
807 |4 TLme 4R 04 ce o, 4| g 180 | 4 o2 e 0e WA D g
| . » ., . . » . A\ |
. | -
225 i 315 205 N+ Y 318
270 270
ﬂf-l
= i
2 | et -3 2
’g U;“‘:""IX::‘;:l:"';t"’°':-:x-;3["
w :
0.5
|
0 &0 20 180 240  a00 360
foll [*)
100 MHz 600 MMz 1800 MMz o 2500 MHz
Uncertainty of Axial lsotropy Assessment. £0.5% (k<2)
Certilicate No: EX-7654_May22 Page 8 of 22

F-TP22-03 (Rev.00) Page 47 of 101



Ha— FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX30V4 - SN 7654 May 31, 2022

Dynamic Range f(SARcad)
(TEM cell, 1, = 1900 MHz)
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10°= 1! 1w° 10 10%
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Uncertainty of Lingarity Assassmant: +0.6% (k=2)
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HHC T

FCC ID: A3LSMX810

EX30V4 - SNI7654

Certiticate No: EX-7654_May22

F-TP22-03 (Rev.00)

Daviation

May 31, 2022

Conversion Factor Assessment

1=1900 MHz, WGLS R22 (H_convF)

SAR [{Wikg)W]
&

z [rmm|

- anglytical - measured

Deviation from Isotropy in Liquid
Error (¢.0), 1= 900 MHz
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04l .
02

D

-02
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- £ f
R — 20
Vo g ‘ Y idegl

138 —
180 o8 a9 e 5
5 260
X [deg]

-1 ~08 -06 -04 -02 0 02 .4 0e 08 1
Uncenainty of Spherica! Isotropy Assasament: +2.6% (ke2)
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HHC T

FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

F-TP22-03 (Rev.00)

EX3DV4 - SN:7654 May 31, 2022
Appendix: Modulation Calibration Parameters

uiD | Rev | G ation Sy Name Greup PAR (dB) | Unc® k <2
() W W 0.00 =47
T0010 | GAR | BAN Valduiion (Sauare. 100ms, 10m8) Tuat 10.00 286
70011 | GAB | UMTS-FDO (WCOHA) WODHA a0 £8.0
10012 | CAB | IEEE 802110 WiFi 2.4 GHZ (D55, | Mops) WUAN . 08
7013 | GAD | EEE 86211 m‘z‘i‘dﬁ{%msm) WLAN 046 +8.6
10081 | DAG m) 2.39 +8.8
T0023 | DAG | GPAG-FOD (TOMA, GisK, TN 0] GEM 857 186
0024 | DAG | GPASFDD (TDOMA, GMSK, TNO-1) GEM 656 466
0026 | DAG | EDGEFDD (TOMA, 8PS TH 0) GEM 262 a0
0026 | DAC | EDGEFOD TN 0-1) asMm 955 196
"16027 | DAG (TOMAA, GMSR, TN 0-1-2) GEM 30 86
70025 | DAL | GPRS-F00 (TOMA, GMBK. TN 0-1-2-8) S 349 =00
0029 | DAC | EDGEFDO {TDMA, BPSK, TN D12 Gam 7.76 386
10030 | GAA | IEEE 802151 Blumiooth (GFSK, BH1) 590 -an
1041 | GAA | 1EEE 802151 usiooll (GFSK, DH3) Biuetoot 107 188
70032 | GAA | IEEE 802,15 1 Shuctoot 118 206
10039 | GAA | IEEE BOZ.15,1 Bustooth (PI4-DOPSK, DH1] Bl T )
170034 | GAA | eseﬁtf.cmgﬁfﬁm ) 453 16,6
0035 | CAA | IEEE 002.15.1 Blmeoom (PI&-DOPSK, OMb] £l 35 158
TO0GE | (GAA | IFEE B00.15 1 Blumioom (B-DPSK, DH1) Tiustooih =01 66
100G7 | OAA | IEEE B0Z.16.1 Blumkoom (B-DPSK. DHZ) Huatooth 77 <L)
10038 | GAA | | 551 86 i | Buetooth a 9.6
10039 | GAB | COMAZ000 (1401 T, RGT) COMA000 a5y <04
10042 | CAB | 1554 /15136 FDO 7 Fdira AMPS 7.70 +5.6
10044 | GAA . {FOMA, FM] AMPE .00 <68
70041 | GAA | DEGT (7DD, TOMAFOM, GFSK_ Ful St 241 DEGT T30 106
10040 | GAA | DECT (1DD, TOMAF DM, GFSK. Dodkle St 121 DECT 078 168
10066 | CAA | UMTS-TOD (TD-SCOMA, 128 Mepa) TOECOMA | 1101 168
0056 | DWE | EDGE-FDD | TN 0125 GEM 652 388
10046 | GAR | IEEE A0Z,11b WiFl 2.4 GHz (D555, 2 Mopa) WLAN 212 L)
10060 | CAS BO2.11 ) DSSS, 5.5Mpe) WLAN 283 348
T0061 | CAB | IEEE 802115 WIF 2.4 GHz (D555, 11 Mops) WLAN 360 a8
10052 | GAD | IELE B0Z.1 1ol WiFi 5 Otz (0OF OM, 6 Mbpa) WOAN B.68 +as
10083 | GAD | TEEE BOZ 11ah WIFI & GHz (OF DM, § Mbps) WLAN 863 a8
70054 | GAD | IEEE 80377 mh WiF) 5 GHz (OFDIA, 12 Mbps WLAN .09 388
[ 10085 | CAD | TEEE 802 11am Wil S GHz 107 OM, 18 Migm) WLAN B0 308
10008 | GAD | IEEE 002 1 14" WiFi 5 CiHZ (OF O, 24 Mbpa) WLAN 038 a8
10067 | GAD | IEEE 802 11ah Will 5 GHz (OF DM, 30 Mops, WLAN 1012 =940
10068 | GAD | IEEE BGZ 1 Tah Wirl 5 GHz (OF DML 46 MEos: WLAN 10.24 <08
10060 | CAD | IEEE 802 11ah WiFl §GHz |OF DM, &4 Mops) WLAN 10.58 a8
10071 | GAE | IEEE 802 11g Wi 2.4 OHZ [DSSSOFTIM, 0 Mbps) WLAN 489 =08
10072 | GAB | IEEE 202,110 WIFI 2.4 GHz [DSSSIOFDM, 12 Mbps| WLAN BED 88
10073 | GAB | IEEE ST 11y WiF 2.4 0Kz (DSSSIOFDM, 18 Bea] WLAN a.64 =88
10474 | GAB | IEEE 832.110 WIFL 2.4 GHz [DSSS/0F DM, 24 Mbps) WLAN 10.30 <66

10075 | CAN Tig WK 2.4 DESSOFOM, 56 Mbps) WLAN 077 EL
70070 | GAB | IEEE 802119 WiFi 2.4 GHz (DSSS/0F DA, 48 Mope, WILAN 004 T56
0T | W“M'W,'t'ngg“ﬁuw [ESS/0FDM. 54 Mlgs) WILAN 0 o)
0081 | CAB | COMA2000 {1xAT Y, AC3) COMAZ000 397 158
"io0e2 | CAB | 5547155730 FOD [TDMATDMA PUM-DOPSK, Fulkiua) ] arr i8n
10090 | WG | GPASFDD (TDMA, GMSK. TH 0-4) asM 558 15
0087 | GAC | UMTS-FDD (HE0PA) a9 <45
10088 | DAG | UMTS-FD0 (HEUPA, Sublest 2) WEDMA 398 aa
f00ss | CAC | FDGE-FDO EFEK, TN 0-4) G5M a ks 0.0
10100 | GAG | LTEFDD i B0z, PSRy LTEFDO 567 a8
10101 | GAB | TE-FDO [SCFDMA, 100% R8. 200z 160AM) | DEFDD | E =08
107102 | GAB | VE- V0% £, 20 MHE, BA-AM) OE-FOO 560 -8
10703 | DAG | ITE-TDD |GC-FDMA, 100% RB, 20 MHz, QPSK) E-T00 8.26 =08
10104 | GAE | & 1 £ AN \JE-T00 5.7 “0E
16105 | GAE | [TE-TDO (BC-FOMA, 100% FAB. 20 MH2, 64-0AM) OET00 10.01 =00
10108 | GAE | ( 100% Al T TE-FOD 580 206
10108 | CAG | LTE-FDD [BG-FDMA, 100% AR 1OMHZ. 16-0AM) CEFOD 6.43 =68
70110 | OAG | LTE FOD (SG-FDMA, 100% HB. 5MHz, QPSK) [TE-FOD X3 208
10111 | SAG | LTE-FOD (SC-FDIMA, 1004 RE. SMHz. 16-0AM) LTE-FOD 644 THE
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HHC T

FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

F-TP22-03 (Rev.00)

EX30V4 - SN.7654 May 31, 2022
UID | Rev | Communication Name Group PAR (dB) | UncE k=2
T R i P P, TOU R, TV S TEron %% | w6
10113 | CAG | \TEFDD (SC-FOMA. 100% B, SWHz, 54-0AM) LTE-FDO (1] 496
10114 | CAG | IEEE 802.11n (HT T, 13 5WEga, BPSK) WLAN 510 498
10115 | CAG | iEE Ba2.11n (M1 G £1Wps, | WUAN 840 198
0116 | CAG | 1EEE B02.11n (1T Greeling, 135 Mogs, G4-0AM) WLAN 815 88
10117 | GAG | IEEE 802 11n (HT Mind. 135 Moo, HPSK) WOAN 807 95
10118 | GAD | IEEE 602110 (HT Mived, 81 Moos. 16-GAM) WLAN a5 =65
16118 | GAD B0Z 310 (HT Mixed, 155 Mops, G4-GAM) WLAN ERE] a0
10140 | CAD | LTE-FUD (5C FDMA, 100% R0, 15, 1 \TE-FDO #.48 =86
10141 | GAD %ﬁvmm S, % OEFOD | 654 a8
10143 Wm |SCFOMA, 100% RB, SMHZ. GPSK) ITEFOO 573 20,6
10743 | GAD | LYE-FDD (SC-FOMA, 100% RE. 3MHz, 16-GAN TEFDD 735 486
10144 | CAC | TE-FOD (SG-FOMA, 100% AB, 3MHz. GA-OAM LTEFOD 565 56
0148 | CAC | LTE-FOD (SC-FOMA, 100% HD. 1 4 MHz. LTEFoh 576 )
014 | GAC | LTE-FOD (SCFLMA, 100% B, 1 € MHz 16-0AN) OJE-FDD (X5 <86
10147 | GAC | 1 A8, 1.4 MHz, 54-.0/M) LTE-FDD 672 256
10140 | CAE | LTEFDD (SC-FOMA, B0 B, 20 MHz, 16-0AN) TE-FOD 542 )
10150 | CAE | LTE-FDD (SC-FOMA, 50% AE. 20 MHz, 64 CTE-FDD BE0 306
10181 | CAE | LTE-TOD (SC-FOMA. , 20 ) OETDD 2928 198
10182 | GAE | LTE-TOD (SC-FOMA, 5% A, 20 MMz, 16-CAM] LTET00 3 (S
101 CAE | OTE- 4 P, 20 MMz, 84-08M} LTE-TDD 1005 35
70754 | GAE | LTEFO0 (S5C-FOMA, 50% RB, 101z, GPEK) UEFDO 575 56
10155 | GAF | LTE-FDO (SCEDMA, 50% FE, 100z, (60AM] TE-FOO EXE] =86
(07156 | CAF | (TE-FDO (SC-FOMA, 50% B8, 5 TE-FDO LRES =0.6
1015¢ | CAE | LIE-FDO (SCFOMA, 60% TEGAN) € FOO Bag =08
T0150 | CAE | LTE-FOD (SC-FOMA, 50% HB. 10 MHZ. G4-OAM) OE-FOD G.0E =68
10150 "w"‘?ﬂg‘&%m&% LTEFGD 650 96
10160 | CAG | LTE 0% FB. 15MHz, [ 23 196
V0161 | CAG | LTE-FOD (SC-FOMA, S0 AB. 15 MHZ, 15-0AM) TEFDD B4z 185
16162 | CAG u‘E [ =% A, 15 Mz, B8-GAM) TEFOD 1686
10166 | CAG | C | 14 W, OFSHy OEFDD £ L)
10167 | GAG | U S D A, TR-OAM] ¥ 00 621 1956
16168 | CAG | LTE-FDO (SCFOMA, St RB, .4 Mz, B4-OAM) JEFOD w79 188
10160 | GAG mem TEFO0 %33 <34
10170 | GAG | . 20 MMz, 16-GAM) TEFOO 652 a0
V0771 | GAE | LYESFDO (SCFOMA, 1 NB, 20 MHz, 64-GAMW) TEFDO 0.8 =06
10172 | GAE | LTE-TDO (SC-FOMA, 1 AB, 20 Mz, GFSK) 165 .4 a6
10173 | GAE | LIE-TDO [SCFDMA, 1 AB, 20 14, 16.0AM) TE-T00 .48 [Tx]
10174 | GAF | LTE.TDO (SC-FOMA, | FiS, 20 Mz, 68-GAM) TET00 10.05 388
10175 | GAF | LTE-FDO (SC-FOMA, 1 RS, 10 MMz, OFSK) LTE-FOO 5.0 =58
i CAF | [TEFDD (SC-FOMA, 1 1B, 100z, 16-QAM| LT FDO 652 46
10177 | CAE | [TE-FOD {SC-FOMA, T RB, 5MHz, OPSK) LEFOD . =08
10170 | CAE | LTE-FDD [SCFOMA, T RS, 6 M-, 16.0AM) LYEFGD 6.5 =88
10170 | AAE | LTE-FDOD (GC-FOMA, 1 RS, 1014Hz, 6a-GAM| TE-FOD 6.50 <06
o180 W%’lum@um» TE-F0D 550 208
10181 | CAG | LTEFDD | 1 RS, 15 Mz, GPSK) LTE-FDD 570 396
10182 | CAG | LTE-FOD (SC-FOMA, 1 RS, 150, 16-0AM) LTE-FOD 652 =56
10163 | CAG | LTE FOD (G0-FOMA, 1 RS, 150z, B4-GAM) LIEFOD 650 450
TOTB4 | GAG | LTE FOD (SC-FOMA, | H8, 3 bz, QPSK) TE-FDD 579 +0.0
V0105 | GAI | CTEFDD (SC-FOMA, 1 R, 30z, 16-0AM) TE-FOD B 198
10100 | CAG | LTE-FDD (S5-FOMA, 1 A5, 3 MH2, BA-GAM) & FOD 650 158
10187 | GAG | LTE-FDD (SC-FOMA. 1 R8, 1. MH2, QPSK) LTEFOD (53 466
10188 | GAG | LTEFDD (S0 TAMHZ, | LTEFO0 [3-3 +88
D188 | CAE | LIEFDD (SSFOMA, 1 AL 14 EFOD (0] L)
10183 | CAE | MEEE 802,110 (1T Groentiold, &5 Mope, BPSK) WLAN 800 [TY])
10104 | AAD | TEEE 002,110 (HT Gimenikd, 29 Mo, 16-0AM) WLAN 812 Y]
10185 | GAE | IEEE BOZ 110 (HT Greenfiok, 55 Mhps, 64-OAM) WLAN a2i 84
V0186 | CAE | IEEE 802 111 (HT Momd, 6.5 Maps, BPSK) WUAN B0 =80
10107 | AAE | TEEE BE211m (HT Mined. 30 Mops, 1 5-GAM) WLAN ERE 8
10198 | CAF | IEEE B0 171 (HT Mixedl 65A00s, BA-QAM) WOAN 827 T8
10219 | CAF | IEEE 802 110 (HT Mixed, 7.2 Mbos, BPSK) WLAN 003 a8
10220 | AAF iﬁmnnmmm WLAN X5} 8.8
10221 | GAG | IEEE 802 110 (HT Med, 72.2 Mops. WLAN 827 0.6
10222 | CAG | IEEE 802 11m (HT Mixed, 15 Mops, BPSK) WiAN [ =00
(10223 | GAD | IEEE 061 7n (HT Ml 90 Mbgs. 1E-0AM) WLAN .48 +08
10224 | CAD | IEEE 802 110 (HT Mixad, 150 Mhps. 64-0AM) WLAN a.08 +98
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P.-_a- FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX30V4 - SN;7654 May 31, 2022
UID | Rev | Communication Sy Name Group PAR (dB) | Unc® k<2 |
70225 | CAD | UMTS-FOD (HSPAs, WEOMA 557 168
10226 | CAD u‘smﬁifi'ﬁt.am. TE-QAM) LTE-T00 ais 180
10227 | GAD | LTE-TOD (SC-FOMA, 3 AD, 1 4 MiHz2, B3-OAM) LTE-T0D 026 108
10228 | CAD | LTE-TOD (SC-FOMA, 1 A8, 3. 4MHz. GPSA) TE-T00 922 (=]
0228 | DAG | LTE-TOD (3G FOMA, | A5, SMHz. 16-GAN LTET00 948 a8
0230 | CAC | LTE-T00 (90 FOMA, 1 A\, 3MHZ, 64-0AM TE-T00 10 wai
10731 | GAG | LTE-TO0 (SC-FOMA, 1A, 3MHz, CPER] e 100 416 a8
10232 | CAD | LYE-T00 (SC-EDMA, | AB, SMHZ, 16-GAM) e 100 .40 <6
10233 [TE-T0O (SCFOMA, | RB, § MH:, 64-0AM) OETD0 10,25 0.5
10294 | CAD | DETDO (SCFOMA, | RB, 52, OPSK) 7100 (¥ il 06
| 10235 | CAD | m(&w‘ RS, 101z, 16-0AM] TE 100 (X0 196
10236 | CAD m:mmw E4-0AM) (TE 700 1025 406
10347 | CAD 188 TOMHE OFS<) LTE-TOD a2 165
10236 | CAR n:re m 1B, 15MHz, 16-0AM) LTETDO ada [EX]
70230 | CAB | LIE- 100 (SC-FOMA, 1 R, 15MHz, 64-0AM) TETD0 1025 98
10240 | GAB | LTE-TOD (SC-FOMA, 1 AB. 15 MHz, GI'SK] OE- 100 a1 BT
10241 | GAD | LTE-TOD {5C EDMA, 50% H, 1,4 bz, 16-2AM) LYE-TO0 083 =86
10242 | GAD | LTE-TDD (SC-FOMA, 50% A, 1.4 Wiz, 64-0AM) UE-T00 988 06
0243 | CAD | LTE- SC-FOMA, 50% A8, 1.4z, TET00 840 06
To56E | GAD | [TE-TDO (S FOMA, 50% A8, 5z 16-0AM) TETD0 10.06 <58
10245 | CAG u'e-mo [SCFOMA, 50% B3 MHz. EA-OAM) YETOD 10.06 <85
10246 | CAG manwm% LTE-TOD (3 260
10247 | GG meWcuT"Tasm1 GETO0 681 i85
"T0200 | CAG | LTE-TDD (SG-FOMA. 50% AB, & MHz, 64-GAM) 7E. 10D 008 =D
10240 | CAG mebmﬁ‘ﬂﬁ'.mw GFEK) LTET00 529 158
10450 | GA3 | LTE- m— . 10 M, 16-0AM] TE-T0D EE] 185
10251 | GAF | S0 A8, w - BA-GAM| & 100 a7 W8
“Toasz | CAF | t:rE'mo LET60 934 =1
70253 | CAE | LTE-TDO 1SG-POMA, 50% FB, mou, TE0AM) TE-TD0 3.90 5.6
10256 | GAS | LTE-TDO {SC-FDMA, 50% FB, 15MHE, B4-0AM) e 00 10.14 206
10255 | ‘W_WW‘W 15 MHz GPSK) LTETO0 %30 166
10058 | CAB | SC-FDMA. 100% AB, 1.4MHz, 15.0AM) LTE-TOD 856 <65
10257 | GAD | LTE-TDD (SG-FOMA, mouﬁi & WiHz, 5&-QN) LTE DD 10.08 4086
10258 | GAD | LTESTOD 1.4 MHz, GPER| CTE-100 (=D (=L
10799 | CAD | U |mna.aum 16-0AM) TE-T0D 908 =)
10280 | GAL | u:-momm 100% RB, 3MHz, 53-0AM] TE-T0D a.47 48
10261 | CAG | LTE-TDO (S0-FOMA, 100% F, 3 Mz, GISK) L& 100 824 a8
10262 | CAG | LIE 100 (SC-FOMA, 100% 18, 5 Mz, 18-0AM LYET0O 9.83 x]
10263 | GAG | LTE-TDD {SC-FOMA, 10M% su-h.uonﬂ)L UE-T00 10,18 =50
10264 | CAG | DE-TDO T00% r. 3E.100 B2 =h6
10265 | GAG | 100% R, I0MHZ, 16-0A0) TOD (X7 <98
0200 | GAF | LTE-TDD (B0-FDMA, 100% RE. TOMHZ. G4-0AM) ITE-TDD 10,07 486
10267 | GAF | TE.TDO 1 1 UET00 8,30 488
10268 | CAF | LTE1D0O 100% AB, 15 MHz. 1% LYETO0 10.06 19.6
10268 | GAB | LTE-TOD (SC-FOMA, 100% AB. 15 MHZ, 54- LTE.-TOD 1013 +5.6
10270 | GAB | LTE —*—'?m—'m%ﬁo 100% A, 15 Mz, OPSK) CTE 100 a4a 180
10274 | CAB | UMTS Eobinal 5, G Rt 10] WDMA 487 198
D275 | CAD , Subieal 5, 3GPP Rl a) WCDMA 398 156
TI0477 | CAD | PRS (OPBK) PHS 181 68
0278 | CAD | FHE (PSK, BW 854 Miz, Aoloh 0.5) FHE L 99
10278 | GAG | PHS (PSR, BW 854 MHe, Rodoll 0.38) =S 1218 [Ex]
10280 | CAG | COMARD0D, AGT, 5055, Full Aae COMAZO00 341 a4
10291 | CAQ | COMAIN00, L3, SO5S, Ful Aale COMAZO00 326 =84
10252 | CAG | COMA2000, RS, SOA2, Full Rate COMAZ000 330 =08
0 CAG | COMAZ000, FiCS, 503, Ful Aaln TOMAZO00 350 e
10205 | GAG | COMAZ000, AG1, 503, 18Ik Batm 23 . COMAZD00 12.48 a6
o287 | CaF | LY §0% RA. 20MH2. OPSK) TEFOD 581 06
10200 | CAF | LTE-FDO (GC-FDRMA, G0% RB 3MHz, GPSK) TE-FOD 572 186
16299 | CGAF | LTE-FOD (S0 DA, 805 AR S MHz. 16-0AM) EFDO 6.8 466
710300 | GAG | LTE-FDD (SC-FDBAA, 50% RB. 3MH2, 56.0AM) TIEFG0 a0 e
10307 | GAD Wmm WIMAX 1208 58
10302 | CAB | EEE B02.16e WIMAX (2518, 4ms. 10MHz, OPSK, PUSC, SCTAL) | WIMAX B4 266
10303 | CAD | EEE 02,160 WMAX (3115, 5ms. 10MHz, S40AM, PUSGC) WIMAX 1252 06
10304 | CAA Wﬁﬂm Sms, wiﬂim m WIMAX 11.86 948
TI0805 | CAA BOZ. | B 1:15, 10 me, 10 MHz, B40AM, PUSC) WIMAX 1526 54
10306 | GAA | IEEE D02, 10e WIMAX (29,18, 10 s, 10 MHz, BO0AM, PUSC) WIMAX iear ES T
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UID | Aew | Commumication System Name Group PAR (08} | Unc® k=2
TI0307 | AAB | WEEE 002168 WIMAX (2318, 10ms, 10MHz, GPSK, PUSC) ) WIHAK e | b
j050a | AAB | IEEE 602168 (23:18, 10 ma. 10MHx, 1 WIMAX 14.28 08
0308 | AAD | IEEE B02.168 WIMAKX (28:10, 10118, 10 MHZ, 190AMAMG 2x3) | WikAX Ta50 [
10310 | AAB 802 16 (29,18, 108, 10MHZ, GPSK, AMC 253 WHAAY, 1457 06
10311 | AAB | U . 100% A8, 1 Vo6 6.06 =8E
10313 | AAD | DOEN 14 TOEN T0.51 b8
10314 | AAD | IOEN 18 iDE 1398 2006
10319 | AAD | IEEE 502110 WiFi 2.4 GHz (DSSS, mwa.mu:n WLAN (&L 208
10378 | AAD | IEEE 832.110 Wik 24 0Hg (ERF. WILAN (X 186
10317 | ARA m&ﬁ"ﬁm-mmm WAN &38 186
10352 | AAA | Pulss Wavelorn (200 Hz, 10% Genenc 1000 +88
0363 | AAA | Pulis Wawarorm 200 Hz, 20% Generic 99 86
10354 | AAR | Puse He, 405, Qunerc a3n 294
10355 | AAR | Puss Wavekrm (200 Hr. 0% Tonerre 222 51
70358 | ARA | Puisn Wavalonm (200 Hz, 90) Goraric nar 56
(10387 | AAA | CFSK Wavelomm, 18Hz Gori G40 PN
70381 | ARA | GFSK Waatorm, 10MHE G 532 88
I T0980 | AAA | GA-CAM Warvelarm, 100 kHx Gonane B2T 286
T030E | ARA | B4-OAM Warmiorm, 40MHZ Ganaric 27 06
0400 | AND | IEEE BOR. 1186 VIFT (20 MHz. 64-0AM, S6pc da) WiAN Ba7 e
10407 | AAA | IEEE B02.11ac WIFI (40 MMz, BA-QAR 985 0 WLAN EE0 166
I0AGE | AAA | TEEE 502.11ac WIF| (80 MHy, 54-0AA, Sope dc WLAN 853 466
TI0AD3 | AAS | COMAZ000 [*xEV-D0, Rw. 0) ODMAZ000 £ 196
TT0404 | AAD | COMAZD00 (TXEV-D0, Rav, A COMAZ000 | 397 188
10406 | AAD | CDMARD0D, ACA. Roin COMAZG00 55 196
10410 | ARA | LTE.TDO (S5-FDMA, 1 BB, 10MHz, OPSK, UL Sube2,3,4,7,8.8; | LTE-TDD 783 =X
10412 | ARA | WLAN CLOF, 58-GAM, 40MHZ s EES) 46
10415 | AAA | TEEE 602 11b WiFl 2.4 GHz (DSSS, 1 Mims, 99pe dc) WIAN 1.54 00
10416 | AAA | IEEE 802 110 WF 2.4 GHE !&Wﬁﬁn.smmm WLAN b.21 EX)
10417 | AAA | [EEE 8021120 WIF| 5GHe W‘%—W W, S9pc WLAN 8.23 26
10418 | AAA | IEEE B2 119 WiFi 2,4 GHz | B0, WIAN Bia 236
10416 | ARA | TEEE 802119 Wib 2.4 GHz [DESS-GFEM 6Mtos. Gope, Shar | WILAN 118 =86
0422 | AAA | IEEE 802.11n [H1 Gre itieirs, 7.2 Mg, BPS%) WLAN [(F3 06
10423 | ARA | IEEE BOZ.11n (M1 Groaniieic, 453 Mbgn, 16-OAM) AN BAT 56
0424 TEEE 002,110 (HT T2 64-GAM) WLAN B40 186
10425 | AAE | IEEE B02.110 (HT 1 WLAN B4l 456
10426 | AME | TEEE B0Z 191 (H1 Groerher, 50 Mups, 16-0AM) WUAN (X% 196
10427 | AAD Tmm HT Grawrhinkd, 150 Mbos. 64-0AN) WEAN BAl 198
10430 | AAB 31 TE-FOD 828 ia8
10431 | ARG mwemaz TEFO0 838 08
1 AAD | (TE-FDO {OFDMA, 15 MHz, E-TM 3.1 LYEF0O (=0 <08
10459 | AAG | ITE-FDO [OF DA, 20 MHz E-TM 3.1 TE-FoD 634 K]
10434 | ARG ; 1,64 WCDMA BE0 55
0 o 1 A8, 20 He, OPSK, UL Sub) & 700 782 =86
10447 | AAR us-mmmsms TMA.L, Clpping LTG0 .50 =88
10488 | AAA E-TM 3.1, Clippn aa TE-FOO 7.50 L]
T0&as -nr'nrm 16“1:.!-1'0)3' Chpang 44%) TE-FOD 7.51 a8
10450 | AAA | TTE-FDD (QFDMIA, 20MHz. E-TM 2.1, Clipging 44%) 9E FDD 7.48 =886
10451 | AAA | W-CDAMA (35 Tus Modet 1, B4 DPCH, Gipping 44%) WEDMA 7.68 =68
10453 | AAC | valdason , 10 ms, 1 ms) Tout 10.00 200
0456 | AAC | 1120 ¥ . 58pc o) WIAN B.63 08
[] AAL | WCCHAA 662 <956
10458 | AAC | COMAZO00 (1XEV-DO, Aow B, 2 camiem) COMAZ000 685 6.6
TI0458 | AAL | COMAZOO0 { xEV-D0, Aes B, 3 carion) COMAZON0 825 198
Toan0 | AAC | URTE-FOD (WCOMA. AN WCDMA 235 156
10461 | AAC | LTE.-TDD (SC-FOMA, 1 RS, 7 4Nz, OPSK. UL (R T8 456
10462 W’WM&& LTE-TOD 30 196
10483 | AAD | 7 AB. 1.4 MHE B4-0AM, T S6b) LTE-TO0 a5 =
10464 | AAD | LTE-TDD (30-FOMA, 1 98, 3MHz. QPSK. UL Bub) LTE- 100 § 3 186
0465 | AAG | LTE- 10D (S0 FOMA, 1 AB. 3 MHz, 16-QAM. UL Sub) LNEYO0 BEE L)
0466 | AN | LTE-TDD c5-POMA. 1 AB. 3 Mz 64-CAM. UL Sb) TE-T00 as? a6
0467 | AAA | LTE-TDD (SC-FOMA, 1 RB, 5MHz, GPBK. UL 58] TE-T00 78 [EX]
10468 | AAF | LTE-TDO (SG-FOMA, 1 AB. 5MHz, 18-QAM. UL Sub) LE- 100 a3z a8
10468 | AAD | LTE-TDD (SC-FOMA, 1 AB, 5MHz, 56.0AM, UL Sub) LET66 a5 940
10470 | AAD | LIE-TDD , 10 Mz, GO, UL Sun) LTE-T0D 762 =00
10471 | AAC | LTE-TDO {SC-FDMA, 1 RE, 101 MHz, 16-0AM, UL Sub) LTE-TDD ¥.37 =08
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T UID [ Rew | Communication Systom Name Groap PAR (dB) | Unct & =2
10472 | AAC | OTE-TDD 1 Al 10 MHz, S4-0AM. UL S8 100 857 a8

10473 | ARA | LIE-T0D % 1 AR, 15MHz, GPSK, UL Sub) TE-T00 FE2 88
10474 | AMS | LTE-TOD (SC-FOMA, | AE. 15MHz, 16-OAM. UL Sk LTE-TDO RES a8
14475 | AAD | LTE-TOD (50 FOMAM, | HB. 15 MHz, B4-GAM, UL Sub UE-THO 857 vas
10477 | AAG | LTE-YDD (SC-FOMA, 1 AB, 20 Mz, 16.0AM, UL 500 TETDO A, a8
70478 | AMG | E‘—‘Tvmm TOD (50 FOMA, | UL Sk e 100 057 a8
10479 | AAC m‘n TANHZ, GPSA, LA Sub) TET00 7.74 =
10430 | AAA mm 1ANSZ, tEOAM, L Sub) LTE-TRO 818 =86
19481 | AAA LTE mo'—oﬂi_ﬁ‘i"sw Wz, GA-0AM, UL 5ub) e 100 045 a6
10482 | ARA | LTE-TDO (GG DMA, B0% W0, 3 MHE, QPSR UL Sub) OET00 70 0.6
10483 | AAA T (SC-FDMA, 50% A8, 3MHz. 16-0AM. Sub) TETDD 0.3 166
10404 | AAS | LTE-TDD (SC-FOMA, G0% HB, 3 MHz, GA-OAM, UL Scki) LTE 100 (X5 195
TOAEE | ARE | S0% A8, 5MHz, OPSK, UL Sun) UE- 70D 758 186
“iDaho | AAB | LTE-TDD (S0 FOMA. S0% AB, 5 MHz, 10-GAM, UL Sub] LE-TD0 e LT
04BT | ARG Msm.uw,mmp OE-TO0 280 184
10458 | AN | (S0-FOMA, 50% RB, 10 Mz, GPSK, UL Sub) TETDO 770 a6
10480 | AAC | LTE-TDD (SC-FOMA, 50% Hib, 10 Mz, 16-GAM, UL Bublf LTET150 [El] 68
10430 | AAF | LTE-TD0 (S5-FOMA, 5% A8, 10NHz, 64-0AM, UL Sub) OE-TDO A58 =46
10481 | AAF | TE-TOO (50-FOMA, 50% 98, 16 Wikz, OPSK. UL Sub) CETDO T¥a 206
10403 | AAF | TE-TDD (SCHOMA, 50% AB, 158Hz, 16-0AM, UL Sub) LYETOD 841 TiE
W“me FETO0 [ 300
10404 | AAF | LTE-TOD (SG-FOMA, 50% AB. 20 MHZ, GPSK, UL 5ub) CTE-TOb LAZ) 106
“T0488 | AAF | LTE-TOD Ec-'r_nu'Imna.zow—n 16-0AM. UL Sub TE-TDD Ba7 166
1040 | ARE LTETDD Ul&b LTE.TDD B 4885
T5aET | ARE | LTETO0 RCVOMA. 100% A, 1 4MHz, GFEK, UL Bu TEYO0 Tar 365
V0488 | AAE | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHx, 16-GAM, UL Sub] UE-00 B0 65
10400 | AN | LTE TDD (SG-FOMA, 100% Al 1.4 MHz, 64-0AM, UL Guni) OET00 L1 106
0800 | AAF | LTE-TOD (S0-FOMA, T0e 8, 3HHG, GPSK, UL Sub] LTE-TDD Ta7 =5
10501 | AAF | LTE-TOD (S0 FOMA, 100% FIS, 3 Mz, 15-GAM, UL Sud) TE-TDD (X 96
“Josoz | AAD | LTES M% mman.; ma-u.uom m.auu TETE0 852 9.6
10503 | AAB | LTE-TDOD LTE-TDO 7.72 =85
10504 | AAB | LYE-TRO (SC-FDMA, 100% F8, Sz, Tsom, u.mu YOO (K] 06
I"10505 | AAC | LTE-TDD (BC-FDMA, 100% 715, 5MHZ. 64<3AM, UL Sub) ITE-TD0 854 66
10508 | AAC DA, T00% AR 10MHz, QPSK. UL Sub) SE 00 (AL <08
V0507 | AAG | LTE-TDD (SC-FDMA, 100% AR, 10MHz. 16-0AN, LL Sub) E-TOD 896 TE6
10508 | AR 1 T00% 115, 10 MHE, B4-CAM, UL Sb) Ge o0 066 <80
10500 | AAF | [TE-TO0 (SC-FDMA. 100% AB, 15 MH2. GPSK, UL 5u0] LTEYOD 7.9 396
10510 | AAF | LTE 7DD (SG-FOMA, 1007% ND, 15 MHz. 16-0AM. UL Scbil € T0D (X5 186
10511 | AAF | LTE-TDD (SC-FOMA_ 100% AB, 15MHZ, 56 GAM. UL Sub) LTE-YOD £S5 196
0592 | ARE | LTE-TDD (SG-FUMA, 100% A, 20 Mitz, GPSK, UL S OET00 774 388
10813 | AAF | LTE-TDND (SC-FOMA, 100% RS, 20 Mz, 16-QAM, UL Subj LIETDD 542 485
10514 | AAE | LTE-TDD (5 FOMAM, 100% P, 20 Mz, 08-GAM, UL Sub) WE-TOR 645 (=X
10515 | AAE 1116 VIiFi 44 GHy (DSSS, 2 Nbgs, §apc a0) WoAN 1.58 a6
10516 | AAE | IEEE 80291 WiFl 2.4 GHz (0SS5, 5 5 Mbps, B8pG 00) WLAN 157 06
10517 | AAF | TELE 802,110 Wkl 24 1 Mg, B9p g WLAN 158 9.8
10518 | AAF | IEEE 802 11MN WiFi M (OF DR G Mbpa, §9pc do) WLAMN 8.2 Y
10518 | AAF | IEEE 802 11ah ¥ . Bpe e WLAN B.99 <58
0500 | AAB | IEEE 803 11a% WiFi 6 GHZ (OFCIA. 18 Bpo dc WLAN Wiz =45
10521 | AAB | IEEE 802 1150 W) 5 GHE {OFOM, 24 9 WLAN 797 296
B AAD | TEEE 802 11 8% WiFs 50Hz |OFDM, 38 e WLAN 845 =886
10523 | AAC | IEEE 802.11am WiFi B GHZ | dc WLAN (X =08
i AAL™| TEEE 802.11a% WiFi 5 0Hz [OF DR, 54 Mexs, 99pc o6 WLAN B.27 X
10535 | AAC | IEEE 802 1130 WIFI (20 WHz, MCSO0, 88pc oc WLAN 0,46 <80
10826 | AAF | b {20 M-z, NICST . 86y d¢, WLAN B.42 146
10527 | AAF | IEEE 8921180 WiF) (20MFZ, MCS2, 96¢C a0 WLAN 821 260
TG0 | AAF | TEEES02. 110 Wil (20 Mz, NS, S6pe da WLAN B.36 198
10520 | AAF | IEEE B02.114c Vi (2004H2, ICSS, 98pc o WLAN B35 458
V0531 | AAF | TEEE 82,1100 WA (20 Mz, RACSS, S6pc o WLAN 848 06
10532 | AAF | IEEE 8021100 ViFi (20 MHZ, MICST, G0pc d¢) WLAN B9 ke
jﬁi&rwmrgwmu WIAN 698 Y
1504 | AAE | TEE| A1 e VI (ADMIHE, MACSD. 99 06) WLAN 845 13
Y0535 | AAE | IEEE B02.11a0 YO (A0MHE. WSS, S6pe dt WLAN B8 468
Cio8aE | AN T REE 502,11 nc WM (A0 MMz, MICSS. S8pe del WLAN (53 108
10637 | AAF Essm.nuwtn-wmn VWLAN a4 98
TDB38 | ANE | EEE B02,1100 WIF) (AOMIzZ, ., e e WUAN B i
0640 | AAA | JEEE B02.110c WiFs (40 MHZ, MCS6, Woe oc| WLAN EES [T
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UID | Rev | Communication Sysiem Mame Group 2 Unc®h=2
10581 | AAA Ve VAFT (40 MH2, MCST. S5pc do) VAN 8 +20
10542 TEEE 802.1100 WIFI (40MHz, MGS8, 99pc do) WLAN 805 [T
6649 | AAG | IEEE 8321100 WIFI (40 MHZ MGS3, dape do WEAN 885 48
10544 | ANC | EEL 502,11 0c WIFI (50 MHz, MGS0, 99pc o) WLAN 847 88

TI0BaG | ANG | EEE D02.11 86 WiF (S0MAZ, MGS1, 93pc 0o WLAN 885 08
I084G | ARG | IEEE ADZ11ac WiFI (90 MHZ, MGS2, 980c o) WUAN 535 “an
10547 | ARG | IEEE B0S.1Tac Wi (80 MHz. MGS3, 9000 o) WAN #.49 as
TI0543 | AAC | TEEE 0211 ac Wi (B0 MHY. MGS4, 2890 oc) WAN 837 +8.6
10880 | AMD | IEEE 602 11ac Wikt . Bapc WLAN 830 00
10551 | AAG | IEEE Bo2.)tac WHz, MCST, 90pc o2 WAN #.50 06
"J0552 | AAC | IEYE B02 9 1ac W (A0 MHa, MCS8, 98pc oc) WLAN BaZ =85
10553 | AAC | IEEE 007 118 Wi (80 MHz, MCS3, 88p0 dc) WLAN 8.46 0.6
10554 | AAC | |EEE 802 11ac Wkl {160 MME, NGSD, 85p¢ 93 WLAN (X0 186
10555 | ABLC | JEEE 602 118c WK [160 Nz, MCS1, 89pc dd WLAN 847 EE
TO556 | AAC | IEGE 802 116 Wik [1E0MHE, MGS2. S5pc o VILAN B.50 56
10867 | AAC | IEEE 532.110c WAFI [1EOMHz, MGSS, @ap: 00 WLAN (13 106
IG558 | AAG | IEEE 02,1190 WIF (160 MHz, MCSA, T00c 6c WLAN &a1 156
“TOBED | ANG | JEEE D0Z,116¢ WiFs (160 MHz, MCS6, 39p0 oo WLAN a73 a8
10861 | AAG | IEEE B0 11aC WiFs (160 uenW.ﬁw.‘}mec WLAN 5.5 04
10663 | AAC | IEEE G021 1ac W1 ¢) 60 MHz, MCS8, D9pe O X5 58
10853 | AAG | IEEE 6021 ac Wik {160 MES, MCSS, 98pc o WLAN a77 266
10564 | AAC | IEEE 802119 WiF) 2.4 GHZ [DESS-OF DM, 5 MeDs, 99pc 9¢) WLAN 28 260
10585 | AAG |muixqwﬁtamuM1zmmm WLAN (X5 106
10568 | AAC | TEEE &2 11y Wir 2.4 GH (DSS5-OFOM, 18 Mops, Sepc da) VAN 813 160
10567 | AAC | IEEE 503119 WiFi 2.4 GHz [DSSS-OFDM, 24 Mops, Sope ) VILAN B 286
10568 | AMC E_Eh“"luz_q‘m'"ﬁﬁuq ZAGH: (DSSS-OFDM, 38 s, 99pc oo WLAN 837 106
70660 | AAG | IEEE R0211g W 2.4 OHa (DSSS-OFDM, 48 Mops, 980 oo WLAN E10 86
10570 | AAG | EEEE 802115 Wikl 2.4 Gz (DSSS-OF DM, 54 Mbps, Wi o WLAN 830 65
0571 meﬁm—m T hbps, 90pc WUAN 190 108
0 AAC | IEEE 02115 WiFi 2 & Gz (DSSS, 2 Mbps, Bpc WLAN ] 156
10573 | ARG | IEEE BOZ.110 Wikl 2.4 Gz (DSSS, 5.6 Megs, 00p¢ 00) WLAN 188 98
TOBTA | AMG | TEEE B02.11D WIFi 2.4 09 (DSSS5, 11 Mbps, S0pc 95) WOAN 18 98
10878 | AAG | IEEE 009,11 ViiFi 2.4 GiHr (DSS5-OFDM, & Mbps, 90pC o) WOAN EE) 58
70576 | AAG | IEEE BOZ 119G VIIF] 2.4 Gz (DSSS-OF DM, § Mbps, B0pe 05 WLAN A.80 =56
110677 | AAL M‘lmwr.w m_ﬁwmm < WAN 870 =08
10578 | AAD | IFEE BO2 11 VAFi 2.4 GHz 18 o] WLAN 8,49 *0.6
10579 | AAD | BO2 11 2.4 GHz (DSSS-OFOM. 24 Mg, 0pc 2 WLAN 8.36 =68
| 10580 | AAD | IEEE 82, 'ng!!ﬁnma D595-0F DM, 36 Wby, B0pc 90 WA .70 08
10581 | AAD | IEEE 802 119 WiFi 24 GHz [DSSS-OF DM, 42 Mogs, B0p: d¢ WUAN 095 366
0583 | AAD l!!{“"‘m.ﬁlm ZAGHE [DSSS-OFDM. 54 Mips. Bope 0 WLAN (34 <66
10889 | AAD | IEEE 802.11ah Wi 5GH2 (OFOM, 6Maps. S0pe doj WLAN 850 06
II0584 | AAD | IEEE 802.11aMm Wi 5GHz (OFUM, @ Mops, S0pe o) WLAN 580 196
I058A | AAD | IEEE D02.110h W 50HE (OFDM, 12 Mbps, o) VAN B0 188
10586 | AAD | TEEE B02.11ah WEi SGHz W.—wummm WLAN (X0 198
TI05E7 | AAA | IEEE B0Z.11am WiFl 5 5Hz (OF DM, 24 Mbpe, 8000 oo WLAN 836 195
I0BEE | ARA BOZ, 79 Wi VAT 5 0z (OF UM, 96 Mbps, 9006 o) WLAN 0.76 188
10286 | AAA | IEEE BOZ 3 am WiFl 5 GHz (OFOM, 98 Mbpa, 80p0 do) TWUAN B35 38
10560 | AAA | TEEE BOZ 1 Tah Wikl 5 GHz (OF DM, B Mg, BUpo o WLAN 867 saa
10881 | AAA | TEEE D021 1A (HT Mixsd, 20 MHZ. MGS0, 90pe 00] WLAN 6.63 =80
10532 | AAA | IEEE 802110 (HT Mid, 20 MHz, MCS 1, S0pc o) WLAN 670 =08
70633 | ARA | 1EEE BOZ 11n (HY Minod, 20 Mz, MGS2, S0pe ot} WLAN B84 1]
10504 | ARA | JEEE 802 110 {HT Mixed. 20 MHJ. MCE3, 9000 0c) WL (%0 )
0505 | ARA | IEEE 802.11n (HT Mked, 20 MHz, MCSE, 8005 0G| WEAN 074 <06
(10598 | AAA | IEEE B2 T1n (HT Woeed. 20 MHe, MCSS, a0pe oc, WLAN BT <88
10597 | ARA | TEEE 802 11n (HT Mok, 20 MHz, MGSH, D0g ool WLAN 872 =06
10508 | AAA | IEEE 802 110 (HT Mixod, 20 MHz, MGS7, 8090 oc, WIAN .50 108
V053 | AAA T1n {HT Mad, 40 MH, MCS0, 90pc o WLAN 878 YaE
10000 | AAA | IEEE 802,110 [HT Mused, 80 MHz, MCS 1, 9000 oo/ WLAN o.os L0
10801 | AdA m———(wrm‘m.m( &0z, MCSE, 8bpe o WLAN BE2 106
V0602 | ARA | TEEE 852 11n (HT Mised, 40 MHZ, MCS3, 0090 ok, WLAN Bl Fexs
10603 | AAA | IEEE 802110 (HT Misod, &0 Mz, M54, B0pa oc, WAN 3 80
10808 | AAA | IEEE 802110 | , 40 o] WLAN 876 150
10605 | ARA H02.110 (HT Miswd, 40 1z, MGS6, 90pc 02, WLAN 857 (=)
10806 | AAG | IEEE 802110 [HT Mixnd, 40 fdHz, MCST, 80pa ac WLAN [ 60
V0BT | AMG | IEEE 502,11 nc Wil (20 MHzZ, MCS0. Sope do) WLAN a6e 1aa
10600 | AAC | IEEE 5021100 WiFi (20MHZ, MCS1, S0pe ) WLAN a77 188
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uUiD | Rev wqm%w___& Group PAN (d8) | Unc® k<2
0008 | AMG | TEEE BOZ 11ac WIF (20 MHZ, MCS2, 900 WUAN 857 a6
10610 | AAG | IEEE D02.11ac WiFs (20 MRz, MC53, 80po o WLAN a7a Y]
10611 | AAG | IEEE 802.1%ac (20 Mz, MCS4, 90pe o’ WoAN 070 36
10612 | AAG | IEEE BC2.11ac Wi (20 Mz, MGSE, 90p0 o WLAN A7 =5.8
10813 | ARG D02 118 Wi {20 , B0pG 0%, a.64 Uk
10618 | AAL | IEEE 802 1182 VIET 190 MMz, MCS7, 90pe o2 WLAN 055 [
10615 | AAC | EEE 8021 15% WIF (20 Wiz, MCSS, 50pc dg) WLAN B62 260
10618 | ARG #0211 e VIIFT |40 bz, MCS0, G0pc de) BE2 B0
T0617 | AAG | IEEE 802,110z YF |40 Mz, MGS1, 90p0 06 WLAN B8l 106
10618 | AAC | IEEE 802.118¢ Wi (40MH2, IAGS2. S0pc dc WLAN 858 186
70619 | ANG | IEEE BO2.1185 WIFI (30 MHz MGS3, 30pe 0, WLAN E88 e
0620 | AAC | WEE 002.118c Hz. MCS4, 80pc de WLAN 287 298
10627 | ARG | TEEE D02 11ac Wi (40 MHZ, MCS5, 900c oc) WOAN 877 85
T0E2Z | AAG | IEEE 002 11ac Wi (40 MHz, MGSS, 8090 o) WLAN EE) =
10623 | AAC | IEES 802.31ac W (40 Mikz, MGS7, 90pE O, WLAN 882 08
10624 | AAL | IEEE 802 11ac W (a0 MiHs, MCS8, 90pc o) WLAN 080 K
10626 | AAC | IEEE DO 11ac WiF (40 MFZ, mm« WLAN 796 A
0520 | AAG | VEEE 802 1180 VA (80 bdz. MCSO, 60pe WAN B8 1)
10637 | AAG | IEEE 502,110 WII| (B0 M, NCS1. nq::an WLAN 888 385
T0628 | ANC | LI DOZ.1185 WIFI (S0MHZ MICS2. B0pC dol WLAN B 71 185
10626 | ANG | EEEB02.11a0 T MHz, MCSS, 90pe: de| Bas =95
10630 | AAC 11ac WIF (80 MHz, MC54, 90p0 o WLAN 8.72 198
10631 | AAD | IEEE B0Z 1180 (80 MHz, , B0 o) WUAN EEL 398
10632 | AAC 802 114c MHz, ucss,omaaa WLAN (RN K
10833 | AALC | | " 11ac WIE] {80 Tz, . BOpe WLAN (5] a6
10636 | AAC | IEEE 802.11ac WiFi (80 Mz, MCSB, B0pc o0 “WLAN 6,80 288
10935 | AAC | JEEE 02 11z VAT (RO MH2, MCSS, 50pc 90 WLAN 801 286
10636 | ARG F 02,1100 WiFl (160 MHZ, S0pe do WLAN (=) 106
10137 | ARG | IEEE BO2.11ac WIFI (160 MHz, MGS T, W0pe 0 WLAN ET9 168
“TOE3E | AMG | BEEE 002.118G WIF (180 MHzZ, MOS2, 30p: dc VAN 826 106
10046 | AAC | IEEE BOR.11aC WiF] | gL“‘W&'WBm 3 , B0ps o) WIAN [ 366
10640 | ARG BOZ,11ac W1 (160 MHz, MGS4, DOpE 6 WLAN EES 356
10841 | AAG | IEEE D02 11ac WiFs (150 MHz, ) WLAN 2056 | a6
10642 | AAD | TESE BOZ.11ac WiFs (180 MHz, MGSS, 10p¢ 52 WLAN won 106
10643 | AAC | IEEE G021 Tac WiFs (160 MHz, MG57, B0pC Oc| WLAN B P ]
10644 | AAG | 1EEE 8021 1ac Wi (160 MMz, MGSY, Bipc de WLAN EX 00
10845 | AAC | IEEE 802 11ac W) (110 Mz, MGSD, ) WEAN ail sa6
10646 | AAC U'ETDo.sc-FDMA.ma.sM 18 n LTE-TDO 1196 =86
10647 | AAC 1 i, . OPSK, UL Subed,7) TET00 11,88 08
10640 | AAL mn.w COMAITEO 345 X
10852 | AAC TOD [OFDAA, Bz, E-TM 3.1, Chpping #4%) e 00 6.91 )
T0&53 | AAC msmo OFDMA SOMHE E-TH 3.1, Glpping 43% CTEYSO Ty 196
10654 | AAC | LTE-TOD [OFDMA 15MH=. £-TH 3.1, Clipping 44%} TE-TD0 w6 <GE
| 10855 | ARG | LTETOD (OFOMA. 20 MHz. £-TH 5.1, Clioping 4% LTET0D ¥2 <68
0G50 | ANG | Pulse Weavelor (200 Ha, 10%) Yoot 10.00 S0 6
D650 | AAD | Pulis Wielorm {200 Fa, 20%, Tout 899 166
I0BE0 | ANG | 1 . Tost 35 4486
10001 | AAG | Pulie Waveiorm (300 Hz, 60%, Tos 222 198
TI0EEE | ANC | Pudga Wavoloom (200 Tast 087 486
10670 | ARG | Biustoolh Low Energy ] h FAL) 198
10671 | ARD | IEEE BOZ 17 AX (20MHE, MGS0, 50pc de| WLAN .00 a8
10672 | AAD | IEEE B02 1 1ax (20 MHz, MGS1, S0 06| WLAN B.57 280
10679 | AAD | IEEE 8021144 (20 MH2, MCE2, 9000 ool WOAN 778 08
10674 | W‘Iﬁ‘m"'—r‘m"sm!e MHz, MGS3. 9090 WLAN 874 =88
10678 | AAD | TEEE 802 11ax (20 MHz, MCS4, 900¢ (! WLAN .80 =08
70670 | AAD | TEEE 802.11ax (20 MHZ, MGSS, 9090 Oci WLAN 8.77 )
10677 | AAD | IEEE 802 11ax (20 MHz, MCS6, #0pe oc| WLAN 8,73 =88
10870 | AAD | IEEE 802118k (20 MHz, MCS7, 80pc o) 8.78 298
10678 | AAD | B32.112x (20 MHz, MGSD, B0pc o WLAN .88 258
T06D0 | AAD | IEEE 803 11ux (20 MHZ, uwma: WLAN (1) I
0681 | AAG Tlax WUAN BE2 156
“Tigas | AAF | ILEE 802 11ux (30VVG, ucsn Alipe 4e) VILAN 883 +5.6
1088 | AAA | IEEE 802 11Mx {20 MHz2, MCS0, 99nc o [XF} 408
TOBBA | AAG | IEEE B02.11mx (20 Mz, MLST, 88pc oc) WLAN 826 i58
TI0605 | ANG | IEEE 602110 (20 Mz, MCS2, 98p0 0¢) WLAN B33 [
TORAE | AAC | EEE BU2.11ax (20 Mz, MCS3, S6pc WAN (¥ e
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“joEs7 | AAL 027 1 [20MH. WS4, Spe oo % A.45 @
0688 | AAE | IEEE BOZ.11as (20 MHz, MCS5, 99pc ool WLAN (¥ Va6
10680 | AAD | 02 1ian % . Bape o) WLAN RE5 280
10680 | AAE | JEEE 202.11ax (20 MHer, MCS7, 9900 o, N 2% 06
10687 | AAD | 11 420 M, , Bipe 02 WLAN [F) 166
0682 TEEE 502.110x {20 MMz, MGS4. 836 dd VAN 829 168
TI0693 | AAR Ax {20 Mz, MCST ) VAR 525 198
0654 | AAA | TEEE BDZ11ax (20 MMz, AGS 11, 90pc Do) WOAN 857 80
10625 | AAA | IEEE BOZ ) \ax (40 MH2, NS0, S0pc du) “WOAN 878 N
10696 | AAA B0Z 110 (ADMHZ MES1, B0pe 00) WLAN w01 a6
10637 | AAA | IEES 8021 1aw (40 MH2, MGS2, 9000 0 “WLAS Al =N
10608 | AAA | IEEE B0 11ms (AOMHZ, MCS3, 309 ool WLAN 088 6
10699 | AAA | IEEE B02.113x (40 MHz, M54, 900C o) WLAN B.82 6.0
TO700 | AMA | TEEE 802,11 ax (20 MKz, MGSS5, B0po oo, N [XE) 06
70701 | ARA | TERE 8021 1ax (40 Mz, MCSO, B0ps 02 VILAN () 486 |
10702 | ARA | IEEE 802.1 1ax (40 Mr, MCS7, 80pa 0| VLA E70 | 368
0703 | ARA | EE B2 11ax {40 TaHz, MGSS, B0pc 90 WLAN Bae 06
T070M | AAA | IEEE B02.) 1ax |40 Mz, MCS%, 90pc dc) WLAN &858 196
T0705 | AAA | ILEE B0 118x (40MHZ. MCS10, SOpc oGl H )
[ AAG | TEEE BO2 110 (ADMHz. MGS11, B0 o} WLAN 0ot 06
70707 | AAC | TECE 0621 s (A0MHZ, @00 “WLAN 8.3z =81
TO70H | AAG | IEEE 802 11m (40 MHz, MGS1, #pé oc) WLAN THSS 396
0708 | ARG | IEEE 607.118% (40 MHz, MCSE, 88pc o) WLAN £33 6.6
0710 | AAG | IEEE B02.110x (40 MMz, MGS, 00pc 30 VAN L3 166
10711 | ANG | WEE 007,11 8x (40 1Hz, MCS4, G6pc do) WLAN ) 166
10772 | AAG | IEEE B02.11ax (40! S6pc 9o 867 98
10713 | AAC | IEEE B0 1A% (40MHz, MGS8, S6p0 ox) WAN [E=) 5.6
(10714 | AAG | IEEE 802 11ax (A0Miiz. MCSY, S 0] WIAN 828 ]
10715 | AAC | IEEE 802 11as (40 MHz, MG, 980 oc WLAN 845 06
T0716 | AAG | IEEE S02 11ax (40 Mz, MCSE, 98p oo WLAN a.40 <86
10717 | ARG | IEEE 835,113 (40 MHz, MCS10, 0996 O WLAN (X0 “06
T07i0 | AAC BOE11ix (40 Mbz, MGS11, B0pc ooy WLAN 824 366
0710 | ANG | EEE B502.11ax (00 MFe, MCS0, 90p¢ 0¢ WLAN B8 66
ID720 | AAC | IEEE 802.11ax (80 MHz, MCS1, VAN EET 356
10721 | ANG | BILE D02, 11ax (0 Mz, MCS2, B0pc dg WLAN (% i85
10722 | ARG | TEEE B02.110x (B0 Mz, MCS3, B0pG dc TWLAN 655 188
30723 | AAG | BRI BOY, 114X (80 WAHe, MCS4, S0pe da) WLAN 370 486
10724 | AAC | JEEE BOZ 110 (BOMMz. NCSS, B0pc 0 WLAN o0 188
10725 | AMG | IEEE B02.118% (BOMHZ, MCES, Sopc dd WLAN a.7e 196
10726 | AAD BOZ. 110x (B0 k [ WLAN 8.2 a8
10727 | AL B02. 3 Ve [E0MHE, MCS3, 90p¢ idc WLAN 866 a8
10728 | AAC | |EEE BOG 1 1ax (80 g o) WLAN 5.65 9.8
10728 | AAC e (B0MHE, MCE10, 80p0 o) WEAN B.64 a6
10790 | AAG | TEEE B02.11ax (@ MHz, MC5 11, 90ps da) WLAN 8.67 -u8
10731 | AAG | EEE 852 1 1ax (50 MHz, MGER), DRoC oG (X )
10732 | AAC | 1EEE 802 118 (80 MHz, MCS 1, 39pc o) WLAN B.46 =A.6
10733 | AAL | E'Emnngmﬁc—sa.mde WiAN BAC )
10734 | AAC | TEEE 80211 ux (B0 MHz, M52, B89pc o WLAN B.2% 188
(70738 | ARG | dax  MGSA, Bape de WON (5] o
10796 | AAG | EEE 802.11ax {80 Mz, MCSS, 89pc 90 WLAN a7 166
10737 | ANG A tax | , MCSE. 99pc o WLAN 8356 08
10738 | AAC | TEEE B0Z 110X [BOMEZ, MCST, S6pc 00 WLAN a2 aa
0738 | ARG Tiaa e 00 WLAN (2] il
10740 | AAC | IEEE 8021 Tax (BOMHZ. MGSS, 9590 0ol WLAN 548 =96
10741 | AAL | EEE BOG 31we (BOMHZ, MES10, 00c o) WLAN Ha0 06
10742 | ARG | IEEE 502 11ax (BOMMHE, MES 11, @apo o) WLAN (X =40
T07e3 | AAC | TEEE 8021 1as (180 MHZ, MGS0, o) WiAN .04 JiE
10744 | AAC S02.11as (190 Mz, MCS1, 80pc o) WLAN 516 =8.6
70740 | AAG | IEEE 862 11ax (180 MHz, MCS3, 90pG o) WILAN X3 G
70748 | ARG | TEEE 802.11ax (150 MHz, MGSJ, B0ps o, WLAN (Rl 386
10747 | AAG | IEEE 832 11ux (160 MHz, MGSA, 00pc o2 WLAN B 86
10748 | AAC | IEEE 8021 1ax {180 MHz, MGSE, 80pc o) WLAR BGG 106
TI0748 | ANG | TEEE D32 1 1ax {100 MRz, MGS6, 90pe o¢) WLAN 8.0 66
VG750 | ANG | HEEE B02.11ax {160 Mz, MCS7, G0pC 04 WLAN 270 1B
TI075Y | ANG | EEE B02.11ax {100 Mz, MCSB, S0pc OF WLAN [ 168
70752 | ANG | EEE 02 11ax {180 M, WGS9, G0pC 90 VAN aa 198
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10753 | AAG | IEEE BO2.11a% wnwc.mvd &00 6.6
10758 | ARG | IEEE 80211 (180 Mitz, MCS 11, 0pe 55 WLAN o4 66
10755 | AAC | TEEE BG2.11ax (100 MHz, MCS0, 88pc WLAN Bt +90
"I0756 | AMG | IEEE B02.110x {160 MRz, MCS1, BOpG da WLAN 877 (Y]
V077 | ANC | EEE BOZ.11ax = . Sapc dg WLAN ar [
10758 | AAG | Thax (160 Mz, ucaasepcdu WoAN a6 =5
10756 | AMS | IEEE 60217 ax (160 WOAN 658 =8
0 ARG | IEEE 8021 1Ak m« WLAN B.a8 0n
10761 | AAC | IEEE 802 1 1ax (160 MHE, MGSA, 9900 00 WLAN .50 T0E
10762 | AAC | IEEE 832 118x (190 MHz, MGS7, 980G oc, WLAN 848 s86
0753 | AAG | TEEE 802 11ax (180 Milz, MGSH, 99p¢ 02 WLAN (LN hE
(V0764 | AAG | IEEE 2G2.11ax %ﬁ‘&% WMCSN, Bape o WLAN B854 L)
10788 | AMG | IEEE 802.110x {180 MHZ, MCST &) WLAN a5 65
CT0Y60 | AMG | IEEE B02.11ax {160 MHz, MCS11, 09pc 92 VAN an a8
0767 | AMD | 5 NB {GP-OFDM, | AIB, SMHZ, GPSK, 15 kHr) 56 A FH 10D 70 188
30768 | ANG | RSWi(cP-oFua. TAE, 10MHz, GBSK, 15 40) ZSNRTAT DD | 80 198
10769 | ARG | 53 NA {CP-OFDM, | NB, 15MHz, OPSK, 15 50 NA FRTTDD | 801 N
6770 | ARG | 56 NH (CP-OFDM, 1 AB, 20 MHz, DPSK, 15 SaNAFAITD0 | #02 s
10771 | AAC | 5GNR [CP-OFOM, 1 RB, 25 MKz, . 15 kHr) 56 MA FRY 10D 802 0.6
10772 | ARG semm 30 1AFee, QPSK. 15 Wz 50 NA FR1 100 B2 80
10778 | AAC | B0 N (CI-OFOM, 1 RE, 40 Mz, GPSK, 15 hHz) 56 NA FAT 10O | 0.0 206
10774 | AAG | 50 NA (OP-OFDM, 1 B2, 50 Mz, OPSX, 15 KHZ) F D0 | B.02 256
10775 | AAC mﬁﬁmﬁma&sw.mx.mm 50 NR FR1 TDD 831 198
10778 | AAG | S0% AB, 10 , 15 WHz) =) 1 &30 186
10777 |AAG | 5G NR (CP.OFDM, 50 1D, 15 Mz, GPSK, 15 #Hz) &5 NAFRT TOD B30 358
"T0778 | AN | EG N CP-OF DM, 50% B, 20 Mz, 1% FaNATAT D0 | 834 86
10778 | ANG | G NR(CP- 50% RE, 25 MMz, 15 kHz) G A PR 100 a2 r]
"TOTR0 | AAG | G NR (TP Pz, QPEX 15 KHZ YENAFRITDD | 838 a6
10781 | AAL | 0% A8, 40 WAz, SGNAFART DO | 8 06
0782 | AAG | 50 NA (CP-OFDM, 50% S5, 50 MWz, GPSK., 15 kHi GG NA P81 TDO .43 56
10783 | AAC T00% AR, 5MHz, OPSK, 15 WHa, 56 NR FA1T00 | B4t =80
10704 | AAC | 5O NR (GP-OFDM, 100% AB, 10 MHE, GISK, 15 kHz) 5G NA FAI 100 | B9 406
(V0705 | ARG _WMM.WK. 15w G NAFRITDD | 840 186
V0786 | ANG | BG NR 1009 A8, 30 Mz, QPEK, 15 kel SQ NR FAT 10D B35 168
"YOTNT | ARG | 53 R {CP- 00 3 15 W) Bdd 365
10788 | ANG | “OFDOM, 100% RS, 30 MiHz, OPSK. 15 hHz. 50 1A FA3 100 EE 156
10788 | ARG | 5 MR ICP OFOM. 100% RE, 40 15 WHx 5GNEFRI TOD || A9 a6
0750 | AN | 55 N GP-OPOM, 1007% Fi, 60 Mz, OPSK, 15 KHI #G NI PR TOD & 306
10791 53 NA [CP-OFDM, 1 AB, 5 MHz, GPSK, 90 kHz) SANAFAY 0D | 783 =88
10792 | AAC | 506 NA (CE-OFDM, 1 AB, 10 Miz, GPSK, 90 K 5G NA PRI 10D i 06
1073 | AAL | 50 NI [CR-OFDM, 1 A8, 15MHz, OFSK, 30 kHZ SGNAFA TOD | 795 356
10794 | AAC | 53 NR (CP-OFOM, 1 AB, 30 Miz, OPSK, 30 kHe) GG MA FAT 100 782 B
10795 | AAC | 50 NA (GP-OF DM, 1 B, 25 MG, GPSK, 30 kHz) BG N PR TEO 704 a6
0798 | AAL N (CP-OFDM, T RE, 90 M, QPSK, 30 kHZ 56 N P T0D | 788 96
10797 | AAG | 5G NAR T B, a0 tiHz, kHz] 56 NA FAT 100 201 =06
10798 | AAL | 7 A, 50 1AMz, QPSK, 30 RHZ 5G NA FAT TR0 7oy <08
10733 | AAC NA (GP-OFDM, T RS, 60 -z, OPSK, 30 KH) 1700 7.93 <0E
10801 | AAC | 5G NR 778, 80 80 Kz, 5G NA FA1 D0 | 7688 <50
10802 | AAL | 1A, 90 MiHz, QPSK, 30 kHZ) EGNRFATTOD | 787 96
“10004 | AAE | 5G NR (GP-OFDRM. 1 75, 100MHz. GPBK. 30 kHe) SGNAFRITOO | 786 86
70805 | AND | 66 1A (CP-OF DA, 5% 1B, 10 MHz, OPS, 30 ) SGNAFAITOD | B3 186
10000 | AAD | 5 NR (CP-OFOM. S0% AB, 15 MMz, OPSK, 30 WHz) S0 NR FRY TOD B37 196
TI0B06 | AAD | 5@ 30 Mz, GPSK, 50 KH2) 53 MR FRY 100 B 486
081 < S0% R8, 40 MHz, OPER, 30 kHa) 55 NA i 100 B a8
10812 | AAD | 50 NR [CP-OFDM, H0% AB, 60 Mz, GPSK, 30 KHe) 5G NA FRY TD0 835 95
megw.m 8. 5MH?, OPSA. 30 kHz) HG NE PR TDD | A3 280
10818 | AAD samng'mm 6 30 Mz SO NA FRO 10D | B34 a4
10819 | AAD | FAD 15 MHz, QPSK, 30 KH, SGNA FR1TDO | A48 =30
| 10825 | AAD SaNA m»« 4G MR PR TOO #.90 298
f0aei | AAL GP-OF 23 A 0 WHY 50 NA FA1 100 841 <46
0822 | AAD i i 00 RB :oum GPEK, 30 kHz 85 NA FA1 TOD way <8
70473 | AAC | 50 NR (CP-OFDRA, 100% RE, 80 MHz, GPSK, 30 Ak 86 NA FRT TOD .96 106
10824 | AAD | 00 1B, 50 Mz, GPSK, 30 Wz 53 NA FA1 100 3 iBe
1 AAD 100 AB, 60 MFs, .30 &5 NAERY TOD (X 108
10827 | AAD | 53 NA (GP 00% 1B, 80 .30 S0 NAFATTOD || BA2 T6E
TDB2E | AAE | Bl NH (CP-OF DR 1007% N, 80 MHe, OFSK, 30 &He ESGNAFAI TOD | A4l <66
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“T0UZS | AAD | 5G NS (CP-OFDM, 100% FB, 100 MMz, OPSK, 30 RHz) SENAFAI TOD | 040 Va5
10830 | AAD | %5 NR (CP-OFDM, 1 AB, 10 MHz, OPSK, 60 1342) EGNA PR 100 | 783 =38
10831 | AAD NR (G- 15 MHz, QPSK, B0 kHz) GGNAFAI D0 | 7.73 <00
o AAD | 50 NA (GP-OFDI, 1 P9, 20 Mz, OPSK. 60 EG NA FAT THD LEL +8.0
16099 | AAD 178, 25MHz, B0 ke NRFA1 TOD | 7.70 188
10834 | AAD | omn 0 , B0 hH2 SGNRFRI TOD | 108 298
TOB3E | AAD | L 80 SaNAFAITO0 | 7.0 a5
10835 | AAE soun W‘mummm 5G NA FAT 100 766 tas
10837 | AAD I ma,oo WHz) 43 NR PRI TDE 768 oA
10830 W GPOFTM, T . 60 hHZ 5G MR FR1T00 | 1.0 06
10860 | AAD seun(cpa—m-‘ﬁ.‘nw QPSR E0 KHz| 5G 767 S8E
10881 | AAD | 5G NR (CP-OFDR, 1 P8, 100 MHz. OPSK. 60 kHz) SGNAERITDD | 7.71 266
10843 wm%wmwmnm SANAFRITOO | B4B 08
30843 | AAD | 50 NR (CP-OFDM, 50% AB, 20 e, GPSK, B0 WHz) 56 e FAY 100 88 [T
10846 | AAD | 5G N (CP-OFDM, 5% R, 90 MHz, OPSK, B0 Kz Sate PRI 10D | 841 385
10854 | AAD | 5G NA [CO-OF DM, 100% A8, 10MHz, OFSK. 60 kHa) %5 NA T TDD &3¢ 88
T10s "m"‘“’u:‘m'(‘ﬁorou"—”“—?ﬁ.‘:mm 15 MHZ. GPSK, B0 KHZ BENAFAY TDD | 838 6
10855 | AAD A (CP-OF DM, 100% HB, 20 MHz. GPSK, 60 KHZ, SONA FA1 100 | 8.7 08
Toas? | AAD | SGNA A0, 25MHz, 0 GANAFATTDO | 0.5 86
10650 | AAD DM, 100% A8, 30 60 ki 56 N FRT OO .38 5.6
70855 | AAD | 86 NI (GP-QOFOIA 1007 R, 20 Miz, GPSK, oom: A FAT TD0 B.34 2006
70860 | AAD | 5 NR (CP-OFDR, 1007 N, 50 MHz, OPSK SGNAFAI TOO | B4l 108
T0001 | AAD | 5G NR (CP-OF DM, 1mna.eounz.m ooul: 5G N& PR 10D (X0 186
08E3 | AAD | 100% AB, B0 MMz, S5 RATHRT To0 B 300
08B | AAE | 50 R (OP-OFDM, 1007 Fl, 60 Hz, OPSK, ﬁmr G NA FAt DD Fer)
"TOBES | AAD | 3G 1R GP-OFDM, 100% 8, 100 MH7, QPSK, B0 hHz) SaNAFAT 0D | 841 L
10884 | AAD mmﬂ TPSK, 30 WHz) 5G NA FrRY 100 56 98
10858 | AAD | “3-OF DM, 100% 30 ) GENAPAT TOD | 589 sas
10868 | AAD saun mm. QPSK, 120 hHZ) SGNAFR2 100 | 6.8 200
[ T0#70 | AAD -GFOM, 100% AB, 100 120 WHE) 5G NA FAZ 100 b6 106
10871 | AAD | BG NA (DF1-5-OF 0, 1 58, 100 170 bHE) GG NAFAZ DD | 575 386
10872 | AAD | 5G NR T8, 100 Mz, 160AN, 120 G NR £A2 10D B 186
30673 | AAD | - |1 AB. 100MHz, . 120 SaNAFAZ 100 | 661 106
10874 | AAD |50 | 100% A8, 1 STz, GAGAM, 120 hiHz) %G et PAZ TD0D 685 166
10875 | AAD mme OFSK, 120 Kz SGNRFRZ TOD | 778 55
10675 | AAD | (COOFDM, 100% R 00 MHz, OPSK. 120 kHz| 50 NA FR2 100 638 96
"o57) | RAD | 53 NR (CP-OFDM, 1 EE moWG THQAM. 120 kHa) I BGNA R TOD | 705 a8
VG870 | AAD | 5G NA (CP-OFDM, 100% RB, 100 MHz, 160AM, 120 kHz) 56 NA FRa 100 | .41 sas
70878 | AAD | P-OF DM, 1 A8, 100 Wz, 120 |50 NA FR2 100 (85 <60
Vo880 | AAD | 50 NR (GP-OFOM, 100% RB, 100 Miz, G60AM, 120 NHE] | SGNAFAR2 10D | Bae 206
T0BHT | AAD | 5G NR (OFT% Wiz, GPSK. 120 K<} WENAFAZTOD | 575 186
10682 | AAD | 1omtns.snuw L 120 "EQ N FAZ TO0 556 FeT
10883 | AADL | 52 N {DFT- =G N FRZ 100 | 196
10864 | AAD ssmmm'hsom THOAM, 120 WFG] HENBFHZTO0 | 650 156
10885 | AAD 2 1 AR, 50 MHz, S40AM, 120 KHZ) SO NAFR2 10D | 661 388
10826 | AAD OFDM, T00% P&, 50N, GADAM, 120 Wiz 5G A FRZ 100 5565 188
"T0837 | AAD | 50 NA [CE-OFDM, | AIB, 50 Miez, GPSK, 120 M2 5 IRE )
o858 Wmm‘mmm 20 W) BENAFRZTO0 | 835 98
10885 | AAD | 56 NA rcacsnu,ma.suuw TEOAM, 120 kHz] 50 NA FrRz 100 B2 a6
10890 | AAD | 50 NA (G- T00% TEGAM, 120 W2) I SGNAFR21D0 | .40 06
10231 | AAD . 1 A8, 50 Mz, BAGAM, 120 KHz) SEMAFRETOD | 619 L)
10893 | AAD | 56 MR (GP-OF DM, 1009 FE. S0MHZ, S40AM, 120 bHz) 50 NR FR2 10D BAl =56
108487 | AAD | 5G NR 1 ) I 5G NA FAT 10O | 6 X
10898 | AAD | GG M TONEHz, QPSKC 30 kHz) 6 NI PR TO0 | 667 08
V0838 | AAD wmm"—' HE. 5Nz, QPSK, 30 m:n 50 NR FA1 TOD 567 18.6
TH000 | AAD | SG NR (DF T "EGNAFAI TOD | BE8 166
00T | AAD | MWTE&M mun« BSNHFAITOD | 568 158
“10868 G NA (DF T-8-OFDM, | AB, 30 MHz, GPSK, 30 56 NAFRT 100 | 568 166
10803 | AAD | 53 NA [DF T |1 RE, 80 Mz, GPSK, 30 M- 5G NA FA1 100 568 1]
TT000% | AAD | 56 NA [OF T=-OFOM, 1 1, 50 Mz, GPSK, 30 542) TEMA TR TO0 | 560 L
10508 | AAD | S0 NI (OF T-OF DM, 1 AH, 60 MHz, QFSK, 30 k) 700 568 a8
10806 | AAD | 5GNR , 1 RS, 80 MMz, 30 KkHz) 50 NA FR1 TDO 568 =88
10007 | AAD | 5G M X SMHz, GPSK, 30 WHa | GG NAFRITDD | &8 =46
10808 | AAD | 5G NI (OF -5-OFDM, S0% AB, 10 MHz, OPSK, 30 R 4G NR FR1 TDO 0 “0E
10000 | AAD | 5G NR (OFT:5-OFDM, 50% AB. 15 MHz, GPSK, 90 Hr, G NA FAT TDO 5.96 <88
10910 | AAD | Efiﬁ% WA 507% 1B, 20 MHz, CPSIK, 30 AH S 66
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P.-_a- FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX30V4 - SN:7654 May 31, 2022
U0 | Aev | Comeunication System Name Group PAR (aB) | Uno® k=2
G817 | AAD | 5 1 (OF F-o-OF DM, 50% FS, 26 Mz, QPS< 30 kHZ) SENA FR TOD %4 )
30812 | AAD Rfm [DF T-5-0E0M, 50% Filh, 30 MH, QPSX_ 50 50 NA FRT B4 B
10813 | AAD RE J0MHZ, 30 ki) G N FR1 T00 564 <56

10914 | AAD ﬁﬂﬁmmw.m" A, 50 MHz. QPSK, 30 kHz, Gzl i BT
G514 | AAD | 50 NF [OFT c-OF Bid, 4% AR, SOMHE, GPEK, 30 ke SGNAFAITDO | 663 386
o o DF Y~ oM. 2o FE- 30WHE CPSK. S RRRFRTTO0 | B8 | <08
0017 | AAD | B0 NA (OF 75 OF DR 50% HD, 100 MPs, GFSK, SGNREAITOD | BG4 156
081h | AND samm 100% RE. § MRz, OPSK, 30 kHz) I EGNAFAI 10D | 588 186
608 T ARD |50 Y (OFT--OFDM, 100% B, 10MHz, OPSI, 30KHz) | 5 NA FR1 100 585 196
0820 | AAD | 53 NA JOF T2-0FOM, 1m_m"_tsu¢_m% [5G NA PR 100 587 =
0521 | AAD | 8 NI [OF T4-0FOM, 100% S8, 20 Mz, OPSK. 30 KHa) NA FRI 100 584 0.6
10522 | AAD mmw 25 MHz, OPSK. 30 kHa 5G MR FR1 100 582 0E
10923 | AAD ﬂ% : "E__"_‘:ﬁ:m 20MHz. OPSK. 30 §6 N FRT TDO 5.84 U
10924 | AAD | G MR [OF T 100% RB. 40 MHz, GPEK, 30 Rz, SG NA FAT TDD 5,04 e
10025 | ARD | GG NA (OF T 5-OF W, 100% RB. 50 MHz, GPSK, 90 Whiz) %G NA FR1 TD0 505 186
i0Ge6 | AN | B0 NR (DFT5 OFDM. 100% A, 60 MHe, OFGK, 30 W) | SANAFRI D0 a4 88
B ARD | 56 NS (DF T5-OF M, 100% RB, 80 MHz, OPSK, 00 Mz SANAFAN TOD | AW 198
10528 | AAD | %G 1A [DFT-8-0F0M, 1 AB, 5 Mz, GPSK, 15 &) AR FOD | 652 55
19829 | AAD | 54 NRA [DFT-ZOFDM, 1 AB, 10 MM, GFSK, 15 k) SGNAFRIFOD | 542 A
10630 | AAD | 5G NA (OF -s-OF DM, 1 AB, 15 M2, L 18 %, SENATAIFDD | 558 =5
10831 | AAD | 50 NA ([DFT-SOE0M, | 18, 20 1AHz, GIFSK, 16 W2 BONA FA1FDD | 561 an
10932 | AAE |1 RS, 25 WAz, 18 kHz 5G MA FAT FOD 551 +8.6
10937 | AAA | 50 NA [OFT-5-0FDM, 1 R, 30 Me, GPSK, 15 KHZ S0 NRA FA1 FOO 551 =0.0
70034 | AAA | 55 NA (OF Le-0F DM, 1 RD, ADMHz, QPEX. 15 kHr) SGNAFATFDO | B&1 08
AAR NA [@FT ¥ 15 NHz) RS HAFR FOD | 550 <56
10098 | AAC | GG NA (OF L 5-OF UM, S0 RE, 5MHz, OPBK, 153H2) | GG NAFATFOD | 580 308
10837 | AAB | 5G NR (DFT-%.OFOM. 50% AB, 10 MMz, OFSK, 15 Mz &G WA P FOD 577 15E
0038 | AAS | u TS MHzZ, 15 SQNAFATFOD | 5S0 Fer)
1 AAB | 56 NR (OF T4 OFOM, 50% R, 20 Midz, GPSK, 15 WHE i (53 196
08490 | AAB | 50 Nt (OF T-8-OF DM, 5% B, 25 Mz, OFSK, 15 KHz) 50 A 7T FOD 559 86
16841 | AAB mem Sa e TR FOD | 48 e
10842 | AAB { A8, 40MHz, QPSK, V5 kHz| NR FRI FDD 585 x99
10843 | AAD | 50 NR (DF T4 OFDOM, 50% HE. S0MHz, GPS%. 15 kHz 536 NA FR1 FDD 598 06
10044 | AAB | 5G NA (OF 1-=<F DM, 100% RB, SMHz, QPSY, 15 kHz SGNA P FOD | 581 1]
10945 | AAB | 50 NR (OF F5-OFDM, 100% AB. 10MHZ, GPSX. 15 ki 5@ NA FR1 FDO 5 B8
10988 | ARG | 5G NA (OF F-5-OFOM, 100% R, 15 MH2, OPSK, 15 K| G NA FR1 FOO 589 N
0G4y |AAB | 50 NR (DFT-6-OFDM. 100% AB, 20 MHz, GPSK, 15 RHr, 56 NA FAT FOO 58T 288
T004H | AAS | 55 N (OF F5-Of DM, 100% 1B, 25 MHz, GPSK, 15 RHz G HA PR FOD 5 FHE
064 | AAR | 50 NR (OFT.6-OFDM, 100% RB, 30 MHz, GPSK, 15 W7, 06 FR FAT FOD SB7 356
0G50 | AN | 56 NF (OF Ta-OFOM. 100 RE, 80 Mi<z, GFSK, 15 kHE =G i PR POD B 106
10651 L% 50 NR (DFT.-0F0M, 100% AB, 50 MHz, OFSK, 18 Kz S0 NR FRT FOO 3 385
10852 EG 1 DL (COOF OM, TR 9 1. SMHz, 64-0AM, 15 kHz) G PR P00 | 825 85
“T0650 | AAB | 50 N DL (GE-OFDI, T0 3.1, 10MHZ, 64-0AM. 15 KH SO NAFRIEDD | 815 66
10554 TAAB | 56 NS DL 1CP-0F DM, TR 7, 15MHz, S4-0AM 15 hH2] G NA FAY FOD || 8.2 180
10855 | AAB | 50 N DL (CP-OFDM, TM 3 1, 20 MHZ, 54-0AM, 15 KMz SGNAFRI FOD | 842 EX)
10956 | AAB TR ST SMHz, 64-0AM; 30 W) 5G NA FR1 FDD a4 98
AAC | 5G NR OL (CP-OFDM, TM 3.1, 10MHz, 56-0AM, 30 ki 50 NA FR1FDD | 831 56
10955 | AAB | 5 N DL (GP-OFDR, 1M 3.1, 15WMHZ 63-0AM 30 WHz, 5G NA FRTFOD | 61 =86
10 AN | 56 NR DL (OP-OFDIA TM 3.1, 20 MHz, 68 GAM. 30 AHz, HENATRITO0 | 0 =06
10990 | AAB | 56 NA DL (GP-OF DM, TM 3.1, 5 MHz, 64-GAM, 15 &z SGNAFAI D0 | @42 86
110561 | AAH | 53 NR DL (GP-OFDM, TM 2.1, 10 MHzZ, 55 OAM, 15 WHz) RG NN TR TOD | 0.0 00
“J0waz | AAB | 50 MA DL (GP-OFDM, TM 31, 15 Mz, G4-GAM, 15 WHz) 50 NA FA1 100 3.0 <86
70969 | AAN | G0 N DL (GP-OFOM. TM 3.1, 20 MG, B3-0AM, 15 3H2) G NA PRI T00 | 688 =08
-_1_9__“‘ AAB | 56 oL 3.1, , 30 ki) SG NA FRT TDO 8.29 286
10955 | AAB | TW 3.1, 10 MRz, BA.QAM, 30 WH2) BGNAFATTDO | G487 <68
10908 | AAS | 5G MR DL (CP-OFDIM, TM 3.1, 15 MHz, GA-CAM, 30 hHz) §G NR FRT TOD 055 1RE
% AAE iﬁﬂﬁﬁgmmu aonwuomsow EGNAFAI TOD | 84z <60
10068 | AAS | 5G NA DL (CP-OFDM, TM 3.1, 100 Mz, G4-43AM, | £ N FAT 7DD 0.4 1686
Voa7z | AAD | mmm oPmusmx) SGNAFATTOD | 1108 88
0073 | AAS | 5G NR NRFATTOD | 908 166
0974 | AAB | fm"‘WW A0 WHE) SGNEFAITDD | 1028 388
10078 | AAA | ULLA BOA ULA F35] e
10978 | AAA | ULLA HORa ULLA 708 1aa
10880 | AAA | ULLA HDRS ULLA LY 08
10981 | AAA | ULLA HOSpA OLLA 1.50 =88
10982 | AAA | ULLA HDRp3 OLCA 144 =68
Cartificate No; EX-7654_May22 Page 21 ol 22
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H_a- FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EX30V4 - SN:7654 Msay 31, 2022
Co i ystem Manw Group PAR (dB) | UncE R =2
50 MR DL (CP-OFOM. TM 3.1, 50 Midz, Ba-GAM, 15 wHz) 5G NA FA1 100 931 280
B WA OL (CP-OFON THE 3.1, 50 Mz, B3-QAM, 15 WHz) EG NA FRT TOD Gdz e
0 NA DL (CP-OFOM, TM 3.7, 3D bz, 64-<2AM, 30 hHz) SGNRFALIOD | 054 +86
| G RADL (CP-OFOM, 17 3.1, S0MYz. B4-OAN. 30 kHe) T &G Fi T00 a5 o8
EG NE DL [CP-OFDM, TR 3 1, 60MH2. 54-OAM. 30 hHa) 5G NA FR1 10D LEY] 96
=G 19 DL, (CP-OF DM, TM 3.1, TOMH?Z, 54-0AM. 30 kiz} SGNATHI TDD | 938 | <08 |
4G NA DL (CP-OPDM. Th{ 3.1, S0MHZ, D&-GAM, 30 kHz) §0 NR FR1 100 099 236
AA | G NA DL (CP-OFDRA TW 3.1, 80 Mz, 6a-0AM, 30 ahz) SGNA PRI TOD | 952 | 60 |

£ Uncertainty is determined using the max. deviabon from ingar responsa applying rectangular distribution and s aexpressed
for the square of the fiold value
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FCC ID: A3LSMX810

HHC T

Report No: HCT-SR-2305-FC009

Calibration Laboratory of :\"‘"\‘l‘.y’"’z T S Schwalzerischer Kallbrierdienst
Schl_‘nid & T % ’ c Sorvizio :m: di taratura
Engineering AG g s '#/ S Swiss Callbeation Service
Zoughaussirasse 43, 8004 Zurich, Switzerland TN S

Accredited by the Swiss Accreditation Service (SAS)
The Swiss Accreditation Service Is one of the signatories 1o the EA

Accreditation No.: SCS 0108

Multilsteral Ag for the recognition of calibration certificates
Client HCT Certificate No. EUmm-9528_Mar23
Gyeonggi-do, Ropublic of Korea
CALIBRATION CERTIFICATE
Object EUmmWV4 - SN:9528
[
| Calbration procedureds) QA CAL-02.v9, QA CAL-25.v8, QA CAL-42.v3
Calibration procedure for E-field probes optimized for close near field
evaluations in air
Galtbration date March 21, 2023

This calibration certificate documents the iraceabiity 10 natlonal standards, which realze the physical units of measuremants {sh,
The measurements and the uncertainties with confidence probahiity mre gven on the fallowing pages and are part of the certificate.

Al cafbrations have been conductad in the closed laboratory tacility: enviranment temperature (22 + 3) 'C and humidity < 70%.
Calipraion Equipment used (MATE critical far catbration)

[ Primary Standards () Cal Daie (Certificate No.) “Schedulad Calibration
[ Pawer sansor NAP110T | SN: 109244 i4-Mar-22 [No 20A1037815) Mar23
[ Spactrum analyzer FSVAQ | SN: 101832 23-Jan-23 (No. 4030-315006314) Jan-z4
"Ral, Probe ELmmWVa SN: 9374 03-Jan-23 (No. EUmmWV59374_Janz3) | Jan-24
| DAE4 5N 789 03-Jan-23 (No_ DAEA-788_Jan23) Jan-24 ]
| Secondary Standards D [ Check Dale (in house) | Scheduled Chedk
Ganerator APSINZEG SN- 660 28-Mar-17 (in house chack May- in housa check: May-23
Ganerular Agilert EB251A | SN, US413140111 28 Mar17 (in house check Miy-22) in house check: May-23 |
Name Funcsion Signatre
Calibeared by Lok Kiyaner Labdrasory Technician &’/ %M__
Approved by Sven Kahn Technical Manager g 3 é,;——'

issued: March 21, 2023
This casibration cartiticate shall not be reproduced except in full without writtan approval of the iabaratary.

[ L & | MEG

‘ WA LTS T WS
Y Jolfe | 10N [e8/0 |
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H_a- FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

e, S Sch rischer Kalibrierd)
Calmon Laboratory of ParY s f.n\ % "m
3 Servizio svizzero di taratura
Engineering AG % 2/ S Swiss Calibration Service
Zeughaussirasse 43; B4 Zurich, Switreriand "’«,,ﬁﬁ' \\. «

Accredited by the Swiss Accradtation Service (SAS) Accraditation No.: SCS 0108
The Swiss Accreditation Service is one of the signatories to the EA
Multitateral Agreement for tho recognition of callbration certificates

Glossary

NORMx.y sansitivity In free space

DCP diode compression point

CF crest factor (1/duty_cycle) of the RF signal
ABCD meduiation dependent linearization parameters

Polarization ¢ 4 rotation around probe axis

Polarization # # rotation @round an axis that Is in the plane normal to probe axis (a1 measuremant center), le, G=0is
normal to probe axis

Connecior Angle  information used in DASY system to align probe sensor X 10 the robot coardinate system

Sensor Angles sensor deviation from the probe axis, used to calculate the field orientation and polarization

K Is the wave propagation direction

Calibration is Performed According to the Following Standards:

a) IEEE Std 1309-2005, "IEEE Standard for callbration of electromagnetic field sensors and probes, excluding amennas,
from 8 kHz 1o 40 GHz", December 2005

Methods Applied and Interpretation of Parameters:

* NORMx,y: Assessed for E-field polarization & = 0 (f < 900MHz in TEM-cell; f > 1800 MHz: R22 waveguide). For
hequoncies>GGHLlhahrlhldhffontofwnvegnuohomnnhnnsslsnmumdhrasetomequandahvwiws
waveguide bands up 1o 110 GHz

DCFPx,y: DCP are numerical linearization paramaters assessed based on the data of power sweap with CW signal, DCP
does not depend on frequency nor media

Note: As the field is measured with 2 diode datector sensor, it is watrantiod that the probe response is Binaar (E2) below the
documented lowest calibrated vaiue.

PAR: PAR is the Peak to Average Ratio that Is not calibrated but determined based on the signal characleristics
Thehq\mysonsunwmnmommdelemmwwwbvaﬁonbammalroquencymeep(senwrmodsl
Involving resistors R, Ry, inductance L and capacitors C, C,).

Ax.y; Bxy; Cxy: Oxy; VRxy: A, B, C, D are numerical inearization paramaters assessed based on the data of power
swoep for specific modulation signal. The parameters do not depend on trequency nor media. VR Is the maximum
calibration range sxprassed In RMS voltage across the diode.

* Sensor Offsel: The sensor offset corresponds to the offset of virlual measurement center from the probe tip (oo probe axis).
No tolerance requirad

Connector Angle: The angle is assessed using the infarmation gained by determining the NOFRMYX (no uncertainty required).
Eguivalent Sensor Angle: The two probe sensors are mounted in the same plane at differant angies. The angles are
assessed using the information gained by determining the NOAMx (no uncertainty required).
Spherical isotropy (30 deviation from isotropy): in a locally homogenecus field reallzed using an open waveguide / horn
setup
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HHC T

FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

F-TP22-03 (Rev.00)

EUmmWV4 - SN'8528 March 21, 2023
Parameters of Probe: EUmmWV4 - SN:9528
Basic Calibration Parameters
Sensor X Sensor Y Une (k =2)
Norm (Vi(Vim)®) 0.01797 0.02046 +10.1%
DCP (mV) B 105.0 105.0 +4.7%
Equivalent Sensor Angle 812 368
Calibration Results for Frequency Response (750 MHz - 110 GHz)
Frequency Target Deviation Sensor X | Deviation Sensor ¥ Unc (k=2)
GHz ool dB a8 dB
Vim
0.75 772 -0.21 -0.34 +043
18 1404 -0.03 ~0.085 +0.43
20 1350 0.12 0.15 +0.43
22 1248 ~0.06 ~0.01 +0,43
25 1250 011 0.17 +0.43
a5 256.2 ~D.08 -0.03 +0,43
a7 2498 0.16 018 20,43
66 76,1 0.16 -0.03 +0.98
8.0 68.3 0.08 0.01 +0.98
10.0 675 0.03 0.03 +0.68
15.0 553 0.14 0.07 +0.88
266 1145 ~0.46 —0.47 +0.88
30.0 121.2 ~0.42 -041 +0.98
350 1188 —022 -020 | +0.98
40.0 105.8 -0.05 -0.05 +0.58
50.0 80.5 0.58 0,42 +0.98
550 75.8 ~0.10 -0.03 =098
60.0 80.0 0.02 0.02 +0.98
85.0 777 —0.11 ~0.06 +098
70.0 738 0.08 0.07 +0.88
750 132 -0.17 -025 +0.98
750 80.8 013 0.06 +0.98
£0.0 783 0,53 ~0.54 =098
850 476 ~0.68 —0.70 +0.98
90.0 723 -0.38 0,37 0,58
920 72.0 —0.25 —-0.24 +0.08
95.0 66.6 ~0.21 -0.20 +0.98
97.0 57.0 ~0.18 ~0.20 +0.88
100.0 550 -0.22 -020 +0.98
1050 53.0 -0.21 <018 +0.68
1100 61.1 029 020 | +0.98 ]
The reparted unceartainty of mmumashmumolmmmmwwwmw
hmwk-e.m&hbrammlmmmpon&b:mmmwmw%%.
& Linoarizaton parsmetsr urcertainty for tekd srRng
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HHC T

FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

EUmmWV4 - SN-8528 March 21, 2023
Parameters of Probe: EUmmWV4 - SN:9528
Calibration Results for Modulation Response
[UID | Communication Sysiem Name i A B [+ D VR | Max | Max |
dB8 | dB /v d8 mv | dev. Unc®
k=2
0 CW X | 000 0.00 100 | 0.00 | 121.7 | 22.5% | +4.7%
Y 0.00 0.00 100 660 |
| 10352 | Pulse Wavelorm (2006z, 10%) X| 272 6000 | 1446 | 1000 | 6.0 | £1.3%  =9.6% |
l V] 237 | 00 | 1538 | 80| '
10353 | Pulge Wavelorm (200Hz. 20%]) X| 188 | 6000 | 1328 | 699 | 120 | =1,1% | 20.6%
Y| 162 60.00 | 7438 120
10354 | Pulse Wavelorm (200Hz, 40%) X1 111 6000 | 1201 | 398 | 230 | +1.6% | +96%
Y1 0. 60.00 1347 230
10355 | Pulse Wavelorm (200Hz, 60%) X| 0856 | 6000 | 11,30 | 222 | 27.0 | +1.2% | +0.6% |
Y| 068 | 6000 | 12.08 | 27.0
10387 | QPSK Wavelorm, 1 MHz X| 138 | 6000 | 12,07 | 1.00 | 220 | +1.6% | +9.6%
Y| V28 6000 | 11.80 | 220 |
10388 | QFSK Wavelorm, 10 MHz X| 127 6000 | 1189 | 0.00 | 22.0 | 20.8% | 48.6% |
Y1 147 | 6000 | 11.71 | 22.0
70396 | 64-QAM Wavelorm, 100 kHz X| 304 6479 [ 1573 | 301 | 170 | +0.7% | +9.6%
Y| 781 | 7510 | 19.25 | | 170
10395 | 64-QAM Wavelorm, 40 MHz X| 207 6000 | 1239 | 000 | 19.0  =1.0% | +0.6%
L Y| 222 6000 | 12.33 [ 190 ,
10414 | WLAN CCDF, 84-QAM, 40 MHz X| 321 | 60.00 | 1282 | 0.00 | 120  20.9%  +0.6%
Y| 835 6000 [ 27 120
Note: For details on UID parameters see Appendix
E Uncurtairty is determinad uning the max. deviation Som brear wpyng gulse Jtrbution and is expressed Yo7 the square of e tit vatue
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H_a- FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

EUmMmMWVA4 - SN:8528 March 21, 2023

Parameters of Probe: EUmmWV4 - SN:9528
Calibration Results for Linearity Response

Frequency Target E-Field | Deviation Sensor X | Deviation Sensor Y Unc (k=2)
GHz Vim 48 dB a8
09 50.0 0.08 -0.07 +0.2
09 1000 0.01 | -0.06 +02
08 500.0 0.02 ‘ ~0.02 202
08 1000.0 0.04 | 0.00 +0.2
0.9 "1500.0 0.03 0.00 102
0.9 2100.0 -0.00 ~0,00 | 102

Sensor Frequency Model Parameters (750 MHz - 55 GHz)

Sensor X Sensor Y
R(Q) 80.47 115.74
Ap () 85.26 118.79
L (nH) 0.08407 011815
C (pF). | 0.3004 0.3086 N
Cp pF) J 0.0878 0.0681

Sensor Frequency Model Parameters (55 GHz — 110 GHz)

[ Sensor X Sensor Y B
"R(Q) 3978 ; 34,61 '
Rp (Q) 220,70 175.48
L (nH) 0.12355 0.09714
C (pF) 0.0326 ' 0.0438
Cp (pF) 0.0354 0.0449
Sensor Model Parameters
c1 c2 a T T2 T3 T4 T | T |
F F y-! msV-2 msV-? ms V-2 v-1
X 520 37562 3336 0.62 662 | 499 0.00 157 1.01
¥ 466 33432 3301 266 605 | 6502 | 000 | 184 1.01
Other Probe Parameters
Sensor Atrangement Rectangular
Connector Ang‘te 69.2°
Mechanical Surface Detection Mode enabled
‘Optical Surtace Detection Mode disabled
Probe Overall Length 320mm
Probe Body Diameter Bmm
Tip Length 23mm
Tip Diameter 8.0mm
| Probe Tip 1o Sensor X Callbration Point 1.5mm
| Probs Tip to Sensor Y Calibration Point £5mm |
Cerliticate No: EUmm-9528 Mar23 Page 50f 18
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h._a- FCC ID: A3LSMX810

EUmmWYV4 - SN-8528 March 21, 2023

Deviation from Isotropy in Air
30GHz: 3D isotropy, E-field parallel to probe axis

Deviation

90 435
X [deg]

60GHz: 3D isotropy, E-fieid paraliel to probe axis

Deviation

® - 135

180

X [dag]

|

1 -0.8 06 -04 -02 0 02 04 06 08

Prooe isotropy for Eyy: probe rotated ¢ =0" to 360", tilted from field propagation direction &
Parallel 1o the fisld propagation (w =0° — 80) at 30 GHz: deviation within +0.52 dB
Parallel to the fleld propagation (w =0° — 90°) at 60 GHz: deviation within +0 44 B
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FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

EUmmMWV4 - SN:9528 March 21, 2023
Appendix: Modulation Calibration Parameters
UID | Rev nication System Name Group PAR (dB) | Une® k=2
0 oW 0.00 347
10010 | CAR | SaA Valcation , 100 ma, 10 me)} Tost 10.00 8.6
10011 | CAG umﬁm%' VICOMA 241 =66
10012 | CAB | TEEE 602,116 WiF| 2.4 GHz (D858, 1 WLAN 187 =08
10013 | CAR | IEEE 802 110 WIF mn'z.i'om""ﬁ.cmm WLAN 546 w58
76087 | DAG | GSWFD YRR NS i
10023 | DAG owmnoﬁ\'&i&.‘fu_o; G w57 =86
10024 | GAC | GPRSFD0D (TOMA GMSK, TH 0-1) GSM 658 0.0
10025 | DAS | El [TOMA, 8PSK, TN 0) GS ZEe a8
10028 | DAC | EDGE-FOD (TOMA, BSK, TN 0-1) G5 [ 134
19027 | DAC ommmmm GSM 180 285
10028 | DAL | GPAS-FOD (TOMA, GMSX, TH 0-1.2.3) GSH 355 186
10068 | DAL | EDGEFOD (TOMA, BPSK, TN 0-1-2) GEM 178 166
10030 | CAA | IEEE 802 15.1 Bueecom (GFSK, DHI %30 186
1001 | CAA | IEEE 802,151 iﬁmn“‘ﬁi_] [ 1.87 A58
10032 | GAA | IEEE 802151 Bustooh i 116 96
10033 | CAA | IEEE 802 151 Bualooth (PVA-DOPSK. DHT) El 774 SGE
10034 | GAA | IEEE 80215 BX. DHI) Bk %53 =68
10038 | CAA | iEEE 802 15 1 Bluetooth OHE} 8k 383 288
10036 | CAA | IEEE B0Z 151 Sluatools (8-0PSK, DH1) ;[ 801 3606
10037 | CAA E 002.15.1 Siustooth DH3) Bk 77 =86
10038 | CAR mm';-m%mmq Bimioom 410 =06
10038 | CAH | TaATT, AGT) COMA00 457 108
10042 | GAR | 1584/ 15136 FOD (TORAFDM, PUS-DOPSK, Halvale) AMPS 7.8 195
10044 | CAA | 1S9 1A-883 ) 0.00 96
10048 | CAA | DECT (TDD, TOMAFDM, Full et 24) DECT S380 186
10048 | GAA TOMAFDM, GFSK, 13 DECT 1078 108
10058 | CAA | UMTS.TO0 1,28 Mcpsi TO-BCOMA 11.01 198
10088 | DAGC | EDGE-FDD TNO1 23] Gém 0.52 1886
10086 | CAS | IEEE 852110 W' 2.4 Gbz (0SS5, 2Mbga) VAN 212 368
10060 | CAD | IEEE 302110 Wi 2.4 GHz (DSSS. 5 6 Mops) WLAN 283 106
10061 | CAB mmmﬂ“%nm WLARN 300 258
10002 | CAD | IEEE 802 11 8% Wik BGHr , 6 Mbpa] WUAN EX] =80
10063 | GAD | IEEE 852 1 1ah Wikt 'se' 2 (OFDM, 8 Mbpa] WLAN as3 208
(10064 | CAD | 1REE 802 17 (OFDM, 12 Mbgs! WLAN a0 a8
10008 | CAD mu.nmmomomi"im WLAN 900 =66
10066 | CAD | HEE BOZ 1 1a/ WIFi 5 GHx (OFDM. 24 Mbpsi WLAN =3 0.8
10067 | CAD | IEEF B02.17a/h WiFI § GHz (OFDMA, 38 Mogs, WLAN 1012 238
10060 | CAD Er‘mu»m%—m WLAN 10.24 PeT )
10080 | GAD | IEEE 832.11am WiFi 5 GHi (OFDM, 54 Mbos) WLAN 10.56 )
10071 | CAB | IFEE 832,119 WiFi 2.4 GHa (DSSS/OFDM, 3 Mbpa) WLAN 683 198
10072 W—g‘mfmm“'um«"mi.mm WLAN 662 486
10073 | CAB | [EEE 802119 W 2.4 OMz (DSSSOFOM, 18Mbps) WLAN 994 258
10074 | CAB |Eaﬁng‘ WiFS 24 GHz (D5S5/0F DM, B4 Mbps, VILAN 10.30 208
10075 | CAB mmn,m—wmxm WLAN 10.97 105
10076 | CAB | IEEE 802 11 WiF) 8.4 Otz (OSSSIOFOM. 48 WLAN 10.94 =86
10077 | CAB | IEEE 802 170 WiF 2.4 GHz | MG‘M WLAN 11.00 08
10081 | CAB | COMAZ000 (1xRTT, AG3) COMAZ000 387 208
10082 m““—swma——mmm Fulkain) AMPS. (X a8
| 10090 | DAC | GPAS-E0D (TOMA, GMSK, TN 0-4) G5 €56 08
10087 | CAC | UMTS-FOD (HSOPA) WCOMA g8 108
10088 | CaC oD usum.sw-a WEDOMA 268 185
1001 | DAC | EDGE-FOD (TOMA, 8PSK, TN 0-4) asM BEE 188
10100 | CAF L— (SC-FOMA. 100% RS, 20MHZ. QPSK) LTE£D0 567 108
10101 | LTE-FOD (SG-FOMA, 100% RB, 20MHz. 16-0AM) LE£0D 6.42 196
10100 | GAF 100% R, 20 Mz, 64-0AM) UEFDD 560 166
10103 | CAH | ITE-TOD 100°% A8, 30 MMz, OPS<) TE-T00 ] 200
10104 LTE-TOO (SC-FOMA, 100% AB, 20 MHz, 10-GAM) LTE-T00 a7 206
10106 | CAH | [TE-TDD (SC-FDMA, 100% AB, 20 MHz, B3-0AM) (fET00 1001 208
10106 | GAH | LTE-FDD (SC-FOMA, 100% AR, 10 MHz, GFSK) TE-FOD 580 Y
10108 | CAH | LTEFDO {SG-L0MA, 100% AR, 10 MHz, 16-QAM) FEFO0 543 1YL
10110 | CAH | LTE FDD (SC-FDMA, 100% RB. & MAz, GPK) LTEFDO 578 198
10111 | CAW | LTEFDD 100% FB. EAHZ 15-GAM) LEFDo Bad 198
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10172 | CAH | LTE-FOD (SC-FOMA, 100% RB, 10 Wz, S4-0AM) LTEFDO 6.58 185
10373 | CAM | LTE-FOD (SC-FOMA, 1m*ﬁ‘§.swm LTEFD0 6.62 188
10174 | CAD | IEEE 802110 [T Gn d, 13 5 Mpe, BPSK) WLAN 8.10 466
10115 | GAD BOZ2 110 [HT Gemanfien, 81 Maps 16-0AM) AN 546 50
| 10116 | CAD | IEEE 802110 [HT Grwentieid, 136 B4-08M) WLAN 815 290
10117 | GAD TEEE 802110 (HT Mued, 13,5 Mbps, VILAN 807 0.6
10118 | CAD | &EE 802.11n (HT Maed, 81 Mbps, 10-QAM] WLAN 859 286
10118 | GAD | EEE 802,110 (MT Mwod. 135 1bgs, 64-GAM) WIAN 213 286
10140 | CAF | LTE.FDD (SC-FDMA, 100% HE. 15MHz, 16-GAM) LTE-FDO 649 108
| 10141 | CAF um"—"’“‘g FOMA, T00% RB. 18MHz, 64.0AM) LfEFo0 (XS] 198
10142 | CAF | LTE-FDO (ST-FOMA, 100% i, 0 MMz GPSK) LTEFDD 573 498
10143 | TAF | TE-FDD (SC-FOMA, 100% RB, IMHz 16-0AM) LTEFDD 0.96 196
10144 TEFOD 100°% RS, 3Nz, 64-0AM) LTEFDD EE5 190
10145 | CAG | LTE-FOD (SC-FOMA. 100% RB, 1.4 M-z, QPSK) LTEFOD 5.76 196
10748 | CAG | LYEFOD {SC-FOMA, 100% BB, 1.4 Wk, 16-0AM) LTEFOD [0 106
10747 | CAG | LTE-FDO [SCFOMA, 100% B, 1.4 1dHz, 64-GAM) LYE#00 6.2 486
10145 | CAF | LTE-FDO {SC FOMA, 50% AB, 20 Mz, | 6-GAM) TEFDO 642 <BE
10180 | CAF | (TE-FDD (SCEDMA, 50% AB, 20 MHz, B4-GAM) ITE-F0D 860 266
10181 | CAH | LTE-TDO {SC-FDMA, 50% AB, 20 MHz, OPSK) G700 ¥ 0.6
10152 | CAH | LTE-TDD (SC-FOMA, 50% RB. 20 MHz, 16-GAM] JETOD 92 0.8
10153 | CAH | LIE-TDD 50% AR 20 MHz, 54.QAM] LFETDD 1005 258
10152 | GAH Lﬁﬁﬁ%mnmm@?y TE-FDD 575 98
10185 | CAH | LTEFDD 50% RE, 10MHE, 16-0AM) TEFDO 643 80
10155 | GAH | LTEFDD (SC-FOMA, 50% A8, &Mz, GPSK) OEF00 578 198
10757 | CAW | LTE-FDD (SC-FOMA. 50% AB, 5 Mz, 16-0AM) TE+¥D0 .45 198
(10158 | GAW | LYE-FDD | 5% A8, 10 Mz, TEFO6 (X33 196
10988 | GAM | Trsm&mo%“—mnsm TE+0D 656 166
10360 | CAF | 1TE-FOD [SC-FOMA, So% AB, 15 s, OPSK) EFO0 ~hez 196
70167 | CAF Eﬁ?‘ﬁ:—(mm'_‘m"ﬁ 15 Mz, 16-0AM) ‘EFoD 6.3 308
10162 | GAF [ 50% B, 15 MHz, B4.0AM) LTE-FOD @58 286
10186 | CAG Lm'ﬁmniuwdﬁﬁ ITE-FOD 548 =60
10167 | CAG | LTE-FDO (SC-£DMA, 50% RE, 14 MHz, 15-GAM| ATE-FOD 621 =90
10168 | CAG | ETE-FDD (S0-FDMA, 50% RB. 14 MHz, 65-QAM) FEFoD 6738 08
10168 | CAF | LTE.FDD (SO-FOMA, 1 RB, 20 iz, QPS%) FOD 873 08
10170 | GAF mmg 1 B, 20 Mz, 16-0AM) LTE-FEO 852 +36
10171 | AAF | LTE 1 RB, 20 MHZ, 04-GAM) TE-FOO a48 396
10172 | CAH | LTE-TOD (SC-FOMA. 1 RB, 20 Mz, GPSK) GE-T00 821 06
10173 | CAH | LTE-TDD (5G-FOMA, 1 RB, 20 MHz, 16-GAM} ET00 .48 198
10174 | CAN | LYE-TDD (SC-FOMA, 1 A, 20 Mz, 64-QAM) LTETDO 10,28 96
10775 | CAH m‘@%ﬁiwmmp UEFDO | 573 156
10178 | GAH | LTE-FOD (SC-FOMA, 1 RB. 10MH, 16-GAM) LTEFDO 6.52 166
10177 | CAI | ITE-FOD {SC-FDMA. 1 B8, 5 MHz. GPSK) GEFo0 573 0.6
10178 | GAM | LTE-FDO {SC-FDMA_ 1 A, SMbz. 1 LTEFDD 652 +0E
10179 | GAH Tfﬁb‘%ﬁiwm TE-FOD 50 =38
16180 | cAR FO0 (SCHOMA, | BB, 5Nz, 64-OAM) TEFOD 650 =00
10161 | GAF ﬁmum LreFoo (X8 w06
10182 | CAF %%mm 5 G IFEFo0 T
14183 | AAE | TR FOMA, 1 A8, 15 MHz, 64-GAM) ITE-F DD B.50 Py
10184 | CAF mmmrﬁﬁ.sw.m TEFDD 573 196
10185 | CAF | LTEFDO 1 RB. 3 MHz, 16-QAM) EFOOD 8.51 1980
10188 | AAF ngf.m1 AB, 3MHz, 58.GAM LTEFDD 6.50 466
10 CAG | ITEFDD (SC-FOMA 1 RB, 1AMz, GPSK; LEFDD 5.73 466
10188 | CAG | LTEFDD (SC-FOMA. 1 78, 1 AMHz, 16-GA LTEFDD 642 466
10188 | AAG | LTE-FDO [SC-FOMA, 1 BB, 1.4 MHz, 54-0AM) LTE-FDD 550 =00
10193 | CAD | IEEE E02 11n (HT G £.6 Mops. BASK) WLAN w03 208
10104 | GAD | IEEE 802 11n (HT Grewniwid, 08 Mbps, 16 OAM) WLAN 12 +986
10188 | GAD | EE 002,117 (HY Grovntieid, 65 Mbps, H4-OAM) WLAN 221 9.0
10196 | GAD | EEE 802,11 (HT Mxad, 6.5 Mbpa, BPSK) WLAN 810 98
10107 | GAD BOZ.1 1 (HT Mivesd, 38 Mbps, 16-0AM) WLAN [XE) =)
10188 | CAD | IEEE D0Z.11n (HT tixed, 65 Mops, 64-QAM) WO B27 485
10213 IEEE 802,110 (W1 Mixed. 7.2 Mbps. BPSK) WUAN 803 485
10220 | CAD B02.11n (MT Mixed, 43.3 Mnos 15-0AM) WLAN 813 106
10221 | CAD | TEEE 832 11n (HT Misne, 72.2 Moo, 64-0AM) WLAN 6.27 198
10222 | CAD | IEEE 802.11n (4T Mixee, 15 Mg, BPSK] WILAN 0,00 <GE
10223 | CAD | TEEE 802 110 (MY Misng, G0 MBS, 16-OAM) WILAN 8480 =BE
10224 | CAD | TEES 802 110 (HT Mivnd, 150 hbps, 64-0AM) VILAN 808 =88
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10225 | GAG | UMTS-FOD [459As) WCOMA 5.97 198
10226 | CAC | LTE-TOO {SC-FDMA, 1 AR, 1.4 MHz, 16-GAM) eT00 8.48 486
10227 | GAC | LTE-TDO (SC-FOMA, 1 A8, 1 4 MHz, 56-QAM) JET00 10.26 486
10828 | CAC | (TE-TDO (SC-FOMA, 1 A8, 1.4 MHz, QPSK) LTE-YO0 922 0.8
10229 | CAE | (TE-TDD (SC-EDMA, 1 RS, 3MHz, 16-QAM) ITE-T00 a.en Y56
| 10230 | GAE | LTE-TDD [SC-FOMA, | B, 3 Motz 64-GAM 5E700 1025 256
10231 | CAE us:rgjacmt.\.tnamm JETOD 919 =80
10232 | CAM | LTE-T50 (SCFOMA, 1 AB, 5 Wz, 16-0AM) \YETOD a48 =00
10233 | CAH | LTE-TDD (SC-E0MA, 1| RB, 5 M, 64-OAM) ITE-TOD 1025 0.8
| 10238 | CAR | LTE-TDD (SG-FOMA, 1 HB, Mz, GPSX) ET00 azi +36
10235 | CAH | LTE-TDD (S0-FOMA, 1 AB, 10 Mz, 16-0AM) TETO0 X 3.8
10230 | CAM | LTE-TOD (SC-FOMA, 1 RB, 10 Mz, B4-OAM) €700 1025 98
10237 | CAH | LYE-YDD (SCFOMA, 1 RB, 10 MHz, QPSx) \TE-TDO 821 98
10238 | CAG | LTE-TDD (SC-FOMA, 1 AB, 15MHz, 16-GAM) TE-T00 54a D
10239 | GAG | LTE-T0D (SC-FOMA, | AB, 15 MHz, 64-GAM) TE-T00 10.25 198
10240 | CAG | LTE-TDD (SC-FOMA, 1 AB, 15 MHz, GPSK) TeT00 8.21 98
10241 | CAC | LTE TDD (SC-FOMA, 50% A, 1.4 Mz, 16-GAM) iTE700 (53 88
10242 | GAC m‘gﬁrﬁi‘ﬁv.nmm TE-T06 4.66 388
10243 | CAC | LTE-TOD (SC-FOMA, %0% A8, 1.4 WL, QPSK) LTE-TD0 846 198
10244 | CAE | LTE-TOD [SC-FOMA. 5% RB, 3 MHz, 16-0AM) LET00 10.06 186
10245 < CAE 3 S0% R, Y MMz, 63-0AM) LTE-TDD 10.06 286
10248 | CAE | LTE-TDD (SC-FOMA. £0% RB, 3 MHz, OPSX) TE-T0D 9.30 96
10247 | GAH | ITE-TDD (SC-FOMA, 80% HB, 5 Mz, 15-GAM) LTE-TDD @81 196
10248 | CAH | LTE-TDO (GC-FOMA, 50% A, 5 Mz, 64-GAM) TET00 10.08 356
10249 | CAM | LTE 70O {SCFOMA, 50% RB, 5 Mz, OPSK) ET00 229 =46
10250 | GAW | LTE-TDO (SC-FOMA, 50% AB, 10 MHe, 1 1-GAM] TE-YOb a8 =80
10251 | CAH | LTE-TDO (BC-FDMA, 50% AB, 10 MHz, 55.0AM) \TE-TO0 1017 e
10252 | CAM | CTETOD {(SC-FOMA, S0% AR, 10 MHz, OFSK) TETOD 924 =36
10253 | CAG | LTE-TDD (5C-FDMA, 50% P8, 15 MHz, 16-CIAM) ETob 990 =48
10258 | CAG | LTE-T0D (SC-FOMA, 50% AB. 15 MHz, 65-GAM) LTE-TOD 1014 00
10250 | CAG | CTE-TOD (SC-FOMA, 50% AL, 16 MHz, GPSK) TET0D 520 oA
10256 | CAG | LTE-TDD (SCFDMA. 100% RB. 1.4 MHz, 16-QAM) OET00 956 a8
10257 | GAC | \TE-TDD (SC-FOMA, 100% RB, 1.4 MHZ, 56¢-GAM) LTE-TDO 10.08 196
10258 | GAG | LTE-TDD (SC-FOMA, 100% A8, 1.4 MHz GPSK) T&-100 9.34 [T
10253 | CAE 100% A\, 3 MMz 16-0AM) OE-T0D 6.58 198
10250 | CAE | LTI 100% F8, 3Nz, 64-GAM) LTE-T00 8.97 +88
10261 | GAE | LTE-TDD (SC-FOMA. 100% RS, 3 Wz, GPSK) TET00 9.24 o8
10262 | GAH | LTETOD (SC-FOMA. 100% RB, &Mz, 16 GAM) TE-T00 5.83 198
10263 | GAH ng'm 5 MHa, BA-OAM) LTET00 106 166
0264 | GAH | LTE-TDOD (SC-FOMA, 100% RB, 5 MHz, QPSK) L& 700 923 ZBE
10268 LTE-TDO (SC-FOMA. 100% RB, 10 MKz, 16-0AM) LTE-TD0 Gan =88
10966 | CAM | LTE-TDO (SC-FDMA, 100% AR, 10 Mz, 64-GAM) TET00 fa.07 206
| 10267 | CAH | LTE-TDD (SCEDMA, 100% RB, 10MHz, GPSK) FETo0 990 <88
10268 | CAG | LTE-TDD (SC-FONA, 100% RB, 15MHz, 15-GAM] OETO0 1006 =88
10268 | CAG | LTE-TDD {SG-FDMA, 100% AB, 15 MHz, 55 QAM| \TE-TDD 1013 08
10270 | GAG u!-‘mh:%‘imm TSMHz, GPSK) TETOD B58 96
10274 | CAC | UMTS-FD0 { Sutilast 5, 3GFP Fm0, 10} WEDMA 487 158
10275 | CAG | UMTSFDD (HSUPA, Sublost 5, 3GPP AuEA) WEDMA 396 96
10277 | GAA | PHS (GPSK) PHS T8t 196
10278 | CAA | PHS (GPSK, BW 884 MHz, Rolol 0 5) PHE 1181 198
10278 | GAR | PHS (QPSK, BW 884 Miiz, Rololt 0.38) PHE 12,10 186
10250 | AAB , ACT, 5058, Full Rae COMA2000 EXT) =66
0291 | AR AC3, 5055, Full Rate COMARO0D | 348 08
10252 | ARE | COMAZ000, AC3, SOG2, Full Rate COMAZ000 338 “G8
10253 | AAB | COMAZO00, RGY, S0O. Fub fase COMA200 350 =3E
10295 | AAR | COMA2000, BCT, BOG. 1/8 Rale 28 It COMAZO00 1243 =00
10287 | AAE | LTEFDD {SCFOMA. 50% RE, 20 MH2, GP3K) FEFOD L a8
10280 | AAE | ETEFDO (SC-FOMA, 50% AB. SMHE, OFSK) LTE-FOD s72 <38
10299 | AAE | LTE-FDD (SC FOMA, 50% AB. 8 MHz. 15-0AM] ITEFDD ) 186
10300 | AAE Lﬁm FMHZ, 64-GAM) TEFDO 680 198
10301 | AAA | TEEE 02168 WIMAX 120:18, & s, 10 Mz, QPSK, PUSE) WiAAX 72.00 198
10307 | AAA | IEEE B02.160 WIMAX (20110, 5w, 10 Mz, QPSK. PUSG, 5 CTAL symbois] WIMAX 1257 186
10353 | AAA| TREE 802,166 WIMAX (31,15, 5 s, 10 Mz, BAGAM, PUST) WIMAX 1252 106
1030¢ | AAA —mm.mm‘ 18, 5ma, 10 MHz, BAGAM, WIMAX 11.86 166
10305 | AAA | TEEE 802 168 WIMAX (31115, 10ma, 10 MHz2, BAGAM, IUSC. 15 symboks) WIMAK 15.24 166
10308 | AAA 160 WAAX (2918, 10 ms, 10 MHz, BAOAM. PUSC, 18 symiboks) VIMAX 1407 266
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10907 | AMA meemmm“““mne.mm".www_gm\':s, WIAX 14.48 =)
10308 | AAA | EEE 532.160 WAAX (29:18, 10 mn, 10 Mz, 16GAM, PUSG] 14,46 196
10300 | AAA leesmmum‘qei‘:“u.wm.!omz.tmmcmwm Wikeax 14,88 195
10810 | ARA |Eesmmm‘§1%:m.mw.o's&mm. 18 5y WikAX 14,57 185
10311 | AAE | ITE-FOD (SC-FOMA. 100% AB, 15 Mz, OPSK) LTE-£00 600 186
10813 | AAA | DEN13 IDEN 1051 366
10314 | AAA | DEN 10 IDEN 13.48 60
10016 | AAB | 1EEE 802 110 WiFi 3.4 GHz (D558, 1 96pe duly cycie) WUAN 171 200
10316 | AAB 802 11 WiFi 2.4 GHe 3 9€pe duly cyde) WLAN 238 206
10317 | ARD | IEEE 802 112 WiFi 6GH2 [OFOM, 6 Mbps, 3800 duay 0ycie) 35 06
10352 | AAA | Puise W (200Hz, 10%) & 10.00 <06
10353 | AAA | Pulss Wai 20%, Ganwric 698 96
10354 | AAA | Pulss Waverdorm (200Hz. 40%) G 38 0.0
10355 | ARA | Pulss Wavelorm (200Hz. 50%) G 22 8.0
10356 | AAA | Puiss Wavelor (200Hz. 8% Genan 097 96
10387 | AAA | QPSK Wavedorm, 1 Wbiz [ 510 a6
10388 | AAA Wavedorm, 10 MMz G 522 198
10336 | AMA | E4,GAM Wanwiorm, 100 kHz Gereric 627 98
10398 | AAA | B4-QAM Wavelorm, 40 Mbe Gareric 6.27 956
10400 | AAE | TEEE 302.11ac WiF: (20 MHz, 64-GAM, 8800 duty cycle] WLAN 0.7 156
10401 | AAE | IEEE 802.11ac WiF: (40 MHZ, §3-GAM, 99pc duty cycle} #60 185
10402 | AAE | IEEE 802 1100 ﬁﬁ_ﬂ‘“hu‘,m.mmm; WLAN 5.59 1886
10403 | AAB | COWAZD00 (1 3 COMAZ060 376 i85
10404 | AAB cmmwoo.ni% COMAZ000 377 386
10406 | AAB | COMA000, RGY, SOB2. SCHO, Ful Rato COMAZ000 522 398
10410 | AAH | LTETDO [SC-FOMA, 1 B8, 10MHz. GPSK, UL Sublrame-2. 34,7 8.8, & Conted) | LTE-TOD T 7e2 398
T0ATA | AAA | WLAN CCOF, 66-0AM, 40 1Mz Ganane ass 266
TOAT5 | AAR | EEE 802 1 b WiFi 2.4 GHZ (DS94, 1 Mbps, 98pc duty cyele) 154 0 E
10416 | ARA | TEEE 802 119 WIFI 2.4 GHa (ERP-OFDM, 6 Mbps, 88po daty cycia) WLAN 2] =36
10417 | ARG | EEE 8021 1aim WIF| § GHz (OFDM, 8 Mbps, 98pe duty cycle) WLAN 823 =80
10418 | AAR | EEEE 802 11 WFI 2.4 GHe (DSSS-OFOM, 6 Mups, 2990 daty tyels, Long & WIAN a4 =60
10413 EEE B02.11g Wiri 2.4 GHz & , D9pe dhay cyche, Short p ) WLAN [XE) 08
10422 | AAC Eﬁm%mawu.um.g WLAN 832 04
10423 | AAC | IEEE W02 11n (HT Groerfioid, 43,3 hbps, 16-GAM) WLAN BAT 36
10428 | AAC | IEEE 802,110 (T Greerfiold, 72.2 Mbpa, B4-QAM) WLAN EA4D 46
10425 | AAC | TEEE 802,111 (HT Greerfiokd, 15 Mbps, BPSK) WLAN Bt 186
10426 | AAC | TEEEB0Z.11n (HT Owerfield, 90 Mbps. 16 GAM) WLAN 845 [rx]
10427 | AAC | TEEE 832,110 (HT Greenfierd, 150 Mbps, 56-OAM) WLAN B4t 195
10430 | AAE | LTE-FOD (OFDMA, 5MHz, E-TM 3.1 EFDO #28 168
10437 | AAE | LTE-FDD [OFOMA. 10 MHz, ET8 3.1 LEFOD [ 166
10432 | AAD | LTE-FDD (OFDMA, 15 MHz, ETM3.1 LEFDD §.94 456
10433 | AAD | LTE-FOD (OFDMA. 20MHz, ETM 31 LTEFDO 894 186
10434 | AAB | W-COWMA (55 Test Modal 1, 6¢ DPCH) WCDMA 880 =60
10495 | AAG | LTE-TDO [SCFDMA, | B, 20MHz. QPSK, UL 234788 TE-TD0 782 =80
i0Aa7 | AAE | U SMHZ, £-TH 3.1, Capping 44%; OEFOD 755 0.8
10448 | AAE | U TOMHz E-TM 3.1, Cllppin 44%; TE-FOD 753 08
1D4ag | AAD | LTE-FDO (OFDMA, 16 MHz £TH 3.1, Clipig 4% FEFoo 751 =38
10450 | AAD | LTE-FDD (OFDMA, 20 Mz, E-TM 3.1, Cligping 4%} LYE-FDD 748 88
10451 | WAB" T WICOMA (S Test Modsl 1, 84 DFCH, Cipping 44%) 750 =96
10453 | AAE {SGuare, 10ms, 1 ms) =) Test 10.00 148
10458 | AAC mm.ntn%ﬂow.mewp WLAN B.E3 490
10457 | AAB | UMTS-FDD | ] WCOMA B.62 I
10458 | AAA | COMAR000 (1xEV-DO, Rev. B. 2 carians] [ 188
10455 | ARA | COMAZO00 {1 XEV-D0, Aov. 8, 3 camees] COMAZ2000 828 498
10460 | AAB (WGOMA, AMA] WCDMA 230 288
10487 | AAC | LTE-TDO [SC-FOMA, 1 AR, 1.4 MHz, GPSK, UL Sublrames2,3.4,7 8.8 LTE-TOD 782 =06
10462 [ AAT | [TE-TDD (SCFOMA, T 78 14 MHE, 16-OML, UL Sublramen23.4.75,0] OET00 830 98
10463 | AAC | LTE-TDO (SC-FOMA, | R8, 1.4 MHZ 64-0AM UL Subtramer2.3.4.7 23] LYETOD .56 +9.6
10464 | AAD | LTE-TOO (SC-FOMA, | AB, 3 MHz, GPSK. UL Sublmme-2.2.4.7.8.9) 7E 10D 78 =38
10465 | AAD | LTE-TDO (SC-FOMA, 1 I, 3 Wbz, 16-0AM, UL SubWame=2.3.4.7.8.8) \TE-TOD 852 =46
10468 | AAD | LTE-TDD (SC-FOMA, 1 AB, 3 Wz, BA-GAM, UL Scbiamued, 34,7 5.8) TE-TOD 857 90
10467 | AAG meﬁ“.:msm Mz, OPSK. UL Subtramonz.5.4,7.8.9) TE-TOD T2 06
10468 | AAG | LTE-TDD . 1 RB, 5MHz, 10-OAM, UL Sublrames,3,4,7,0,0) TE-T0O 832 198
10463 | AAG | LTETOD 1 AB, 5 MHz, 64-GAM, UL Sublrame=2,3,4,7,8,0) TET00 nie 196
10470 | AAG | TTE-TOD (SC-FOMA, 1 RB, 10 MHz, GFSK, UL Scblrame-2,3,4,7,8.9) fE-700 782 198
10471 | AAS | LTETDD (SC-FOMA, 1 RE, 10 MHz, 16-QAM, UL S 234,781 LETD0 naz 166
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70472 | AAG | LTETDO (SC.FDMA. | RE. 16 M7 BEOAV U5 2347840 LTET00 057 256
10473 | AAF | LTE-TDD (SC-FDMA, § RB. 15MH2, GPSK, UL 234,785) LTE-TDD 782 266
10474 [AAF | LTE-TDD (SC-FDMA, 1 B8, 15MHZ. 16-0AM, UL Sublmme=23.4.7.8.3] LTE-TDO 8.32 186
10478 | AAF | TTETDO [SC-FDMA, | RE_ 16 MHz, 64 QAM, UL Sublrame-2.3.4,7.8.9) TE-TD0 a57 158
10477 | AAG | LTE-TDO (SC-FOMA, 1 R, 20 MHZ. 16-QAM, UL Subtames2.3.4,7.83] iTE-TOD 332 196
10478 | AAG | LTE-TOD (SCFOMA, 1 R, 20 MHZ GA-OAM. m-.-z.a.umﬁ ET00 [E3 208
10479 | AAG | LTE-TDD (SCFOMA, 50% RB, 1 4 MHz, OPSK, UL Sublraman2,5,4,7 8, LTE-T0D 774 =56
| 104B0 | AAG | LTE-TDD (SCFOMA, 50% RB, 1.4 MH2, 15-OAM, UL Sublrame=2,3,4.7.8,9) ITE-TOD 218 308
10481 | AAC | LTETOD (SCFOMA, 50% AB, 1.2 MHz, B4-QAM, UL Sublrarme=2.3,4,7,8,8) ITE-TOD 845 S5E
10482 | AAD | LTE-TDD (SC-FOMA, 50% B, 3 MHz, GPSK, UL Sublrams<d.3,4,7,0,0) FETDD [&al =58
10403 | AAD | LTE TOD (SC-FOMA, 50% AB, 3MHz, 10-GAM, UL Sublnumes23.4,7,0,8] e o0 ) =88
10484 | AAD | LTE-TOD (5C-FOMA, 50% AR, 3 MHz, 64-OAM, UL Subirame2.3.4,7,8,0] CETHD 8A7 =68
10485 | ARG | LTE-TDD (5C-¥OMA, 60% AB_ SMHZ, GPSK, UL Sublrames23.4,7 8.8; ITETDD 75 28
VOSBE | AAG | LTE-TDD (SC-FDMA, 50% HB. 5 MRz, 18-GAM, Ul Sublmirme=23.4,7,8,8] TETD0 838 YO8
V687 | ARG | LTE-TOD (SC-FDMA, 50% AG. 5 Mz, 54-0AM, UL Sublame-2.9,4,7,0.3) -~ | ETo0 ) :9.8
10488 | AAG | LTE-TOD (SC-FOMA, 50% AB, 10 MHz, GPSK, UL 334,788} TETO0 7.70 =80
10489 | ANG | LTE-TOD (SC-FOMA, 50% AR, 10MHz, 16-0AM, UL Sublrames2.34,7,8.0] LYETD0 831 a6
10480 | AAG | L FOMA, 50% RB. 10MHz, 5&-QAM, UL 5 234788 rEToo BS54 )
10601 | AAF | LTE-TDD (56 50% RB. 15MHE, GPSK, UL Subimme=2.3.8,7,8,9] LTE-TD0 774 90
10402 | AAF | LTE-TDD (86 50% 7B, 15MHZ, 16-0AM, UL Sublame=2.3 4.7 8.9) LTE- DD 841 e
10433 | AAF | LTE-T0D 50% FB, 15 MHz, 4-0AM. UL Subimme-2.3.4.7.8.9) ITE-TDD a8 a8
10494 | AAG | LTE-TOD (SC-FOMA, 50% F8, 20MHz, GPSK, UL Sublrame-2.3.4,7,9,3] ITETDO 7.4 195
10495 | ARG | LTE-T00 (SO-FOMA, 50% P, 20MHz, 16:0AM, UL 234.783) LETD0 537 =98
10490 | AAG | LTE 7DD (SC-FOMA, 50% A8, 20 Wiz, 64-0AM, UL Subiames2.34.7 8,9) UET00 [E] 195
10497 | AAG Lﬁ%—- 100% A8, 7 AMHz, QPSK, UL Sublrame-23.4,7.8,0] TE-T00 TE7 194
10498 | AAC | LTE-TDD (SC-FOMA, 100% B8, 5.4 WMHz 16-0AM, UL Sublrame-234.7.89) TE-TDD B.4D 188
10433 | AAC | LTE-TDD (SC-FDMA, 100% B, 1.4 MHZ. 54-0AM_ UL Subirame-2 34,7 4.9 TETDO .68 196
10800 | AAD | LTE-TDD (SC-FOMA, 100% Al 3Wbiz. GPSK. UL Sublrame<2 34,7 8.9) LTET00 TH? 188
10501 | AAD | LTE-TDD [SC-FOMA, 100% i, 9 Mz, 16-GAM. UL Sctsiamo=2.5.4,7 8.9) UE-166 gad 196
10502 | AAD | ITE-TDO %‘Fﬁi 100% RE, IMHz, 84-0AM. UL Subdame-2.34.7.8.9) LTE-TDO BEZ 198
10503 | AAD | LTETOD (SC-FOMA. 100% RS, 5MHz, GPSK, UL Subiame-234.7.8.9) TEAD0 772 495
10504 | AAG | TTE-TDD (SC-FOMA, 100% RS, EWFZ, 16-0AMA. UL SubRumowz.54,7,8.9) LTETD0 (1 486
10508 LTETOD (SC-FOMA_ 100% AB, § Mz, 64-0AM. UL Subhamiez.3.4,78.9) LTE-TD6 B.54 186
10806 | AAG 3 FOMA, 100% RB, 10 MMz, QPSK. UL Subtrama=2.3.4.7.8.9] LTE-TDO 7.74 186
10507 | AAG m—?ﬁ%ﬁi——sm RE, 10NHE, 16-0AM, UL Subrames2,3.4,7. LTE-TDO 8.36 196
10508 | AAG | (TE-TOD (SC-FOMA. 100% RB, 10MHz, 64-GAN, UL Subiramo=2,3.4,76.5) CETDD [ 486
10808 | AAF | (TE-TDD (SC-FOMA, 100% AB, 18 Mz, OPSK. UL Scbvame=3,3.4.7,8 8) LETDD 790 186
10870 [ AAF | LTETDD [SC-FOMA, 100% B, 151z, 16-GAM, UL Subiamusz,3.4,7,8.9) LIE-T00 640 T
10511 | AAP m%%——vm_aﬁs'm. BA-DAN, UL Sublramoe2,3,4,7 8.9) TEIDD 851 G
10512 | AAG | LTE-TDD (SC-FOMA. 100% AB, 20MHZ, QPSK, UL Subamees.3.4,7 8.9) OET00 774 286
10553 | AAG | LTE-TOD (SC-FDMA, 100% AR, 20 MHz, 16-0AM, UL Sublrimesd,d,4,7.0,8) CTET00 (X5 166
10814 LTETOO (SC-FOMA, 100% AB, 20 Mz, B4-GAM, UL 5 2.3,4,7,0.9) CTET0D H45 =96
10515 | TAAA | TEEE 802 110 WiFs 2.4 GHz (0553, 2 Mg, 66pc duty cydis) WLAN 158 106
p_oste AAA | IEEE 802110 WR 23GHr 5.5 Nbps, 99pc duty cyde) WLAN 1. 186
10517 | AAA | IEEE 802 118 WiF) 2.4 GiHr llmmﬂnyw WLAN 158 =8.6
10518 | AAC | IEEE 802 11ah WiF SGMe .llbpi,mdt'qdﬂ WLAN LE] =8.6
T081E | AAC | IEEE 802 11ah WIFs 5GHz (OFOM, 12 Mbps, 830 duty cycie] WUAN &30 =05
10520 | AAC | IEEE 802 11ah WiF & GHz (OFOM, 1 Mbps, 98pc duty cycla) WLAN 812 06
10521 | AAD | TEEE 802 11ai WiF 5GHz (OFDM, 24 Mbps, 9990 duty cycls WLAN 737 06
10522 | AAC | IEEE B02 11 WAF 5 GHz (OFDM, 35 Mbga, S0DC Sty cyche WLAN ) +8.6
10523 | ANG | IEEE 602 11a% WIFI 5GHz £8Mbps, 990 Oty Cych WLAN 508 =86
10624 | ANC | TEEE B0 11 a1 WiF1 6 GHz [OFDM, 54 Mbps., 8300 duty cych) WLAN 8327 98
10! AN 802.11ac WIFi {20 MMz, MCS0, 9500 duty cytie) WLAN 835 04
10526 | AAC | MEEE BO2. ! Yac WiF] (20 MRz, MCS1, @apo duty oyoe| WLAN 842 08
10527 | AAC EeamnangﬁEmﬂpwm WLAN 821 +96
10528 | ANG | IEEE B0%.11ac WP (20 MMz, MCS3, S8pe duty oyeo, WLAN 8.6 185
10528 | AAC | IEEE B02.11ac Wi (20 M2, MGSA, §6pc duty cyde) WLAN RO 198
10531 | AAC | IEEE 002.11ac WiE: (20 Mz, MCS6, 99p¢ duly cydie WLAN g43 105
10532 | AAL | IEEE B02,118c Wi (20 M-z, ' 88pc duty cydin; WLAN 025 185
10833 | AAC 802.11ac WIF (20 MH2, MCS0, 86pc duty cyde, WLAN 8,98 86
10554 | AAC | TEEE 02.11ac WiFi (40 MHz, MCS0, 98pc duty cycie, WLAN 8.45 198
10535 " AAG | IEEE 802.11ac WiFI (40 MHz, MCS1, 80pc duly cyde, WLAN 8.45 96
10538 | AAC | IEEE 802.11a5 WIFI (40 MHz, MCS2, 990¢ duty cycle WLAN 8.3z 196
10837 | AAC BG2.118s WIFI (A0 MHz, MCS3, 39pc duty cydle WLAN 044 266
10538 | AAC | IEEE 302.11ac WIFi (40MHz, MGS4, 88pc duty cyce WLAN 854 206
{ 10540 | AAG | TEEE 802 1100 WIFI (40MHZ. MCSS, 90ps oty cyche WLAN EED) B8
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10541 | AAC | WLEE B02.11a0 Wi (60 Wk, MEST, Gaps Guty oy WLAN 848 00
10542 EEE 802 11ac 40 Mz, MACS8, Wepe duty oyoio, WLAN Bes 06

10543 | AAC | IEEE 802.11ac WIF: (40 Mz, MCSS, 9900 duty cydie) WLAN RES 95 |
10544 | AAC | IEEE D02 11a0 WiFs (80 MHz, MGSO, Bpc duty cyce) (X 198
10545 | AAC | TEEE 802.110c WIFI MCS1, B8pc duty cyclo WLAN 258 495
10548 | AAC | IEEE 802113z WiFi m! me'm‘__oggo;‘aqw 838 180
10847 | AAC | IEEE 802 1100 WIFI (D MHz. MGS3, 8800 duy cyclo WLAN [ 286
10548 | AAC | TEEE B02.11ac VAF] (80 MHE, MCBE, 98¢ Gufty cycle WLAN | 837 X
1OBED | AAC | TEER: W02 1180 VIIF (BOMHZ, MGSS, 88pG Ay Cyciel WLAN 830 =08
10551 | AAG BOZ 118 WIFI MICS7, 9p% duty cycle WLAN 850 =50
10562 | AAC | TN 802 {1ac WiFi (B0 MMy, NMGSS, 9300 duty cycke WILAN B4z =36
10553 EEE B0Z.11ac WIF| (80 MHz, MCS9, @95 duty oycie) WLAN 245 =60
10554 | AAD | WEE 802 1 1ac Wi (160 MMe, AGSO0, 99pc duty cyow WLAN B8 98
10855 | AAD | =EF 802.17ac WIE| (160MHS, MCS1, S8 duty &y0e WLAN 847 06

10556 | AAD | FEEE B02,11ac Wi (100 MHz, MCS2. S9pc uly cyoe) WLAN 850 [Er]
10557 | AAD | IEGE B02.11ac WiFi (160 MHz, MCS3, S8pc duty oyie) WLAN 852 36
10558 | AAD | TEEE B02.1 1a0 Wik (160 Mz, MCS4, 99pe duly oytio WLAN [ 198
10560 | AAD BOZ.11ac WiFs (180 MHe, MGS6, 58pc duly cycia WA 873 288
10867 | AAD | TEEE 802,11 a0 WAFY (160 Mz, MCS7, 9955 duty cyde, WLAN a56 196
10582 | AAD 802,11a¢ Wir+ (160 Mz, MCSE, Sapc duty cyce WLAN [ +86

10883 | AAD | TEEE 802 1 1a0 WIF) (160 MHz, MGS, 9pc duty cycie: WLAN 877 196
10564 | AAA | IEEE 302 110 Wi 2.4 Oz, (DESS-OFDM, 9Nexs, 89p duty cydia) WLAN 925 158

10665 | AAA | IEEE 802 11g W 24 GHz (DSSS-OFDM, 12 Mops, SGpc duly cyoe, WLAN 845 )
10008 | AAA | IEEE 302119 W 24 78 Spc duty cyde! LA [AE] 266

1DSE7 | AAA | IEEE 802.11g Wi 24 GFI m‘ﬁ%ﬂqu« VAN 800 <06

6 AAR | TEEE 502 119 Wil 2 4 GHz (DSSS-OFOM, 96 Mbps, 58pc duty cydin WLAN 837 196
10569 | AAA | TEEE 802 11 WiFi 2.4 GH | | 48 Mbga, 99pc duly cycle: WLAN 10 )
16670 | AAA IEEE g 2.4 m.u&mm@ WLAN 830 296
10571 | AAA | TEEE 802 110 WiFi 2.4 Gtz (D85S, 1 Mbpa, DOpE duly cycle WLAN 1 =90
10572 | AAA ﬁimuomﬁuaﬁmeh.mmm WLAN 199 208
10574 | AAA E BOZ.115 WK1 2 4 GHz (DSSS, 5.5 Mbpe, 00p¢ duty cyclel WLAN 198 =58
10574 | AAA ﬂim‘nsﬁuwg [BSSS, 11 Mbps, 50pc daty cycla) WLAN 188 940
10576 | AAA T IEEE 802.11( NI 2.4 Gitle (D555 OFDM, & Wips oy cychs) WLAN 855 +35
10578 | AAA | IEEE 02,1 1g WiFi 2.4 Grx mo%mmm WLAN BE0 L)
10577 E BOD.11g Wiri 2 4 GHz (0SS5-0F0M. 12 S0pe duty cycle) WLAK 870 486
10578 | AAA ’mz‘sﬁi‘.ﬁ"‘Wﬁ“"a um""ﬁm'ﬁ%“'ﬁumw WLAN BAE 125
10579 IEEE 802119 Wi 24 O5S5-OF O, 24 duty oyoe WLAN #.36 488
10580 | AAA | IEEE 902 11g WEI 2.4 GH Wmugmmgw WLAN 878 106
10581 | AAA BG2 119 WiF 2 4 Ghe (DSESOFOM, 48 Mg, 00pe duly oyoe) WLAN 835 <68
10582 | AAA | IEEE BO2.11g Wi 2.4 GHI (D555-06 DM, 54 Mbps, S0pG duly cyow; VILAN 6T 96
10583 | AAC 502 11 Wi 5 8z (OFDM, & Mbgs, 90pc duly cycie) VILAN 850 =88
10584 | AAC | IEEE 802 11a™ WiFS EGHz (OFDM, § Mbps. 80pa duty cycie) WLAN 8,50 0.6
10505 802 11 WiFs GEDM, 12 Mbga, 00pc duty cycio) WLAN 870 0.6

| I0585 | AAC | IEEE BOG 1 1a™ WIF 5GHZ (OFOM, 18 Mbps, 90pc oy cyeh WLAN 848 0.0

| TBSET | AAG | IEEE G021 1am WM B GHz (OFDW, 2 Mbps, 9000 duey cycia “WLAN B0 =96

| 10585 _| AAC | IEEE B0Z.11ah WIFI 5 GHz m?%qu WIAN &7 s
10585 | AAC | EE 802.1 1a/h WK & GHz [OFDM, 48 Mbos, 9005 ity cycis WLAN 835 88
10500 | ARG | IEEE BOE.11ah WiFi 6 GHz (OFDM. 54 Mops, 50pe Bty & WLAN BE7 195

10531 | AAC | IEEE 802.11n (M1 Mived. 20 MHZ, MCS0, 00pc duty cylo WLAN (5] 195
10582 | AAC 802,11 (HT Miscl 20 MHz, MCS 1, 50pc duty cyein| WOAN E79 65

10533 | AAG | TEEE 802110 (M Mixed. 20MHZ, MCE2, 90pc chaty cycla 064 1a8
10504 | AAC | IEEE BOZ.11n (HT Mixnc. 20 Miz, MGSS, 900c Gy 6yoh! WLAN (%] 488
108585 | AAC | IEEE 802.11n (MT Minod, SOMHz, MCE4, 9096 Gty cycie] WLAN 074 19E
10566 | AAC | IEEE 802.11n (HT Misnd, 20 MHz, MCSS, 900¢ auty Gyrin WUAN 871 468
10887 | AAL | EEE 802110 (M1 Mid, S0MSE, @0 culy cyciel 8,72 106
10568 | AAC | TEEE 802.11n [HT Misnd, 30 MMz, MCS7, 5002 Buty Gyow WLAN 850 =56

10585 | AAC | IEEE 802 11n A0 MHE, 1ACS0, G0pe duty 2yce WLAN 5.73 a8
10000 | ANC | TEEE 802 11 {HT Weend, 40 MMz, MCS1, BOpC tuly cyom, WLAN B8N =86

10601 | AN IEEE §02 110 (HT Mnod, 80 MIz, MGS2, B0pc duty cycio) WLAN BE2 8
10802 | AAC | HEEE B02.11n (HT Miswed, 40 Wiz, MGS3, 50pc duty cysin) WIAN () =56
10603 | AAC | REEE B02.11n (HT Mixed, £0MHz, MGS4, 80pc duty cycin, WLAN sS0e 196
10604 | AAC BOZ.T1n (HT Mixed, 40 Mz, MCSE, 90pc duty cyein| WAN BT 198
10805 | AAC | IEEE 602.11n (HT Mivea, 40 MHz, MCE6, 90pt duty cycia WELAN 867 196
10806 | AAL BA2.T10 (HT Mixnd, 40 MHE. MCS7, DODC ity cycim WLAN 0.02 168

10807 | AAC | IEEE 802 11ac MH2, MCS0, 00pc duty cyclo) WLAN a.64 FrY)
10008 | AAC 802 1185 WiF) (20 1. 90pc Aty cycle) WLAN 877 206
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| T0808 | AAC | IEEE 802 1182 WIFi (20 MHz, MGS3, 9006 B4y cyele WUAN 0.57 1986
10610 | AAD | IEEE 802.1120 WIFT MHz, MCS3, 30pc cuny cycls) WLAN 8.70 266
0BT | AAC | IFEE 8021182 WIFI (20MHZ, MGS4, 90pc outy cyclal WILAN 870 206
10012 | AAC | TEEE 802.118c WIF| (20 MHzZ. MCSS, 909 dufy Cychs —Twian 817 206
10613 | ARG | IEEE 802 174 VAIFI (R0MMZ. MCSS, 90a¢ Bty cychs VILAN 894 266
10614 | ARG | IEEE 802 11ac WIF (20 Mz, MCST, 9000 oty 0yre WLAN 250 256
10616 | ARG | TEEE 002 1 13c WIF) 20 Nz, MICSS, B0 Guty cycke WLAN aaz 208
10610 | AAC| IEEE B02.11ac Wi (A0 Mz, MCS0. 0pc Buty cyow| WLAN Bar =66
10817 | AAC | WEEE B0Z 11ac Wil (40 Mz, NCS1, S0pc auty cyo) WILAN &a1 06
V0618 | AAC | IEEE 004,110c Wi (40 MRz, ACS2, 90p< dily cyce WLAN 858 +98
10619 | ANC | IEEE B00.11ac W (40 Miz, MCS3. G0pc duly syce, WLAN ) L1B6
10820 | AAC | IEEE 8021 1ac Wir (40 Mz, MCS4, B0pc duty cyce WiAN 287 06
| 108E1 | AAC | [EEE 802.11ac Wik (40 MHz, MGSE, 90pe duly cyce) WLAN 877 488
10622 | AAC B02.11 8 WiF (40 Mbz, cydm, WOAN B.68 4186
10823 | AAC | IEEE 802.11ac WiFi (40MHz, MGS7, 80pc duty cycio: WLAN 662 195
10624 T AAC | TEEE 8041 1nc WFI (40 MHz, MCS8, §pe duty cydi! .96 186
10625 | AAC B02.11az WIF) (40 MHz, MCE3, 80pc duty cycl WUAN () )
10628 _ AAG | IEEE 802 1100 WiFi (80 MHE, MGS0, B0pc duty cycho) WLAN 883 168
10627 | AAC | IEEE 802 11ac W 1. B0pE duty eycie VaAN 268 268
10828 | AAC | TEEE 500.11mc Wir (BOMHz. MGS2, D0po Bty cyein WLAN 871 08
10829 | AAC | IEEE 8021100 WAFI (B0MHZ, MGS3, 80pc Guty cyclo WLAN 8.05 168
10630 | AAC | TEEE 802 11ac Wikl (BOMHZ. MCS4, 900¢ duty cycle) 872 256 |
0637 | AAG | TEEE 802 118 WIIF1 (BOMHz. MCSS, 90 iy oyl WILAN aai 208
10832 | AAC | IEEE 802 112 erm.m.mmm- WLAN 874 206
| 1DE33 | ARG | IEEE 6021 1ac WIF (BOMHZ. MGS7, D0pe Gy Gycls WLAN EES) =8.0
10634 | ANC | TEEE B0C 11ac WIF) (B0 MME, MGSS. 8090 Oty Gycw WLAN 880 =90
0635 | AAC | IEEE 802 11ac WIFi (B0MMHI, MGS, 5000 Bty cycle WLAN a8 <08
10636 | AAD | IEEE 0021 Tac WIF| {160 MMz, MCSD. 90pc culy Cychs) WLAN 889 =86
10637 | AAD BOZ 1 1ac WiFi {100 MMz, MCS, 90pe cuty Crem) WLAN 878 2048
10638 | AAD | WEEE B2 11ac Wi (160 MHz, 1ACS2. Sope duty oymio) WLAN 83 9.8
10638 | AAD | =EE 802.1 1ac WHI mmm WIAN E85 =80
10640 | AAD | IEEE BO0Z.11ac Wi (100 MHez, MGS4, SOpc duty cyce) WLAN [ 08
10641 | AAD | IEEE 002 11ac Wi (160 Mz, MGSS, 90pc duty cyce WLAN 0.08 185
10642 | AAD | IEEE B02.11ac WIFI (160 MHz, MCS6, S0pe duty cyoiw, WAN G0E 284
10643 | AAD | IEEE 802.11a0 WiFs (180 MMz, MGS7, 80pc duty cydio WLAN 083 188
10844 | AAD |Ese.oz.nmm"*ré’mn.ucaa.mmqm- 9.05 186
10645 | AAD | IEEE 802.11a2 WiFs (160 Mz, M58, S0pc duty eyale; WLAN 511 106
10648« AAM | LTE- 1 AR SMHz, UL Sub 2,7) TE-TDO 11.86 496
10647 | AAG | E-TO0 (SC-FOMA. 1 HB, 30 MHz, OFSK, UL Sublramesd, ] LTE-TDO 11.96 56
10648 | AAA | COMAZDOG | 1% Advances) COMAR000 345 08
10852 | AAF | LTE-TDD (¢ SMHz, ETM 3.1, Clipping 66%) LTETDO 0,81 256
10653 | AAF | LTE-TDO (OFOMA, 10MHZ, £-TM 5.1, Cippig 44%, UETOD 742 0.6
10854 | AAE | LTE-TDO (OFDMA. 15MHz, £-T1 3.1, Clpping 44%, LTE-TOD 6.95 208
1DB56 | AAF | LTE-TDO {OF DMA, 20MHz. £-TH 3.7, Ciinpig A4%; LTETOD 7 =66
10658 Puiae Wavelorn (200Hz, 10%, Taent 1000 08
10659 | AAD | Pulos We (200Hz, 20%) Test Bea 5.8
| 10660 | ARE | Futss Wavalorm (200Hz. 20%, Tt 358 06
10661 | AAB | Pulse Wavelorm (200HE. 0% Teat 222 108
10652 | AAS | Pulse (200Hz. 8% Teat 0.87 85
10670 | AAA | Bluetooth Low Evergy Buetooth: 2% L)
10871 | AAG | IEEE 802.11ax (20 MFz, MCED, 80p0 oy aycle WLAN B.08 168
10672 | AAG | IEEE 802.1 1ax (20Mz. MGS1, D0pe Uty Cyck WLAN W67 195
KL AAC | TEEE 802.11ax (20 2. 90pc cuty oycl WLAN 8.78 158
10674 | AAG msem.numw.%a._gaw WLAN 8.74 108
10675 | AAC | TEEE #02.11ax (20 Mz, MCSA4. 50pc duty Cyce! WLAN 8.00 186
10676 | AAL | EEE 302,11 {20 MiHz, MCSS, S0pe duty opce) [ WaAN 817 00
10677 | AAC Fsim.m:uamwsg.___ﬁmMm CVILAN 2.7 +0.E
10678 | AAC | IEEE 802 114 (20 Mz, MCS7, S0pe duty cyce, VILAN 5.78 286
0670 | AAG mmnnmm.wmqm VILAN 283 06
10880 | ANG | IEEE 802 114w (20 Miz, . 50pc duty cyc, WLAN a8 =86
10081 | ANG 8021 1&x (20 MHz, MCS10, 80pc duty cyio; WLAN Baz2 06
| 10882 | AAG | TEE 002.1 1ax (20MHZ MCS11, 90p¢ duly cycle) " WLAN [Y-] 94
10683 | ANC | EEEE B02.1 ke (20 MHz, WG5S0, B3ps duty cyel WIAN BA42 +86
| 10884 | AAC 11ax 20MHz, MCE1, #8pc duty cych WLAN 826 =1
10685 | AAC | TEEE D02 11ax (20 MIE MCS2, 99pC Ay 0yeM) WOAN 033 88
10885 | AAC | IEEE 802.11ax {20 M. MGS3. 9800 Ay cyck WLAN B2 386
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10687 | AAC | TEER #02.1 10X (20 Mz, MCSA, $8pc duty oyok] WLAN (X3 1986
10688 | AAC | TEEE 802.11ax (20 Midz, MCSS. S9p duty oroe WLAN (X0 198
| 10685 | AAC | IEEE 802 11ax (20 MHe, MCSS, 5S5pe duty cyoe) WLAN 8.55 166
10680 | AAC lﬁimnumm.m.llmmm WLAN 829 6.8
10681 | AAC | IFFE 802 11ax (20 MH2, MCS8, 06pc duty oycio WLAN 825 208
10692 | AAC | IEEE 802 11ax (20 Mz, MCSS, D9pc duly cyde! WLAN 809 66
10833 | AAC | IEEE B02.11ax (20 MHz, MCS10, 95pc duly cycie) WLAN 835 6.0
10894 TEEE 02 'n-"'gm—n_  MCS11, 88pc duty cycla) WLAN 857 08
10685 EEE 602 1 1ax (40 MHz, MGB0, 90 duty cyco) WLAN ®78 236 |
10608 | AAC | IEEE B02.11ax (A0MHz MGS1, 805¢ daty cycla) WLAN 281 100
10637 | AAC | IEEE B02.11ax (40MHE, MCSZ, 9000 Aty Cyel WLAN B6) 198
10698 | AAG | IEEE B02.11ax (SDMELZ, MCSS3, 900 Oty oy WAN 885 198
106w TEEE B02.11Ax (40 Mz, MCS4. 90pe cuty cyow, WLAN 882 186
10700 | AAC | IEEE 802.11ax {40 Wiz, NCSS, 0po duty Gy 873 196
10701 | AAC | IEEE BOZ.11ax (40 MiHz, MCSS, S0pc duty cyoie WLAN [ 198
10702 | AAC | TEEE 802 11ax (40 Miz, + 905 duty oyTe; WLAN 870 166
10703 | AAC | TEEE B0211ax (40 Mz, MCSS, BOpe duly cyce, VAN 882 =80
10704 | AAC | TEEE 802 11ax (40 MHz, MCSS, S0pc duty cyce, 856 =00
{10706 | AAC | TERE BG2 1 mx $0MHz, MCS10, 90pc duty cycia) WLAN 660 206
10706 | AAC | SEEE 802 13x (40 MHz, MCE11, 00p¢ duty cycio) WLAN 268 5.6
V0707 | AAC | EE 802 T ax (40 MHz, MC50, 99p duty cyele 82 06
10708 | AAC | WEE B02.11ax (40MHZ, MCS1, 98pc Duty cycd WLAN 855 38
10708 | AAC | IEEE 802,11ax (40MHz, MCS2, #0pe daty cycls WLAN a5 35
10710 | AAC [IEEE B02.11x 140 MHz MCSS, 35pc duty cycle) WLAN B2 196
10711 | AAC | IEEE B02.1Tax (A0MHZ. MCSH, 98pc Aoty oycl TWLAN 8.5 198
10712 | AAC | IEEE 502.11ax {30 Mz, MCSS, @300 duty cycks WLAN .67 85
10713 | AAC | TEEE 802,114 (40 Wbz, MICSE. 90 duty Cyce WLAN 833 186
10714 | AAG | IEEE 802 11ax (40 MHs, MES?, S9pc uty cycw 826 196
10715 | AAC | IEEE 802.11ax (40 MHz, MGS8, 8800 duty cycie) WUAR 845 286
10736 | AAC | TEEE Bl2 114 (40 Miz, MCSB, 99pe duty oye) &30 206
0717 | ARG | TEEE 802 1185 (40 Mz, MCS10, Spc duty cyem) 848 108
VOTTE | ARG | TEEE B0 11ax (40 MHz, MCS 11, Bapc duty eycie) WLAN 824 0.6
10718 TEEE B02.112x (80 MHz, MGS0, 00pc duty cycle) WLAN a81 =86
0730 EEE 802.114x (80 MHE, MGS1, 90pG Bty cycie WLAN asr i
| 10721 | AAC | WEE 802 1 1ax (80MH3, MGS2, 0pc daty Cyeid WLAN (X0 04
10722 | AAC | IEEE 802.110x (80 MCS3, 90pc duty cycle) WLAN 855 +9.8
10723 | AAC | TEEE AOZ.11ix (DOMHz. MGS4, 9000 Sty cycie) WOW B0 98
10724 | AAC | IEEE 802 11ax (B0 MHz, MCSS, 5000 cty Cych) TWLAN 8.50 198
10725 | AAG | IEEE 802 1 1ax (B0 Mz, MGSS, S0pc tuty oyck| WLAN 874 168
10726 | AAC | TEEE 802.11ax (80 1AHz, MCS7. 90p% Buly cyoe WLAN 8.7z 106
10727 | AAC | IEEE®02 11ax Mz, MCSa, 50pc duty cyte 866 106
10728 | AAC | IFFE B2 11ax (B0 MHz, MCS9, 90pe duly cyoie) VALAN 865 <66
10728 | AAC | 1EEE 802 11ax (80 MMz, MCS10, 90pc duly cycie) WLAN EED =00
10730 | AAC | IEEE B0G 1 1ax (30 MHZ, MGS11, B0pe duly Cysin) “WLAN 867 296
(10731 | AAC | TEEE 0021 tax (BOMHz, MCS0, §9pc duty cyclel WLAN 843 =98
10732 | AAG 02,7104 (80 1, 88pe auty cyclo] WLAN 848 =80
10733 | AAG BOZ.71ax (BOMHE, MCS2, 9890 duty cyclo WLAN 840 168
10734 | AAC | IEEE B02.110x {B0MHzZ. MCSS, @8pc cuty oychd WLAN 8.25 498
10735 | AAC B02.11ax (80O MMz. F9ps ALY cycle) WLAN B33 180
| 10736 | AAC | TEEE B02.11ax {50 MMe. MCSS, 93pc uty cyok Wian B27 198
10737 | ARG | TEEE 02,11 ax {80 Mz, MGSE. S8pc duty oyok WLAN 830 16E
10 AAC | IEEE 802.11ax (80 MMz, MCST, S9pc duly cyce VILAN 842 =56
70705 | ARG | IEEE 8021 1ax (60 MHz, MCS8, 95pc duty cyoe ViLAN 823 =606
10740 | AAC | IEEE 202 11a (80 MH2, MCSS, duty cyce) WLAN 048 08
10741 | AAC Esmnugmm.mqu. WLAN B840 288
10742 | AAG BOZ 316 (80 MHz, MCS11, 98pc duly cycle) WLAN 843 =08
10743 | AAC | IEEE 002 1 1ox (150MHZ, MGSG, 8090 duty cycia WLAN [0 <94
10744 | ARG | IEEF 802.11ax (160MHZ, MCS1, D0pé dhty cyclo WIAN (X0 =38
| 10745 | AAC B802.11ax [160 MHz, MCS2, 90pc Ay oyeh) WLAN 853 195
10748 | AAG | ERE 002.11ax {160 MHZ MCSS, S0p Ay oycke WLAN w1l 188
10747 | WAL | TEEE 802,11 4x {160 Mz, MCSA, 50p0 oty crche WLAN 9.04 FeY)
(10748 | ARG | TEEE 832 11ax (160 Mz, MGES. S3pc duty Cyes 893 196
10745 | AAC | IEEE $22.11ax (160 Miz, 1AGSH, B0po duty oycie WLAR 8,90 306
10780 | AAG | IEEE 802 11ax (160 Mz, MCS7, 90y duly cyde: VILAN 870 266
10751 [ARC" | IEEE 862 11ax (160 Miz, MCSB, 50pc duly cyciw WLAN 8az =0.6
10752 | AAG | WEEE 802 11ax (180 MHz, WGS9, B0pC duty cycio) WLAN 851 08
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10753 | AAC | IEEE 8021 tax (160 MHZ, MCS10, 80pc duty cyclo} WLAN 2.00 296
10754 | ANG | TEEF B0G.11ax (160 MH2. MCS11, 80po duty cycle) WLAN B =98
10755 | AAC | IEEE B02.1 1ax (160 MHz, MGS0, 399 Oty cycia] BEd 88
10758 | AAC | JEEE B02.11ax TED MHz. MCS1, 98p0 uty cych WLAN B.77 a8
10757 | AAC | TEEE 802.11ux (160 Mviz. MGS2, 9800 Gty cyce WA 877 194
10758 | AAC | IEEE 802,11ax {TE0MH2, MCS3, 9300 duty cyck WLAN () 396
10789 | AAC | IEEE 502,11 ax {160 Mz, NCSA, S8pc tuty oycle| WLAN 8.58 88
10760 | AAC | IEEF 8021V ax {100 PR Sty Gyl “WLAN 8.48 80
10761 | AAL | TEEE 80211ax (100 Mz, MCSE, 99pc duly cyoe WLAN 8.58 158
10762 | AAG | IEEE 802 11ax (160 Wiz, MGS7, S5pc uty cyow) WLAN §.48 198
10763 | AAC | IEEE 802.11ax (180 M2, MCS3, Bepc duty cyo) WLAN 8.5 296

10764 | AAG | IEEE 802 11ax (150 Minz, MICSS, 88pe duly cyce) WLAN 854 =88

10708 | AAC | IEEE BOZ 11k (160 10, S9pc duly syce) WLAN B.58 =98
10786 | AAC | IEEE 8001 1ax (160 Mz, MCS1 1, 99pc duty cydn) WLAN 851 398
10767 | AAE | %G 1 7B, 5 MH2. GPSK, 15%H2) UG NA FRT 700 793 +38

16768 | AAD | S0 NA 18, 10MHz GPSK, 1582 5G NA FATTOD | 801 =4
10768 | AAD | 50 WA (CP-OFDM, 1 AB, 15WHz, QPSK, 15wz SGNA PR TOD | 301 08

10770 | AND | 5G VR (GP-OFDM, 1 BB, 20 iz, QPSK, 158Hz! 5GNA FAT TOD s0e 08
10771 | AAD CP-OFDM, 1 A, iz, QPSK. 15RH1 SGNAFRTTO0 802 1948
10772 | AAD | &G NA (CP.OFOM, 1 A8, 30 Miz, OPSK. 1542 56 NA FAT 100 B2 188

10773 | AAD wm%;m.'n‘ns“.‘no“u«.m 1ERHz, 5G NR FA1 100 8.08 186
10774 | AAD | 5G NR (CP-OFOM, | RB, 50 MHz, QPSX, 16 ke 5G NR FR1 T0O B.0S 196
10775 | AAD NA (CP. , 50% B8, EMHZ QPSK, 150Hz) G NAFARTTOD 0.1 168
10776 | AAD !E&KEOMF " 5% B, 10 M-z, GPSK. 15550) SG WA FRY 100 | 0,90 166
10777 | AAC | 56 NR S0% FE, 15 MMz, QPSK, 154 SaNA PR 100 | 8.30 186

10778 | AAD | 50 MR (CP-OFDM, 50% RE, 20z, GPSK_ 18 SQNAFAITOD | 8.34 06
10779 5G NR (CP-OFD, 50% AB, 26 Mz, GPSK. 158H: SGNAFAITOD | Be2 +6E
10700 | AAD | 5G NR (CP-OFOM. 5% AR, 30 MHz, OPSK. 15W4 5G Ni A1 TDD a30 266
10781 | AAD | 50 NR (CP-OFOM, 509 RB, 40 Wiz, OPSK, 15Kz, 50 NA FRT TDD 838 =60

V0782 | AAD | 56 N (GP-OFDM, 50% AB, 50 MHz, GPSK, 18 ki 5G NR FR1 TDD sa 06
10783 | AAE | 5G NR [CP-OFDM, 1007% AB, 5 MRz, OPSK, 15KHe. GGNAFATTOD | 831 986

10784 | ARD | 56 NA [CP-OFOM, 100% RB, 10 Mz, GPSK, 15kHs] SGNRFRTTOD | 829 =56
10785 | AAD | 50 NA (CEOFDM, 100% RA, 15MHz, OPEK, 15 kHz} SGNAFAT DD | B40 =58

10788 | AAD | 5 A (GP-OFDM, 100% RE. 20 Mitz, GFGK, 15 kHz] SGNRFRITDD | 834 08
10787 | AAD | &G NA {CP-OFDM, 100% RB. 25 MHz, GFSK, 15 kiz) NAFATTOD | #4d 198

10760 | AAD TFOM, 100% RB, 30 Mz, . 15 KHz) SGNAFRI TOO | Ba8 155

| 10780 | AAD | 5G NA (CP.OFOM, 100% R, 40 Mz, GPEK, 15KHZ) 837 166
10730 | AAD | 6G NR (CP. R £0 MMz, CPSK, 15KkHz) SGNA FRTT00 | B.38 186
10781 | AAE | 5G NR (CP-OFOM, 1 AB, . OPSK, 30KH2) 0O 783 1886

10752 | AAD | 5G NA (CP-OFDM. 1 AB, 10Miz, GPEK, 30KHz) SGNAFAITO0 | 709 %88

10753 | AAD wnn%&m‘msm. QPSK, 30 kHz, SGNAFRITDD | 788 108
10754 | AAD | 5G NR (CP-OFDM, 1 BB, 20 MHz, GPSK, 30 kHz EG NA FR1 100 3 156
10785 | AAD | 5G NR (GP-OFDM, 1 B, 26 MHz, OPSK, 30 Nz &G NRFAT 700 704 268

70796 | AAD | 5G NR (CP-OFDM, 1 78, S0MHz GPSK, 30WHz BG NA £R1 10D | 782 =86
10797 | AAD sw%wmmw SQNAFAI TOD | 841 a0
10786 | AAD | 5G NR ([CP-OFDM, 1 55, S0MH2, GPSK, 30 Wz SGNRFALTDD | 783 08
10788 | AAD | G 1R {GP-OFDM, 1 A, 60 We1z. GPSK, 30W2 SENAFRITOD | 78 98

10801 | AND | 5G N& [CP-OFDM, 1 R, 80 MHz. QPSK. 30Kz 5G NA FA) TDO 789 86
10802 | AAD | 50 VA {CH-OFDM, 1 AB, 90 Mz, GPSK, 30WHz; SGNRFRITDD | 787 0
10833 | AAD | 5G R (GP-OPDM, 1 RS, 100 M, OPSK, 30RHs) SGNAFAITOD | 750 =0
10805 mmg-om.mn 10MHz. GPSK, 50 kHz) 55 NA FAT 100 .94 1386
10800 | AAD” | EG N (CF.OFDM, 50% 7B, 18 MHz, GPSK, 30 kHa) SGNAFAITDO | 837 e
10808 | AAD wmg . 50% F8, S0MHz GPGK, 30 56 NR FRY 100 8.34 198
10810 | 5G N (CP-OFDM, 50% RS, 40 W2, GPSK, 30 W42) SGNAFRITDD | B34 196
10812 | AAD NA tcP-onuE"mn. 60 Mz, GPSK, 30%2) S0 NE FRT D0 835 166
10817 | AAE | 50 NA (CP-OFDMA. 100% A8, 5 MMz, QPSK, 30 k) SGNRFRT TDD | 835 5.8
10B1E | AAD | 5G NR (CP-OFDMA. 100% A8, 10 MHz, 0 kHz) SGNAFAI TDD | 83& 508
10816 | AAD | 5G NA (CP T00% AB, 15 MHz, GPSK, S0KHz, SGNRFRITOD | #49 0.6
10820 | AAD wﬂmmaom OPEK, 30Kz, 56 NA FAT TO0 830 =88
10821 | AAD | 50 NA (CP-OFDM. 100% RB, 25 MHz, OPSK, 30 kHz) SGNRFRI TOD | 841 L]
10822 | AAD | 50 NA (CP-OPDM, 100% AB, 30 MHz, GPSK, 30 khz. 5G NR FR1 TDD a4 1948
10823 | AAD | 5G W& (CP-OFDM, 100% AB, €0 MHz, OFBK, 30 kHz| 5G NRFRI TDD 806 98

110824 | AAD | 80 OFDM, 100% AB. 50 Mz, . 30 kHz 5GNA F&1 ToO 8.99 198

| 10825 | AAD | BG Ny | 100% RE 6MHz, GPSK, 30kH2) SGNAFRITEO | Bar 98
10827 | AAD | 5G N (GP-OFDM, 100% 58, 80 MHZ, GPSK, 30 kHz) 5G WA FR1TD0 | B.42 198
10828 | AAD | EG NR (CP-OFDM. 100% A&, 60 MHz, GPSK, 301z, 5 NA FRY D0 8.43 0.6
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10828 | AAD snmwﬁz 'm! AR, 100 MHz, QPSK, 30hHz) 8G NR FAI TO0 840 =06
10830 | AAD | 5G A (CP-OFDM, 1 A8, 10MHz, QPSX. 60 SGNAFAITOD | 763 98
10831 | AAD | 5G N (CP-OFOM, | A8, 15 MMz, QPSK. 80WHz) 5G NA FR) TDD 773 +08
108352 5G NF (CP-OFDM, 1 AB, 20 MiHz, OPSK. 0 AHz) 5G NA FAT 100 774 38
10833 | AAD | 5G NR{CP-OFDM, | AB, 35 MKz, QPSK, 60KHz) 50 NA P 100 770 44
1083¢ | AAD | 66 NA (CP-OFOM, | AB, 30 Miz, OPSK, BDRMz) 53 NA FR1 TDO 77 196
(10835 | AAD | 5G NR (CP-OFDM, 1| A, 60 MHz, GPEK, BONRHE) '5G NR FR1 TDO 7.70 ine
10636 | AAD | 6G Wgﬂ_ﬁm»« NAFRITOD | 766 108
10837 | AAD | 5G NR (CP.OFDM. 1 AR. 60 Mz, GPSK, B0KHZ, SGNAFATTOO | 768 5.6
10839 | AAD | 50 NA (CP-OFDM. 1 AR, B0MHz, GPSK, 60 kHz SGNAFAY TOD | 7,70 =86 |
10840 | AAD | 5G N (CP-OFDAM. 1 AB. 90MHz, GPSK, 60 kiHz) SGNRFRI 10D | 767 <88
T0B4T | AAD NR (CP-OFDIM. 1 HB. 100 MHz, GPSK, B0 kHz) SG NA FR1 TDD 771 6.6
10043 | AAD NA [CP-OFDI, 15 MHz, OPSK, 60 khz) EGNAFRITOD | 843 0.6
10844 | AAD mg@mmmmwow 5G NR FR1 700 83¢ 06
10646 | AAD -DFDM, 50% RB, 30 MHz, OPSK, E0RHI! BG NAFAT 700 | #41 +06
10854 | AAD | %G NA (CF.OFDM, 100% AB, 10 Miez, OPSK, BONHa] SGNAFATTOD | B34 =98
10855 | AAD | 5G N (CA-OFDM, 100% A8, 15 MHz, OFSK, E0KHZ SONRFRI TOD | 836 =98
10856 | AAD | 50 A | . 100% RB. 20 MHz, QFEK, G0RHZ 50 NA FA1 10D Ba7 =08
10857 | AAD | SG NR (CP-OFDM, 100% AB. 25 MHz, GPSK, 60 kiHz| SGNAFAI TOD | 835 06
10858 | AAD [5G NA (CP-OFDM, 100% AR, 30 MHz, QPSK, 60 kHz 5G NA FA1 TDD B35 196
10859 | AAD R (CP-OFDM, 100% HB. 40 MHz, GFBK, 60 kH7) SGNRAFRITOOD | B 88
10860 | AAD | B NA {CP-OFOM, 100% AB. 50 MHz, GFGK, S0 kHZ SGNA FRTTO0 | BA) 195
10851 | AAD | 54 , 100% AB, 60 B0 Hz SGNA PRI 100 | 840 186
10853 | ARD | 6 NA (GP-OFDM, 100% RS, B0MHz. GPSK, B0z 50 VA PR 10D B41 188
10884 | AAD | 50 NR (C 100% 8, 90 MHz, GPSK, 60 kHz SANAFRITDD | 8.37 108
10865 5G NR (CP-OF DM, 100% RS, 100 M-z, QPSK, 80%z) EG NR Fi TDD 8.4 198
10686 NR ([DFT-6-OFDM. 1| B8. 100 MHz, . 30 khiz) N= FRT TR0 560 296
"I0B68 | AAD NA 100% RB, 100 MHz, QPSK. 30kMz) BGNRFAITOD | 580 =58
086D | AAE | 50 1 AR, 100 MHz, GPSK, 120kHz) SGNRFRZTO0 | 575 =56
10870 | AAE | 50 T00% A8, 100 Wi, 120kH7) SONAFA2 TO0 | 588 =00
10071 | AAE | 506 NA (DF T-+-OF DM, | RS T00MH2, 160AM, T20kHz) SGNRAFR2TO0 | 878 38
10872 | AAE NA [DFT-8-0F OM, 100% A8, 100 Mz, 1AQAM, 120 Wiz) SGNAFRZTOD | 682 +98
10873 | AAE | 50 NA (DFT--OFDM, 1| 8, 100 MHz. S4GAM, 120RHz] 5G NA FR2 TBD 661 68
10874 | AAE | 50 A [DET.OFDM, 100% B, 100 Mz, GAGAM, 120 Ha) 50 NA FRZ TOO 565 L)
10875 | AAE | 50 IR {CP-OEDM, 1 RS, 100 Mz, GPSK_ 120 Hz) SGNAFR2TDD | 7.78 106
10876 | AAE | 5G NR (CP-OFDM, 100% AR, 100 MHz, GPSK, 120 kHz) 5G NA FR2 TDD | B.38 196
10877 | AAE | 56 NA (CP-OFDM, 1 AB, 100 MHz, 16QAM, 120 kHz) FR2 100 766 188
10878 | AAE | 5G NRA (CP-OFDM, 100% S8, 100 MHZ, 180AM, 150K6) 5G NA FR2 T0D nat 288
10879 | AAE | G NA (CP.OFDM, 1 AR, 100 MHz, B4OAM, 120%H7) G NA FE2 100 812 288
10880 | AAE | 50 NR | 100% FB, 100 MHz, GUOAM, 120 KHZ) S0 NA FR2 10D | 8.98 156
10881 | AAE | 5Q NA (DF s . 1 R, 50MHz, GPSK, 120 kHz} SGNAFR2 DD | 575 i96
10882 | AAE | 50 NR (DF F-5-OFDM, 100% AB, 50MHE. GPSK, 120542 SEGNRFRZTDD | 596 106
10883 | AAE | ’E__arm' 1 AB. 50 MHz, 160AM. T20RHz) SGNRFRZTOD | 657 266
10884 | AAE R [DFT-5-OF DM, 100% A, 50 Wiz, 16GAM, 120 kHz) BGNRFRZTO0 | 659 266
10885 | AAE | 6 NA [DFT5-OFDM. 1 B, S0MHz, 540AM, 120RHZ TOD | &8 =66
10886 | AAE | 5G NR mﬁz_ 100% AR, 50 Mhz, 120 MHz) 50 N FAZ 10D B85 5.6
10887 | AAE | 50 N [CP-OFDM, | A8, 50z, QPSK, 120442) SGNRFAZTOD | 778 08
10888 | AAE | 5G NR (CP-OFDM, 100% RB. 50 MR, GPSK, 120 kHz) SGNRFR2TDD | B3% 198
108809 | AAE | &G N (GA-OFDM, 1 A8, 50 MKz, |EOAM, 120WHE) 5G NA FR2 T0O 802 195
10890 | AAE | BG N (CP.OFDM, 100% R, 50 MHz, 180AM, 120 KHZ] 5G NA FR2 T0O 840 1385
10881 | ARE | 5G NA (CP-OFOM. 1 B, 50MHz, BA0AM, 120KH7) SGNAFR2TOO | B.13 186
10832 | AAE | 50 NR (CP-OFDM, 100% RB, SOMH BAGAM, 120 kHz) SGNAFR2 TDO | 841 105
10857 | AAC | 5G NR (DF -5-OFDM, | AB. 5 MRz, OFSK, J0kitz) 5GNAFATT00 | 066 1986
10898 [ AAB | 5G NR (DFT-5-OFDM, | AB. 10 MHz, OFSK, 30 hHZ) &G NA FRT 700 567 SEE
10895 | AAR | 50 NA (OFT5-OFDM, 1 7B, 15 Mz, GPSK, 30 KHz| 5G NH #RT TOD | 567 <66
10800 | AAB | 50 NA (DF F5-OFDM. 1 AB. 20 MHz, GPSK, 30 kHz 50 NA FAT TOD 588 5.0
10801 | AAB | 5G NR (OF F-OFDM, | BB, 25MHz, GPSK, 30 kHz SGNRFALTDD | 568 0
10802 | AAB | 5G NR (DFT-s-OF DM, 1 B8, 30MHz, GPSK, 30%z) SGNAFRI TOD | 563 208
10903 | AAB | 54 NA (DFT--OFDM, 1 RB, A0MHz. GPSK. 305y 50 NA FAT TOD 568 a4
10904 | AAB | 50 WA (DFT5-OFDM, 1 RS, S0MME. OPSK. 2054 SGNAFA) TOD | sea )
10905 | ARS | 5G NR (DF15-OFDM, 1 AE, 60 Nz, QPSK. 30Kz SONA PRI 100 | 568 285
10805 | AAS | 5G NR (DFT4-OFDM, 1 BB, 80 i, QPSK, 30ki4z SONA AT TDO | 5.68 198
10907 5G NR (DFT-5-GFOM, 50% AB. 5MHz. GPSK, 30 kH SGNAFRITDD | 678 196
10508 | AAB ’a&‘m"“‘“éum-om"' , 50% AB. 10MHZ GPSK, 30Kz SGNAFRITO0 | 583 198
| 10909 | AAR | BGN 'o-OFDM, 50% Al 18! QPSK, 30 W) 56 NAFRT 700 5.90 186
| 10870 | AAB | 5GNR OFDM. 50% AB, 20 Mz, QPSK. 30 WHs) &G NAFRY TD0 | 583 06
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10811 | AAB | 5G NA [DF -s-OF DM, 50% AB, 25 Mz, QPSK, A0AMz) EGNRFATTOD | 533 206
10012 | AAR NA S0 R, 30 MiHx, QPSX, 0Kz} &G NR FR1 10D (33 98
10813 | AAB | 5G NA [DFT-5-0OF DM, 50% AB, £0 M2, GPSK, J0KHz) 5G NR FR1 TDD 554 208
100714 | AAB | 5G NA (DFT-4-OFDM, 50% AB, 50 MFz, QPSK, J0kHz) SGNAFRITOD | 585 00
10815 | AAB | 5G NA (DF T5-OF DM, S0% RB, 50 MHz, GPSK, 30RHz) 5G NA FR1 TOD 453 206
| 10916 | AAB | 50 WA (DFT.5-CFDM, 50% AB, 80 MHz, GPSK, 30KH) SGNAFAITOD | 647 98
10917 | AAS | 50 NR (DFT-s-OFDM, 50% RR. 100 MHz, OFSK, 30 kHz) 5G NR FA1 TDD 5.04 +348
10818 5G/ NR (DFT-2-OFDM, 100% AB, § MHz, GPSK, 30KkH) SGNAFRT DD | 588 98
10913 | AAS | 5G NR (DFT-2-OFDM, 100% RB. 10 MHz, CPSK, 30 kHz) 50 NA PRI DO | 588 190
10820 | AAB"| '5G NA (DF -8-OFOM, 100% RB, 15MHZ, GPSK, 30 kiz) 5G NA FR1 100 587 98
10821 | AAB | SG NR (DF -0-OFDM, 100% B8, 20MHz, GPSK, 30 kHz) SGNAFRITDO | 6.84 194
10922 | AAB | BG N (DF T-5-OF DM, 100% B, 25 MHz, QPSK, 30 ¥1z) SGNAFRITOD | 582 108
10923 | AAR qu;;nmm;‘ 100% A, 30z, QPSK, 30%H3) SG NI PR 100 5.84 156
10824 | AAB | SGNA ( 100% A8, ADMMz. OPSK, 30%+2) 506 WA FRY TO0 | 684 166
10525 | AAB | 5G NA (DF-5-OFDM, 100% B, S0MHz, OPSK. 30 ¥H1) SGNAFRI TOD | 595 108
10926 | AAB me%»« SGNRFRITO0 | 584 e
10827 | AAB | G NR 100% A8, B0 MMz, OPSK. 30 %H1) SGNAFRT TOD | 504 106
10828 | ARG | 50 NR (DFT-e-OFDM, 1 RE SMHz, OPSK, 15 kHz) EG NAFRT FOD | 562 506
10828 | AAC | SENR [DFT-5-OFCM. 1 AB. 10 MHZ, GPSK, 15 kHz) BG NAFATFOD | 542 +0.6
10830 | AAMC NA [DFT-s-OFDM. 1 BB 15MHz, OPSK, 15 kHz) FR1 FOD 552 =96
10837 | AAC | 5G NA ([DFT-4-OFDM, 1 AB. 20 MHz. GPSK, 15 6z §G NA FRI FOD 551 =98
10932 | ANC | 56 NA (DFT5-OF D14, 1 FB, 25MHz, GPSK, 1514) 50 NAFAI FOD | 551 Y]
10833 | AAC | 50 N (DFT-=-OFDM, 1 B, 30MHEZ GPSK. 154z SGNAFAT FOD | 57 =06
10934 | AAG | 50 N (DF T=OF0M, 1 AB, 40 MMz, OPSK. 151042 5G NR FR1 FOD 551 06
10335 | AAD | 5G N (DF T-2-OF OM, 1 AB, 50 Nz, QPSK. 15kHz) NAFRI FOD (XS] 198
10236 | AAC | 5G NR (DF T-4-OFDM, 50% RB. 5 MHz, OFSK, 15 KHz) GGNAFATFOD | 680 1495
10837 | AAC | 5G NA (DFT-9-OF DM, 50% RB,_ 10 MHz, OPSK. 15KHZ) BG NA A1 FOO 577 185
10936 | AAC | B NA (DFT8-OFOM, 50% BB, 18 MHz. GPSK, 15 kHz) 5G NA IR FDD | 590 188
10839 | AAG | 5G NA (OF T-5-OFOM, 50% A8, 20 MHE. GPSK, 15 kHz SGNRFRI FDD | 6.82 198
10840 | AAG | 50 NR (DF T-a-OFOM, 50% FB, 25MHz, GPSK, 1841z SGNAFRIFOD | 6588 186
10841 | AAC | GG NA (OF T5-OF DM, 50% B, 50 MHz. GPSK, 1501z 8G NAFRTFOD | 500 466
10842 | AAC | 56 NR (DF 75-OFOM, 50% AB, 40 Mz, OPSK. 15z SGNAFRYFOD | 585 266
10045 | AAD | 50 NA (OF F-5.0F DM, 50% B, 50 Wiz, QPSK. 155z SGNRFRI FDD | 535 =00
10843 | AAC | 50 NRA (OF T-5-OFDM, 100% RS, 5 MHz, GPSK, 1544 SGNRFRO FOD | 541 =98
10845 | AAC | 50 NR (OF F-5-OF DM, 100% FIB, 10 MM, OPSK, 15k6z) EG NAFRIFOO | 588 =68
1084E | AAC | 5G NR (OF 1-6-OF DM, 100% A8, 15 MHz, OPSK, 15Kz} 8G NF FR1 FDD | S8 =86
10047 | AAC | SGNA | 100% AB, 20 Miz, GPSK, 15kHZ) 5G NRAFRIFOD | 587 =56
TOUAD | ANG | &G NA (DF T-5-OF DI, 100% AB, 25 Mz, GPEK, 15RH: SGNAFATFOD | 594 =88
10048 | AAC | SGNA | 100% RB, 30 15 kHz) 5G NA FR1 ﬁ-ﬁ 537 048
10950 | AAC | SO A T00% B, 40 MHz, OPSK, 16 kHz SGNAFAT FOD | S84 06
10961 | AAD | 50 A (OF T-=-OFDMM, 100% RE, 50 MHz, GFSK, 18 kHz, “5G NA FAT FOD sz 198
10552 | AAA | 5G NA DL (CP-OFDM, T8 3.1, 5 MiHa, BA-OAM, 16KHz) SGNAFAI FOO | 825 148
10953 | AMA | 5G NP OL (CP-OFDM, TM 3.1, 10 MHz, B4-CAM, 15 KHz) 50 NR FAY FDO 815 i85
10854 | AAA | B0 N OL (CP-OFDM, TM 3.1, 15 MHz, 64-GAM, 15 KHZ) S0NA FAY FDD | 823 188
10955 | AAA | 5G NA DL (CP.GFOM, TM 3.1, 80 MHz, 0a-OAM, 15 KkH3) 50 NA FR1 " aaz 198
10955 | AAA | 50 NA DL (CP-OFDM, TM 3.1, 5 MHz, 64-QAM, 30 kHiz) SGNAFATFOD | A4 168
10887 | AAA | 56 NR DL (CP-OFDM, TM 3.1, 10 MHZ, 54-GAM, 30 kiz) SaNAFRIFOD | 891 288
108828 [ AAA | 5G NR DL [CP-OFDM, TM & 1. 15 MHz, 54-QAM, 30 ki) SGRAFATFDD | 861 186
10959 | AAA | 5G MR DL (CP-OFDM, Th 3.1, BOMHz, 56 QAM, 30%H3) 5G A FRT 833 <66
10560 | AAC | 5G NR DL (GP-OFDM, TH 3.1, 5 MHz, 5¢-0AM, 15442) SGNRFA TOD | 933 360
10867 | AAR | 50 NI DL (CP-OFDM, TI 3.3, 10MHE, B4.OAM, 154147 SGNRFAITOD | 9.38 298
10562 | AAB | 5G N DL (CP-OFGM, TM 3.1, T5MHE, B4-0AM. 154547 SGNRFRI TOD | 940 <06
10863 | AAE | 5G NA DL (CP-OFDM, TM 3.1, 20MH2, GA-0AM. 15kH: SGNAFAITOD | 840 266
10884 | ANC | 5G NA DL (CP-OFDM_TM 3.1, 5 M-z, 64-0AM, 30kHZ) %G NA FRY TOD = <06
10965 | AAD | &G NA DL (GF-OFDM, TM 3.1, 10 Wiz, E4-0AM, 30KHz) SGNRFRI TDD | 537 08
10966 | ARG | 5G NA DL (GP-OFDPA, TM 3,1, 15 Mz, G4-OAM, 30KHz) SGNRFAITDD | 865 106
10887 | AAS | 5G NA DL (CP-OEUM, T™ 3.1, 20 Mz, BA-QAM, 30 kHz] SGNRFAITDD | 642 193
10988 | AAS | GG NR DL (CP-OFDM, TM 3.1, 100 MHz, 64-GAM, 30 kHz) SENAFATTDO | 0.48 195
10872 | AAB ﬁﬁR 1 aa,anﬂw.m 15Kz} 5G NA FRY TDO 11.59 266
10973 | AAR | 5G 1 RB, 100 MHz, GPEK, 30KHz) 56 9R FRY TDO | 8.08 198
10874 | AAR | 50 NA (CP-OFDM. 100% RS, 100 MHz, 256-OAM, 30%42) SGNAFRT 00 | 10.28 396
10878 | AAA | ULLA BOR ULLA 118 2GE
10876 | AAA | ULLA HORe ULLA [ED 286
10980 | AAA | ULLA HORS ULLA 1032 6.6
10087 |"AAA | ULLA HDSpe UULA ESL) =00
10962 | AAA | ULLA HDRpa UULA 34 =48

Certificate No: EUmm-9528_Mar23
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EUmMmMWV4 . SN:9528 March 21, 2023
U0 | Rov | Communication Systom Nama Group PAR (08) | Unc® k=2 |
10883 | AAA | SGNA DL (CP-OFDAA, TM 3.1, 40 Mz, 64-OAM, 15042} SGNAFARITOO | 891 08 |
10984 | AAA | &G WA DL (CP-OFDM, TM 3.1, 50 MHz, 64-GAM, 15Kz} SGNAFAITO0 | 842 8
10985 | ANA | 5G NR DL (CP-OFDM, TM 3.1, 40 MHz, 64-OAM, 30KHz] 5G NR FR1 TDD 654 106
10286 | AAA | 5G NR DL [CP-OFDOM. T™ 3.1, 50 Miz, B4-GAM, 30 kHz} 5GNAFAT TD0 || 950 Y
12987 | ARA | 5G NR DL [CP-OFOM, TM 3.1, 60 Wiz, 64-GAM, S0KH SONAFRI TDO | 963 88
10988 | AAA | 50 NR DL (CE.OFOM, TM 3.1, 70 MMz, G8.0AM, 30KHz) SGNRFR1 100 | 538 198
10989 | AAA | 5G NA DL (CP-OFDM, Th 3.1, 80 MHz, 56-QAM, 30 KHz) SGNAFRITDD | 943 186
10560 | AAA | 5G NA DL (CP-OFOM, TM 3.1, 90 MHz, 56.GAM, 30 FHz) SGNHFRITOD | 858 158
11003 | AAA | 5GNR K (CP-OFDM, TM 3.1, 30 MHz, B&-GAM, 15 kHz) 5GNAFR1TO0D | 1024 196
11004 | AAA | 5G N DL (GP-OFDM, Th 3.1, 30 MHz, 56-GAM, 30 ¥Hz) EGNAFAITOD | 1073 +86
11005 | AAA | 50 N DL (CP-OFDM, TH 2.1, 25 MHz, 64-GAM, 15 ¥Hz) SGNAFRIFOD | 870 | 286
11006 | AAA | 50 NA DL (CP-OFOM, TH 3.7, SOMHZ, 64-0AM, 15%H1) SGNAFRIFDD | 858 | 206
11007 | AAA | 50 NA DL (CP-OFDOM, TH 3.1, 40 Mz, 64-QAM. 151z 5G NA FR1 FDD ies =06
| 77008 | AAA | 5G NA DL (CP-OFOM, TM 3.1, SOMHE. S4-GAM, 155 SGNRFATFOD | asi =88
11008 | AAA | 5G NA OL (CP-OFDM, TM 3.1, 28 Nz, 54-0AM, 30Kz SGNAFAI FOD | 478 =06
11010 | AAA | 53 NR DL (GP-OFDM, TM 3.1, 30 M-z, BA-OAM, 30 SGNAFAIFOO | a9 =06
TT01T | AAA™T'SG NR DL (CP-OFDM. TM 3.1, 40MHE, 6A-GAM. 304z 8G NR FR1 FDD 96 =88
11012 | AAR | 50 NR DL (CP-OFDM, TM 3.1, SOMME. 64-OAM. 30 kHz) SGNRFRIFOD | A68 298
11013 | AAA | IEEE 8021 1be (320 MRz, M5, 88p0 duty cycie) WLAN 847 06
11014 | AAA | TEEE B02.71bs (320 Mz, MCS2. S8pc cuty cycte WLAN a45 =08
11015 | AAA | IEEE 802,110 (320 Mz, MCS3. S6pc duty cyce WLAN B4 =06
11016 | AAA | IEEE B02. 1 1bw (320 MMz, MCS4, S6pc duly cyce| WLAN SAd =84
11017 | AAA™| IEEE 502 110w (320 Mz, MCSE, Sope duly cyoe) WLAN 41 =08
11018 | AAA | EEE 802.11be (320 Mz, MCS6, 9950 Guly oyoe! WLAN 840 198 |
11018 | AAA | IEEE B02.11be (320 Mz, MCS7, 99p¢ duty cycie: WLAN () 9.6
11020 | AAA | IEEE 802.11be (320 MH2, MGS8, S88pc duty cydie, WLAN 827 (X
11021 | AAA | TEEE 802.1 1be (320 MHz, MCS8, 86pe duty cyclo) WOAN (X3 45
11022 | AAA | TEEE A02.11bw (320 MH2, MCS10, 88pc duty cyce WLAN .38 198
11023 | AAA | [EEE 802.11b0 (320 MHz, MGS11, 98pa duty cydie, WLAN 805 IeYg
11024 | AAA | TEEE 802,110 (320 MHz, MGS12, 58pc duly cycio WLAN 8.42 Iy
11025 | AAA | IEEE 802 11be (320 MHz, MGS13, 58pc duty cyeln WLAN 8.37 206
11026 | AAA | IEEFE 802.11be (320 MHz, MES0, 98¢ duly cyce) WLAN 8.90 196

Emmuammummu.mmmmmmapmmmmmswm
for the square of the field value.
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Appendix E. — Dipole Calibration Data
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Calibration Laboratory of

G Schweizerischer Kalibrierdienst
Schmid & Partner C Servics suisse détalonnage
Engineering AG Servizio svizzero di taratura
Zeughausstrasse 43, B004 Zurich, Switzerland S Swiss Calibration Service
Accradited by the Swiss Accreditaion Sanvice (SAS) Acereditation No.: SCS 0108
The Swiss Accreditation Servics is one of the signatories to the EA
Multilsteral Agr for the recognition of calibration certificates
cient  HCT (Dymstec) Cenrtificats No: DB.5GHZV2-1012_Sep22
[CALIBRATION CERTIFICATE_
e ——
Object DB 5GHzV2 - SN:1012
Caibration procedurss) QA CAL-22.v8

Calibration Procedure for SAR Vaiidation Sources between 3-10 GHz

Calbration date: mfzoi 2022

1 This callbrabon catificats documents the traceabiity 1o national standards, which realze the physical units of measuraments (51)
| The measurements and the uncanainties with corfidenca prebabillty are given on the follawing pages and are parn of the candicale.

j Al calibrations have been conduciad n the closed lab xy faciity:  1emp {22 = 3Y°C and humidity < 70%

| Calioration Equipment used (M&TE crifical for calbration)

| Primary Standarcs oy Cal Date (Certificate No,) Scheduled Calbration
| Power sensor RAS NAPJIT SN: 100967 01-Apr22 [No. 217-03526) Apr-23
| Reference 20 dB Attenuator SN: BHI304 (20K) O4-Apn22 (No. 217-03527) Apr-23
| Msmatch combination SN 84224 | 3600 26-Apr-21 (No. 217-03353) Apt-24
Relerence Probe EX30V4 SN: 7405 02-Jurr-22 (Na, EX3-7405_Jun22) Jun-22
! DAE4 SN: 908 2T-Jun-22 (No, DAE4-9068_Jun22) Jun-23
{ Secondary Standards [1Iow Chack Date (in house) o Schedulsd Check
| RF generator Anapico APSIN2OG | SN; 827 18-Dac-186 (in house check Dec21) In house chack: Dec23
Natwork Analyzer Keysight E50634 | SNMYS54504221 31-0ct-18 (in housa check Oct-19) In house check: Oct-22
Nama Function Signaturs
Calbrated by Laif Klysnar Laborstory Techrician %
Approved by Swun Kihn Tachnkcal Mansger
S
tssued: September 26, 2022
This calibration certificata shad not be reproduced excapt in Tull without wiitten approvatof thesshorplory——— 2l
Z = i ™t 1
= il %) ’s {
T e I e e e —~ . = S s b
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Calibration Laboratory of

S Schwelz Kallbriard)

Schmid & Partner ¢ Service sulsse d'étalonnage

Engineering AG Servizio svizzero di taratura
Zeughausstrasse 43, 8004 Zurich, Switzerland S swiss Cafibration Service
Accrediled by the Swiss Accreditation Sanvice (SAS) Accreditation No.: SCS 0108
The Swiss Accraditation Servics ks anq of the signatories to the EA
Multilateral Agr for the recagnition of calibration certificates
Glossary:
TSL tissue simulating liquid
ConvF sensitivity in TSL / NORM x,y,2
N/A not applicable or not measured

Calibration is Performed According to the Following Standards:
a) |EC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific Absorption Rate
Of Human Exposure To Radio Frequency Fields From Hand-Held And Body-Worn Wireless
Communication Devices - Part 1528: Human Models, Instrumentation And Procedures (Frequency
Range Of 4 MHz To 10 GHz2)", October 2020.

Additional Documentation:
b) DASY System Handbook

Methods Applied and Interpretation of Parameters:

» Measurement Conditions: Further details are available from the Validation Report at the end of the
certificate. All figures stated In the centificate are valid at the frequency indicated,

» Antenna Parameters with TSL: The dipole is mounted with the spacer to position its feed point
exactly below the center marking of the flat phantom section, with the arms orlented parallel to the
baody axis.

» Feed Point Impedance and Retum Loss: These parameters are measured with the dipole positioned
under the liquid filled phantom, The impedance stated is transformed from the measurement at the
SMA connector to the feed point. The Return Loss ensures low reflected power. No uncertainty
required.

SAR measured: SAR measured at the stated antenna input power.

SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna connector,
SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the nominal
SAR result,

* The absorbed power density (APD): The absorbed power density is evaluated according to
Samaras T, Christ A, Kuster N, “Compliance assessment of the epithelial or absorbed power density
above 6 GHz using SAR measurement systems”, Bioelectromagnetics, 2021 (submitted). The
additional evaluation uncertainty of 0.55 dB (rectangular distribution) is considered.

The ret;%ned uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

L e el e L - - =
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Measurement Conditions

DASY systern configuration, as far as not geven on page 1.
DASY Version DASY® V16.0
Extrapolation Advanced Extrapotation
Phantom Modular Fiat Phantom
Distance Dipole Center - TSL 5mm with Spacer
Zoom Scan Resolution e, dy=34mm, dz =14 mm Graded Ratio = 1.4 (Z direction)
Frequency 6500 MHz « 1 MHz
Head TSL parameters
The following parameters and calculations were applled
Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 345 6.07 mho/m
Measured Head TSL parameters (220:02)°C 352+6% 523 mho/m £ 86 %
Head TSL temperature change during test <05°C —_ 4
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Condition
SAR measured 100 mW Input power 28.8 Wikg
SAR for nominal Head TSL parameters nomalized to 1W 289 Wikg + 24.7 % (k=2)
SAR averaged over 8 cm” (B g) of Head TSL Condition
SAR measured 100 mW Input power 6.43 Wikg
SAR for nominal Head TSL parameters normalkzed 1o TW 64.6 Wikg = 24.4 % (k=2)
SAR averaged over 10 cm?® (10 g) of Head TSL condition
SAA measured 100 mW input power 528 Wikg
SAH for nominal Head TSL parameters normalized to 1W 52.9 Wikg + 24.4 % (k=2)

FmsbiBinmbn Rl TN EOLI-AMY 4Ran Saann -~ - -
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Appendix
Antenna Parameters with Head TSL

Impadance, translormed 1o feed point 5240-8212
Astum Loss -21.6d8
APD (Absorbed Power Density)
APD averaged over 1 cm?® Candition
APD measured 100 mW input power 288 Wim*
APD measured normalized to 1W 2880 W/im* £ 29.2 % (k=2)
APD averaged over 4 cm?® condition
APD measured 100 mW input power 129 Wim*
APD measured normalized to 1W 1290 Wim® = 28.9 % (k=2)

*Tha reponed APD vaiues have been darived using psSARSG

General Antenna Parameters and Design
After long term use with 100W radiated power, caly a shght warming of the dipole near the feedpoint can be measured

The dipole is made of standard semirigid coaxial cable, The center conductor of the feeding line is directly connected to the
second arm of the dipole. The antenna is therefore short-circuited for DC-signals. On some of the dipoles, small end caps
are added to the dipole arms In order 1o improve matching when loaded according to the position as explained in the
“"Measurement Conditions” paragraph. The SAR data are not affected by this change. The overall dipole lengih is still
according 1o the Standard,

No excessive force must be applied to the dipole arms, because thay might bend or the soldered connections near the
fosdpoint may be damaged.

Additional EUT Data

| Manutactured by [ SPEAG |

F-TP22-03 (Rev.00) Page 84 of 101



aC T

FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

DASY6 Validation Report for Head TSL
Measurement Report for D6.5GHz-1012, UID 0 -, Channel 6500 (6500,0MHz)

Device under Test Properties

Name, Manufacturer Dimensions [mm] IME! DUT Type
D6.5GHz 16.0x 6.0 x 300.0 SN: 1012
Exposure Conditions
Phantom Position, Test  8and Group, Frequency Conversion
Section, TSL Distance vio [MHz] Factor
[mm]
Flat, HSL 5.00 Hand W 6500 5.50
Hardware Setup
Phantom TSL Probe, Calibration Date
MFP V8.0 Center - 1182 HBBLE00-10000V6 EX30V4 - SN7405, 2022-06-02

Scan Setup

Grid Extents [mm]
Grid Steps [mm]
Sensor Surface [mm)
Graded Grid
Grading Ratio

MAMNA

Surface Datection
Scan Method

S mtiBimmmbn Wb PN

F-TP22-03 (Rev.00)

Zoom Scan
220x22.0%x22.0
34x34x14

14

Yes

14

“;’A

VMS + Bp
Measured

Iema Dot S [W/kg]
3%

Measurement Results

Date

psSAR1g [W/Kg]
psSARSg [W/Kg]
psSAR10g [W/Kg]
Power Drift [dB)
Power Scaling
Scaling Factor [dB]
TSL Correction
M2/M1 [%)

Dist 3d8 Peak [mm)

TSL Cond. TSL
iS/m] Permittivity
6.23 35.2

DAE, Calibration Date
DAE4 Sn908, 2022-06-27

Zoom Scan
2022-09-20, 13:46
8.8

643

5.26

0.01

Disabled

No correction
508
46
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FCC ID: A3LSMX810

Report No

: HCT-SR-2305-FC009

Impedance Measurement Plot for Head TSL
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Calibration Laboratory of A
S Schwelzerischor Kalibrierdienst
Schmid & Partner N cs: Service suisse d'élalonnage
Engineering AG g g Servisio svizzero di taratura

Zeughausstrasse 43, 8004 Zurich, Switzertand R Swiss Catibration Service
Accredited by the Swiss Accreditasion Servics (SAS) Accreditation No: SCS 0108
The Swiss Accreditation Sorvice Is one of the signatories 1o the EA
Multitatorad Agr for the gnition of calibration certificates
Client Estech (Dymstec) Cortifioate No: 5G-Veri10-1027_Jul22
CALIBRATION CERTIFICATE

Object 5G Verlfication Source 10 GHz - SN; 1027

Calibration procedune(a) QA CAL-45.v3

Calibration procedure for sources in air above 6 GHz

Calibrasion date: July 18, 2022

Thia calbration certificate o the iy to ok which reeize the physical units of {s1),

The and the s with canfick P ity are givan on the fallowing pages and are part of the catificate.

Al calibeations have been conducted in the closed lab y tacilty: enviranment tamp {22 # 3)°C and humedty < 70%.
Calibraticn Equipment used (MBTE critical for callbration)

Primary Standurdsa 10 ¥ Cal Date (Cartiticate No.) Schedulod Callbeation
Retersace Probe EUmmwva SN: 9374 2021-12-21(No. EUmmW\V3-9374_Dec21) Dac-22

DAEAIp SN; 1802 2022-06-27 (No. DAEAIp-1602_,Jun22) Jun23

5 ry Standards DA Check Dale (in house) Schoduled Check

RF genarator Anaplco APSIN20G | SN: 827 18:Dac<18 (in houss check Dec-21) In house check: Dec-23

Name Funoticn Signmture
Calibxrated by: Lot Kiyanar Laboraory Technkckan W-
A 2 Sven Kihn Tachnical
pproved by Masiager S :

lnsued: July 206, 2022

This caliuration cedificats shall not be reproduced except in full without writtan approval of the lsboratory.

Cartificate No: 5G-Verl10-1027_Jul22 Page 10f 12
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Calibration Laboratory of e, - Boh oor Kebibo)
Schmid & Partner N (7 g Service suisse d'étalonnage
Engineering AG £ Borvizio svizzero di taraturn
m.:glﬁf'. 43, 8004 Zurich, Switzerland %'/.,Z—r?\\?‘\..\? \\‘ “, S Swiss Calibration Sorvice
Accredited by the Swiss Acorxditation Service (SAS) Accreditation No.: SCS 0108

Tha Swiss Accraditation Service is one of the signatories to the EA
Multilateral Agreement for the gnition of calibration certificates

Glossary
cw Continuous wave

Calibration is Performed According to the Following Standards

* Intemnal procedure QA CAL-45-5Gsources
IEC TR 63170 ED1, "Measurement procedure for the evaluation of power density related to
human exposure to radio frequency fields from wireless communication devices operating
between 6 GHz and 100 GHz", January 2018

Methods Applied and Interpretation of Parameters

* Coordinate System: z-axis in the waveguide horn boresight, x-axis is in the direction of the
E-field, y-axis normal to the others in the field scanning plane parallel to the horn flare and
horn flange.

o Measurement Conditions: (1) 10 GHz: The radiated power is the forward power to the homn
antenna minus ohmic and mismatch loss, During the measurements, the horn is directly
connected to the cable and the antenna ohmic and mismatch losses are determined by far-
field measurements, (2) 30, 45, 60 and 90 GHz; The verification sources are switched on for
at least 30 minutes. Absorbers are used around the probe cub and at the ceiling to minimize
reflections.

e Hom Positioning: The waveguide hom is mounted vertically on the flange of the waveguide
source to allow vertical positioning of the EUmmW probe during the scan. The plane is
parallel to the phantom surface. Probe distance is verified using mechanical gauges
positioned on the flare of the horn.

o E-field distribution: E field is measured in two x-y-plane (10mm, 10mm + N4) with a
vectorial E-field probe. The E-field value stated as calibration value represents the E-field-
maxima and the averaged (1cm? and 4cm?) power density values at 10mm in front of the
hom.

» Field polanization: Above the open horn, linear polarization of the field is expected. This is
verified graphically in the field representation.

Calibrated Quantity
e Local feak E-field (V/m) and average of peak spatial onents of the poynting vector

W/m#©) avera over the surface area of 1 cm? and at the nominal operational
requency of the verification source. Both square and circular averaging results are listed.

The reported uncertainty of measurement s stated as the standard uncertainty of measurement multiplied by the
coverage factor k=2, which for a normal distribution corresponds to a coverage probability of approximately 95%.

Cedificate No: 5G-Verl10-1027_Jul22 Page 2ot 12
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Measurement Conditions
DASY system configuration, as far as not given on page 1

DASY Version DASY8 Module mmWave V3o
Phantom 5G Phantom

Distance Horn Aperture - plane 10mm

XY Scan Resolution dx, dy = 7.5 mm

Number of measured planes 2 (10mm, 10mm + Ad)

Froquency 10 GHz = 10 MHz

Calibration Parameters, 10 GHz

Circular Averaging

Distance Horn Aperture Prad’ Max E-field | Uncertainty Avg Power Density Uncertainty
to Measured Plane (mw) (Vim) (k=2) AV (paPDne, psPOeots, pePOmods) (k=2)
(W/m?)
1cm? 4cm?
10 mm 86.1 144 1.27 dB 52.3 48.8 1.28 dB
Square Averaging
Distance Hom Aperture Prad' Max E-field | Uncertainty Avg Power Density Uncartainty
1o Measured Plane (mw) (Vim) (k=2) AV (paUne, psbOtote, pePDmods) (k=2)
(Wim®)
1 om® 4cm”
10 mm 86,1 144 1.27 dB 52.5 48.7 1.28 dB

! Assessed chmic and mismatch loss plus numerical offset: 0,55 dB

Ceriticate No: 5G-Veri10-1027_Jul22 Page Jof 12
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DASY Report
Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 {10000.0MHz)

Device under Test Properties
Name, Manufacturer Dimensions [mm) "o DUT Type
56 Verification Source 10 GMx 100.0x 1000 x 172.0 SN 1027

Exposure Conditions

Phantom Section Position, Test Distance Band Group, Froquency [MHa), Conversion Factor
[mm] Channel Number
G - 10.0 mm Valdation band cw 10000 0 i0
10000
Hardware Setup
Phamtom Nedium Probia, Calibwation Date DAL, Caltaration Date
mmWave Phantom - 1002 Alr EUMMWYI - SN9374 F1.55GHz, DAEAIp Sn1602,
2021-12-21 20220627
Scan Setup Measurement Results
50 Scan 56 Scan
Grid Extents [mm) 120.0x 1200 Date 2022-07-18, 1217
Grid Steps [\ambda| 0.25x 0.25 Avg. Aren o) 1.00
Sensor Surface [mm] 100 PO+ (W/m?) 2.2
rAama PMAMA not used osPDtats (W/m) 522
psPOmods (W/m" 525
Ene [V/m] 144
Power Drift [d8) .04

Certificate No: 5G-Verl10-1027_Jut22 Page 4 of 12
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DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Manufacturer Disnansions [mm] s DUT Type
5G Verification Source 10 GHz 1000 %1000 x172.0 SN 1027
Exposure Conditions
Phantom Section Position, Test Distance Band Group, Froquency [MMz), Conversion Factor
[mm] Channel! Number
5G - 10.0 mm Valcation band cw 10000 0, 10
10000
Hardware Setup
Phantom Medium Probe, Calibration Date DAE, Coiaration Date
mmWave Phamtom - 1002 Alr fUmmWYVI - SN33I74_F1.55GH, DAEAdIp Snl1602,
2021-12.21 2022-06-27
Scan Setup Measurement Results
5G Scan 5G Scan
Grid Extonts [mm] 1200x 1200 Date 2022-07-18, 12:17
Grid Steps [lembeda] 0.25x 0,25 Avg. Aron fem") 4.00
Semor Surface [mm] 10,0 P POne |W/m') 486
Mmaxa MAIA not used psPOtots (W/m?) a8
psPDmods [W/m') 489
e [V/m) 144
Power Drift [dB) Q.04
Cortflicate No: 5G-Verl10-1027_.22 Page 50f 12
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DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Tast Properties
Name, Manufacturer Oinonsions [mm) IMEL DUT Type
5G Verification Soerce 10 GMz 1I000x 100x172.0 SN: 1027 -
Exposure Conditions
h S " , Test D) Nand Group, Fregquency [MHz], Cosvversian Factor
[mm] Chasnel Number
5G 10.0 mm Validation band cw 10000.0, 10
10000
Hardware Setup
Phantom Medivm Probe, Calibration Date DAE, Calibration Date
mmiWave Phantom - 1002 Alr EUmen\WVE - SNOATA_F1-55GMe, DAESD Sni602,
2021-12-21 20220627
Scan Setup Measurement Results
5G Scan 56 Sean
Grid Extents [mm) 1200x 1200 Date 2022,07-18,12:17
Grid Steps [lambeda) 025x 0.25 Avg. Ares [em’| 1.00
Semvor Surface [mm] 100 paPlns (W/m') 523
Maa MAW not ysed psPDroes |W/m') 828
psPDmods [W/m?| s
Ewe [V/m)] 144
Porer Deift [dB) Q.04
Certificate No: 5G-Veri10-1027_Jul22 Pago 6 of 12
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DASY Report
Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channe! 10000 {10000.0MHz)

Device under Test Properties

Name, Manufacturer Dimensions [mm] et DUY Type
56 Verification Sowrce 10 GHz 1000x 100 %1720 SN: 1027 .
Exposure Conditions
Phamtom Section Position, Test Distance Band Group, Freguency [MMz), Coowersion Factor
[mm] Channel Number
G - 10.0 mm Valdation hand cw 10000.0, 140
10000
Hardware Setup
Phamtom Medium Probe, Calliration Date DAE, Calibration Date
mmWave Phamton - 1002 Alr EUme WV - SNOI7A_F1-55GH:, DAEdIp Sn1602.
021-12-21 2022-06-27
Scan Setup Measurement Results
46 Scan 56 Scan
Grid Extents [mm] 1200x 1200 Date H22-07-18, 12:17
Grid Steps [lambda) 0.25x 0.25 Awv. Area [em?] 400
Sensor Surface [mm) 1000 P Dne (W/m'} 485
MAIA MMA not used psPDtot+ [W/m'] 487
psPDmods [W/im') 439
Ewme [V/m) 144
Poraer Dt [dU) 0.04

Certificate No: 5G-Veri10-1027_Jul22 Page 7 of 12
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Appendix: Source Evaluation for Relative System Check

Measurement Equipment
DASY system configuration, as far as not given on page 1.

Item DY Cal Date (Certificate No.)

Probe EUmmWV4 SN: 8423 July 18, 2022
Measurement Conditions

DASY system configuration, as far as not given cn page 1.

DASY Version DASYS Module mmWave V3.0

Phantom 5G Phantom

Distance Horn Aperture - plane 10 mm

XY Scan Resolution ax, dy = 7.5 mm

Number of measured planes 2 (10mm, 10mm + M4)

Frequency 10 GHz + 10 MMz

Calibration Parameters, 10 GHz

Circular Averaging
Distance Horn Aperture Prad® Max E-fiold | Uncerainty Avg Power Density Uncertainty
o Measured Plane (mw) (Vim) (k=2) Avg (psPDns, psPDiots, psPDmods) (k=2)
(Wirn)
1 cm? 4 om®
10 mm 86.1 148 1.27dB 556 51.0 1.28 dB
Square Averaging
Distance Hom Aperture Prad® Max E<field | Uncertainty Avg Power Density Uncertainty
to Measured Plane (mw) (Vim) (k=2) Avg (psPOne, psPDIoN, psPDmods) (k=2)
(W/m?)
1om? 4 cm?®
10mm 86.1 148 1.27 dB 55,7 50.9 1.28 dB

¥ Assessod ohmic and mismatch loss: 0.55 dB

Cortificate No: 5G-Veri10-1027_Jul22 Page 8of 12
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FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

Appendix: DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Propertios

Name, Manufacturer Dimensions [mm) e DUT Type
SG Verfication Source 10 GHz 100.0% 100.0x 1720 SN: 1027
Exposure Conditions
Phantom Section Position, Test Distance Band Group, Frequency [MHz), Comversion Factor
{mm] Chamnel Number
5G - 100 mm Validation band cw 10000.0, 10
10000
Hardware Setup
Phantom AMedium Probe, Calibration Date DAE, Calibration Date
mmWave Phantom - 1002 Alr EUMmmMmWVA - SN9423 F1-55GH:, DAES Sn1600,
2022-07-18 2022-06-27
Scan Setup Measurement Results
56 Scan 56 Scan
Grid Extents [mm) 1200x 1200 Date 2022907-18, 15211
Grid Steps [lambda] 025x 02% Avg. Area [em) 100
Sensor Surface [mm) 100 PEPOne (W/m¥ NS
MALA MAIA net used pePOtot+ [W/m?) 556
psPOmode [W/m| LL S |
Eonsa [V/m] 144
Power Drift [dib) 0.06

Certificate No: 5G-Ven10-1027_Jul22
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Ha— FCC ID: A3LSMX810 Report No: HCT-SR-2305-FC009

Appendix: DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 {10000.0MHz)

Conversion Factor

10

DAL, Calibration Date
DAEdIp Sn1602,
200206-27

5G Scan
2022.07-18, 15:11
4.00

50.8

51.0

512

148

<0.06

Device under Test Properties
Name, Manufacturer Dirmvensions [mm) (LA DUT Type
G Verdication Source 10 GHz 1000100023720 SN102Y -
Exposure Conditions
Phamtom Section Position, Test Distance Band Group, Frequency [MMz],
[mm) Channed Number
5 - 00 mm Validotion tand ow 100000
10000
Hardware Setup
Fhantom Medium Probe, Calibration Date
mmWave Phantom - 1002 Air EUmmWVA - SNOA23_F1-55Ge.
200240718
Scan Setup Measurement Rasults
5G Scan
Grid Extents [mm)] 1200 x 1200 Date
Grid Steps [tambda) 0.25x 0.25 Avg. Area [em?)
Sensor Surface [mm] 100 PO fW/m'|
MAIA MMNA not used psPOtots (W/m']
psPOmads [W/m?|
Eoae [V/m]
Power Drift [ab)
Cortificate No: 5G-Ven10-1027_Jul22 Page 10 of 12
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FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

Appendix: DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000.0MHz)

Device under Test Properties
Name, Mamufacturer Dimensions [mm] oAt DUT Type
5G Ver#fication Source 10 GMz 100.0x 1000 x 1720 SN: 1027 .
Exposure Conditions
Phanten Section Position, Test Distance Band Group, Frequency (Mz)], Conversion Factor
[mm] Channel Number
G 10.0 mm Validation band ow 10000.0, 10
10000
Hardware Setup
Phamtom Modium Probe, Calibration Date DAE, Caldration Date
mmWave Phamstom - 1002 Air EUMMWYA - SNS423 F1-55GH2, DAE4Ip Sn1602,
0220718 M022-05-27
Scan Setup Measurement Results
5G Scan 5G Scan
Grid Extents [mm] 1200x 1200 Date 20220718, 15:11
Grid Stops [lambda) 035x 0.25 Avg. Ares [em?] 100
Sensor Surface [mm) 100 EsPDars (W/m') 555
MAIA MAIA not used psPDIOtY [W/m?) 557
P Dmods [(W/m') 559
Eos (V/m) 148
Power Drift [48) -0.06

Ceontificate No: 5G-Veri10-1027_Jul22

F-TP22-03 (Rev.00)

Page 11 of 12

Page 97 of 101



aC T

FCC ID: A3LSMX810

Report No: HCT-SR-2305-FC009

Appendix: DASY Report

Measurement Report for 5G Verification Source 10 GHz, UID 0 -, Channel 10000 (10000,.0MHz)

Device under Test Properties
Name, Manufecturer
5G Verdication Sourte 10 GMa

Exposure Conditions
Phantom Section

[mm]
56 10,0 mm

Hardware Setup
PFhantom
mmWave Phantom - 1002

Scan Setup

Grid Extemts [men]
Grid Steps [Mmbda)
Sersor Surface [mm]
MAA

Medium

Dimensioen [rmm) IMEX
100.0x 100.0x 1720 SN: 107
Position, Test Distance Band Growp,

Yalidation band cw

2022407418

Probu, Calibration Date
EUmmWVA - SNS423 F1-55GHe,

DUT Type

Froguency (M), Conversion Factor
Channel Number

10000.0, 1.0

10000

DAE, Calibration Date
DARAIp Sn1602,
2002-00-27

Measurement Results

5G Scan
1200x 1200 Date
Q25 x 028 Avi, Aces [em?]

100 pePOne (W/m')
pePDrots [W/m"]
psPDmocs (W/m’|
E 1V/m)

Power Deidty [dB)

MAIA not used

Ceortificate No: 5G-Veri10-1027_Jul22

F-TP22-03 (Rev.00)
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Appendix D. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC)
gelling agent and saline solution Preservation with a bacteriacide is added and visual inspection
is made to make sure air bubbles are not trapped during the mixing process. The mixture is
calibrated to obtain proper dielectric constant (permittivity) and conductivity of the desired
tissue. The mixture characterizations used for the brain and muscle tissue simulating liquids are
according to the data by C. Gabriel and G. Harts grove.

20,6 (bpber ex [— o (1,6, & ""2J

Y=.] r(:J‘ I j‘cos¢l p / (#OI 0) d¢'dp'dp
[ln(b a)]" a Ja JO r

Where Y is the admittance of the probe in contact with the sample, the primed and unprimed

co_ordmates refer to source and (_)bservat|on points, respectively, .» _ P+ p” — 20 cose
w is the angular frequency, and j=(-1)"2

r

3 Composition / Information on ingredients

3.2 Mixtures
Description: Aqueous solution with surfactants and inhibitors

Declarable, or hazardous components:
CAS: 107-211 Ethanediol >1.04.9%
EINECS: 203-473-3 STOT RE 2, H373;
Reg.nr.. 01-2119456816-28-0000 | Acute Tox. 4, H302
CAS: 68608-26-4 Sodium petroleum sulfonate <2.0%
EINECS: 271-781-5 Eye Imit. 2, H319
Reg.nr.: 01-2119527859-22-0000
CAS: 107-41.5 Hexylene Glycol / 2-Methyil-pentane-2.4-diol < 29%
EINECS: 203-489-0 Skin Irrit. 2, H315; Eye Imit. 2, H319
Reg.nr.: 01-2119539582-35-0000
CAS: 68920-66-1 Alkoxylated alcohol, > Cyy <2.0%
NLP: 500-236-9 Aquatic Chronic 2, H411,
Reg nr.- 01-2119489407-26-0000 | Skin Irrit 2. H315. Eye Imit. 2, H319

Additional information:

For the wording of the listed risk phrases refer to section 16

Not mentioned CAS-, EINECS- or registration numbers are 1o be regarded as Proprietary/Confidential
The specific chemical identity and/or exact parcentage concentration of proprietary components s
withheld as a trade sacret

Liquid recipes are Proprietary SPEAG. Since the composition is approximate to the actual
liquids utilized, the manufacture tissue-equivalent liquid data sheets are provided below
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Schmid & Parinar Enginaering AG

Zeughaussizesea 43, 8004 Zurich, Switzariend
Fhone +41 44 245 9700. Fax +41 44 2289773
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s p e a g

Measurement Certificate / Material Test

Itom Name Head Tissue Simulating Liquid (HBBLBDO0-10000VE)

|Preduct No. 5L AAH U16 BC (Baxch: 210727-3)

Manuf SPEAG

Measurement Method

ITSL p d using DAK probe, —I
Target P

Targst parameters as defined in the IEEE 1528 and IEC 62209 compliance standards. I

Test Condition
Condition 22°C ; 30% humidity

TSL Tempenature  22°C

Test Date 29-Jui-21

WM

1500 2500 3500 4500 3500 6500 7500 8300 3000
Froguoncy iz

o
£00 1600 2600 3500 4500 5500 G500 7800 BSO0 9S00

47
10
4
5

nr
A4

18

ERBE2SR

B8

oy
a4
oo
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Appendix E. — SAR System Validation

Per FCC KCB 865664 D02v01r02, SAR system validation status should be document to confirm
measurement accuracy. The SAR systems (including SAR probes, system components and
software versions) used for this device were validated against its performance specifications
prior to the SAR measurements. Reference dipoles were used with the required tissue-
equivalent media for system validation, according to the procedures outlined in IEEE 1528-2013
and FCC KDB 865664 D01v01r04. Since SAR probe calibrations are frequency dependent,
each probe calibration point was validated at a frequency within the valid frequency range of the
probe calibration point, using the system that normally operates with the probe for routine SAR
measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s),
measurement frequencies, SAR probes and tissue dielectric parameters has been included.

" Probe Dielectric Parameters CW Validation Modulation Validation
Probe Calibration | Dipole Date Measured Measured o Probe Probe | MOD. Duty
Type . s - Sensitivity | . . PAR
Point Permittivity | Conductivity Linearity | Isotropy | Type | Factor
EX3DV4 | 7654 6500 1012 |2022-05-31 34.2 6.06 PASS PASS PASS | OFDM N/A | PASS
SAR System Validation Summary 1g
Note;

All measurements were performed using probes calibrated for CW signal only. Modulations in
the table above represent test configurations for which the measurement system has been
validated per FCC KDB Publication 865664 D01v01r04. SAR system were validated for
modulated signals with a periodic duty cycle, such as GMSK, or with a high peak to average
ratio (>5 dB), such as OFDM according to KDB 865664 D01v01r04.
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